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General Information

Applicant

Hewlett Packard Enterprise Company

Applicant Address

3333 Scott Blvd, Santa Clara, CA 95054, USA

Manufacturer

Hewlett Packard Enterprise Company

Manufacturer Address

3333 Scott Blvd, Santa Clara, CA 95054, USA

Test Site

MRT Technology (Taiwan) Co., Ltd

Test Site Address

No. 38, Fuxing Second Rd., Guishan Dist., Taoyuan City 333,
Taiwan (R.O.C)

MRT FCC Registration No.

291082

FCC Rule Part(s)

Part 15.407

Test Device Serial No.

CNMSKZ200G [ ] Production [X] Pre-Production ] Engineering

Test Facility / Accreditations

1. MRT facility is a FCC registered (Reg. No. 291082) test facility with the site description report on

file and is designated by the FCC as an Accredited Test Firm.

2. MRT facility is an IC registered (MRT Reg. No. 21723) test laboratory with the site description on

file at Industry Canada.

3. MRT Lab is accredited to ISO 17025 by the Taiwan Accreditation Foundation (TAF Cert. No.
3261) in EMC, Telecommunications and Radio testing for FCC (Designation Number: TW3261),
Industry Taiwan, EU and TELEC Rules.
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1. INTRODUCTION

1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices
including intentional and/or unintentional radiators for compliance with the technical rules and
regulations of the Federal Communications Commission and the Industry Canada Certification and

Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taoyuan City.
These measurement tests were conducted at the MRT Technology (Taiwan) Co., Ltd. Facility
located at No.38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 33377, Taiwan (R.O.C).

FCC ID: Q9DAPIN0655 Page Number: 6 of 184
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2. PRODUCT INFORMATION
2.1. Equipment Description

Product Name

ACCESS POINT

Model No.

APIN0655

Software Version

AOS 8.10.0.0 build 82150

Wi-Fi Specification

802.11a/b/g/n/acl/ax

Bluetooth Version

v5.0 single mode, BLE only

Zigbee Specification 802.15.4

GNSS Specification GPS, GLONASS, Galileo
Operating Temperature 0~50C

Power Type AC Adapter or PoE input
Operating Environment Indoor Use

2.2. Product Specification Subjective to this Report

Frequency Range

For 802.11a/n-HT20/ac-VHT20/ax-HEZ20:
5260~5320MHz, 5500~5720MHz

For 802.11n-HT40/ac-VHT40/ax-HE4O:
5270~5310MHz, 5510~5710MHz

For 802.11ac-VHT80/ax-HES8O:

5290MHz, 5530MHz, 5610MHz, 5690MHz
For 802.11ac-VHT80+80/ax-HE80+80:
5210 + 5290MHz, 5530 + 5610MHz

Type of Modulation 802.11a/n/ac: OFDM
802.11ax: OFDMA
Data Rate 802.11a: 6/9/12/18/24/36/48/54Mbps

802.11n: up to 600Mbps
802.11ac: up to 1733.3Mbps
802.11ax: up to 4804Mbps

Power-on cycle

Requires 86.65 seconds to complete its power-on cycle

Uniform Spreading

For the 5250-5350MHz, 5470-5725 MHz bands, the Master device
provides, on aggregate, uniform loading of the spectrum across all
devices by selecting an operating channel among the available channels

using a random algorithm.

Note: For other features of this EUT, test report will be issued separately.

FCC ID: Q9DAPIN0655
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2.3. Working Frequencies for this report
802.11a/n-HT20/ac-VHT20/ax-HE20

Channel Frequency Channel Frequency Channel Frequency
52 5260 MHz 56 5280 MHz 60 5300 MHz
64 5320 MHz 100 5500 MHz 104 5520 MHz
108 5540 MHz 112 5560 MHz 116 5580 MHz
120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz
144 5720 MHz -- -- -- --
802.11n-HT40/ac-VHT40/ax-HE40
Channel Frequency Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz 102 5510 MHz
110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz 142 5710 MHz - -
802.11ac-VHT80/ax-HE80
Channel Frequency Channel Frequency Channel Frequency
58 5290 MHz 106 5530 MHz 122 5610 MHz
138 5690 MHz - - - -
802.11ac-VHT80+80/ax-HE80+80
Channel Frequency Channel Frequency Channel Frequency
42 + 58 5210+5290MHz| 106 + 122  |5530+5610 MHz - --

FCC ID: Q9DAPIN0655

Page Number: 8 of 184




Report No.:2105TW0602-U5

2.4, Description of Available Antennas

Antenna | Frequency Band | Max Peak Gain CDD Directional Gain (dBi) BF Directional
Type (GHz) (dBi) For Power For PSD Gain (dBi)
Wi-Fi Internal Antenna (4*4 MIMO)
24~25 3.26 3.26 6.23 6.23
PIFA 515~5.9 2.88 2.88 5.60 5.60
59~7.2 3.97 3.97 6.97 6.97
Bluetooth / ZigBee Internal Antenna
PIFA 24~25 3.60
Note:

1. The EUT supports Cyclic Delay Diversity (CDD) mode, and CDD signals are correlated.

2. The EUT also supports Beam Forming mode, and the Beam Forming support 802.11n/ac/ax, not
include 802.11a/b/g.

3. For beamforming operation, Aruba OS automatically backs power down based on a 10log(N)
factor based on CDD power.

4. All Wi-Fi antennas have cross polarized design, the detail information and calculation method
refer to antenna specification.

2.5. Test Channel for this Report

Test Mode Test Channel Test Frequency
802.11ax-HE20 100 5500 MHz
802.11ax-HE40 102 5510 MHz
802.11ax-HE80 106 5530 MHz

802.11ax-HE80+80 42 + 58 5210+5290MHz
802.11ax-HE80+80 106 + 122 5530+5610MHz

2.6. Test Mode

Mode 1: Make the EUT communicate with client device at DFS channel

2.7. Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of
the following standards:

® Part 15 Subpart E - 15.407 Section (h)(2)

® KDB 905462 D02v02

® KDB 905462 D04v01

FCC ID: Q9DAPIN0655 Page Number: 9 of 184
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3. DFS DETECTION THRESHOLDS AND RADAR TEST WAVEFORMS
3.1. Applicability

The following table from FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02

lists the applicable requirements for the DFS testing.

Requirement Operational Mode
Master Client Without Client With Radar
Radar Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 3-1: Applicability of DFS Requirements Prior to Use of a Channel

Requirement Operational Mode

Master Device or Client Client Without Radar

With Radar Detection Detection

DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required
Additional requirements for devices with Master Device or Client Client Without Radar
multiple bandwidth modes with Radar Detection Detection
U-NII Detection Bandwidth and All BW modes must be .
Statistical Performance Check tested Not required
Channel Move Time and Channel Test using widest BW mode | Test using the widest BW
Closing Transmission Time available mode available for the link
All other tests Any single BW mode Not required

Note: Frequencies selected for statistical performance check should include several frequencies
within the radar detection bandwidth and frequencies near the edge of the radar detection
bandwidth. For 802.11 devices it is suggested to select frequencies in each of the bonded 20 MHz
channels and the channel center frequency.

Table 3-2: Applicability of DFS Requirements during normal operation

FCC ID: Q9DAPIN0655 Page Number: 10 of 184
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3.2. DFS Devices Requirements

Per FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 the following are

the requirements for Master Devices:

(a) The Master Device will use DFS in order to detect Radar Waveforms with received signal
strength above the DFS Detection Threshold in the 5250 ~ 5350 MHz and 5470 ~ 5725 MHz
bands. DFS is not required in the 5150 ~ 5250 MHz or 5725 ~ 5825 MHz bands.

(b) Before initiating a network on a Channel, the Master Device will perform a Channel Availability
Check for a specified time duration (Channel Availability Check Time) to ensure that there is no
radar system operating on the Channel, using DFS described under sub section a) above.

(c) The Master Device initiates a U-NIl network by transmitting control signals that will enable other
U-NII devices to Associate with the Master Device.

(d) During normal operation, the Master Device will monitor the Channel (In-Service Monitoring) to
ensure that there is no radar system operating on the Channel, using DFS described under a).

(e) If the Master Device has detected a Radar Waveform during In-Service Monitoring as described
under d), the Operating Channel of the U-NII network is no longer an Available Channel. The
Master Device will instruct all associated Client Device(s) to stop transmitting on this Channel
within the Channel Move Time. The transmissions during the Channel Move Time will be limited
to the Channel Closing Transmission Time.

(f) Once the Master Device has detected a Radar Waveform it will not utilize the Channel for the
duration of the Non-Occupancy Period.

(g) If the Master Device delegates the In-Service Monitoring to a Client Device, then the combination
will be tested to the requirements described under d) through f) above.

Channel Move Time and Channel Closing Transmission Time requirements are listed in the

following table.

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds

10 seconds

Channel Move Time
See Note 1.

200 milliseconds + an aggregate of 60
Channel Closing Transmission Time milliseconds over remaining 10 second period.
See Notes 1 and 2.

Minimum 100% of the U-NII 99% transmission

power bandwidth. See Note 3.

U-NII Detection Bandwidth

FCC ID: Q9DAPIN0655 Page Number: 11 of 184
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Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with
Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 second
period. The aggregate duration of control signals will not count quiet periods in between
transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed
with no data traffic.

Table 3-3: DFS Response Requirements

3.3. DFS Detection Threshold Values

The DFS detection thresholds are defined for Master devices and Client Devices with In-service

monitoring. These detection thresholds are listed in the following table.

Maximum Transmit Power Value

(See Notes 1, 2, and 3)
EIRP = 200 milliwatt -64 dBm
EIRP< 200 milliwatt and -62 dBm

power spectral density < 10 dBm/MHz

EIRP< 200 milliwatt that do not meet the power | -64 dBm
spectral density requirement

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.
Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the
test transmission waveforms to account for variations in measurement equipment. This will ensure

that the test signal is at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication
662911 DO1.

Table 3-4: Detection Thresholds for Master Devices and Client Devices with Radar Detection

FCC ID: Q9DAPIN0655 Page Number: 12 of 184




Report No.:2105TW0602-U5

3.4. Parameters of DFS Test Signals

This section provides the parameters for required test waveforms, minimum percentage of

successful detections, and the minimum number of trials that must be used for determining DFS

conformance. Step intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for

chirp width and 1 for the number of pulses will be utilized for the random determination of specific

test waveforms.

Short Pulse Radar Test Waveforms

Radar Pulse PRI Number of Pulses Minimum Minimum
Type Width (usec) Percentage of | Number of
(Msec) Successful Trials
Detection
0 1 1428 18 See Note 1 See Note 1
1 Test A: 15 unique 60% 30
PRI values randomly 1)
selected from the list Roundup 360
of 23 PRI values in (19'106 ]
Table 3-6 PRlusc
Test B: 15 unique
PRI values randomly
selected within the
range of 518-3066
usec, with a
minimum increment
of 1 usec, excluding
PRI values selected
in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 | 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120

Note: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move

time, and channel closing time tests.

Table 3-5: Parameters for Short Pulse Radar Waveforms

FCC ID: Q9DAPIN0655
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A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through

4. If more than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each

additional waveform must also be unique and not repeated from the previous waveforms.

Pulse Repetition Frequency

Pulse Repetition Frequency

Pulse Repetition Interval

Number (Pulses Per Second) (Microseconds)
1 1930.5 518
2 1858.7 538
3 1792.1 558
4 1730.1 578
5 1672.2 598
6 1618.1 618
7 1567.4 638
8 1519.8 658
9 1474.9 678
10 1432.7 698
11 1392.8 718
12 1355 738
13 1319.3 758
14 1285.3 778
15 1253.1 798
16 1222.5 818
17 1193.3 838
18 1165.6 858
19 1139 878
20 1113.6 898
21 1089.3 918
22 1066.1 938
23 326.2 3066

Table 3-6: Pulse Repetition Intervals Values for Test A

FCC ID: Q9DAPIN0655
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Long Pulse Radar Test Waveform

Radar Pulse Chirp PRI Number | Number of Minimum Minimum
Type Width Width (usec) | of Pulses Bursts Percentage of Number of
(Msec) (MHz) per Burst Successful Trials
Detection
1000 -
5 50 - 100 5-20 1-3 8-20 80% 30
2000

Table 3-7: Parameters for Long Pulse Radar Waveforms
The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for
the Long Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse
Radar Type waveforms, then each additional waveform must also be unique and not repeated from

the previous waveforms.

Frequency Hopping Radar Test Waveform

Radar | Pulse PRI Pulses | Hopping | Hopping Minimum Minimum
: Per Rate Sequence
Type Width (Msec) Percentage of Number of
Hop (kHz) Length
(usec) (msec) Successful Trials
Detection
6 1 333 9 0.333 300 70% 30

Table 3-8: Parameters for Frequency Hopping Radar Waveforms
For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform.
The hopping sequence is different for each waveform and a 100-length segment is selected from the
hopping sequence defined by the following algorithm:
The first frequency in a hopping sequence is selected randomly from the group of 475 integer
frequencies from 5250 — 5724MHz. Next, the frequency that was just chosen is removed from the
group and a frequency is randomly selected from the remaining 474 frequencies in the group. This
process continues until all 475 frequencies are chosen for the set. For selection of a random

frequency, the frequencies remaining within the group are always treated as equally likely.

FCC ID: Q9DAPIN0655 Page Number: 15 of 184
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3.5. Test Setup

The FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 describes a radiated
test setup and a conducted test setup. The conducted test setup was used for this testing. Figure 3-1

shows the typical test setup.

Radar Test
Signal Generator
Oumuto
—les f— 2y
Splitter/ 2-Way
Combiner Splitter/ 5 uut
Combiner (Master)
Specirum
Analyzer . E
(with 10 dB internal Client
Attenuation) 0 ol

Figure 3-1: Conducted Test Setup where UUT is a Master and Radar Test Waveforms are

injected into the Master

Client %
(0 \
Spectrum
Z Analyzer
Horm Ant. "O
Radar .
Signal ﬁ:;amc A
Generator O-4|> - N
' uuT
(Master)
= D= 3m % O

Figure 3-2: Radiated Test Setup where UUT is a master mode and Radar Test Waveforms are
injected into the UUT
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4.

Dynamic Frequency Selection (DFS) - SR2

TEST EQUIPMENT CALIBRATION DATE

Instrument Manufacturer |Type No. Asset No. Cali. Interval |Cali. Due Date
EXA Signal Analyzer KEYSIGHT |N9010A MRTTWAOQ0012 |1 year 2022/10/18
EXA Signal Analyzer KEYSIGHT |N9010B MRTTWAOQ0074 |1 year 2022/7/19
Vector Signal Generator Keysight N5182B MRTTWAO0010 |1 year 2022/4/19
Combiner WOKEN 0120A04208001S [MRTTWEO00008 |1 year 2022/6/17
Client Information

Instrument Manufacturer Type No. FCC ID

Wireless Network Adapter |Intel AX200NGW PDY9AX200NG

Software Version Manufacturer Function

Pulse Building(N7607B) Vv3.0.0 Keysight Radar Signal Generation Software
DFS Tool V6.7 Keysight DFS Test Software

FCC ID: Q9DAPIN0655
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5. TEST RESULT

5.1. Summary

Parameter Limit Test Result Reference

UNII Detection Bandwidth Measurement Refer Table 3-3 Pass Section 5.4
Initial Channel Availability Check Time Refer Table 3-3 Pass Section 5.5
Radar Burst at the Beginning of the

Refer Table 3-3 Pass Section 5.6
Channel Availability Check Time
Radar Burst at the End of the Channel

Refer Table 3-3 Pass Section 5.7
Availability Check Time
In-Service Monitoring for Channel Move
Time, Channel Closing Transmission Refer Table 3-3 Pass Section 5.8
Time
Non-Occupancy Period Refer Table 3-3 Pass Section 5.8
Statistical Performance Check Refer Table 3-3 Pass Section 5.9

Note: We used the worst case level -64dBm as DFS detection thresholds for all DFS testing.
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5.2. Radar Waveform Calibration

5.2.1.Calibration Setup

The conducted test setup was used for this calibration testing. Figure 3-2 shows the typical test

setup.
Radar Test
Signal Generator
Oul:pulQ
I—\”_I— 2 ey
Splitter/ 2-Way
SACA A Combiner Splitter/
Combiner
S0ohm
Spectrum .
Analyzer Client
(with 10 FiB internal
Attenuation) O__I

Figure 3-2: Conducted Test Setup
5.2.2.Calibration Procedure

The Interference Radar Detection Threshold Level is (-64dBm) + (0) [dBi]+ 1 dB=-63 dBm that had
been taken into account the output power range and antenna gain. The above equipment setup was
used to calibrate the conducted Radar Waveform. A vector signal generator was utilized to establish
the test signal level for each radar type. During this process there were replace 50ohm terminal form
Master and Client device and no transmissions by either the Master or Client Device. The spectrum
analyzer was switched to the zero span (Time Domain) at the frequency of the Radar Waveform
generator. Peak detection was used. The spectrum analyzer resolution bandwidth (RBW) and video
bandwidth (VBW) were set to at least 3MHz. The vector signal generator amplitude was set so that
the power level measured at the spectrum analyzer was(-64dBm) + (0) [dBi]+ 1 dB= -63dBm.
Capture the spectrum analyzer plots on short pulse radar types, long pulse radar type and hopping

radar waveform.
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5.2.3.Test Result of Calibration

Product ACCESS POINT Test Site SR2
Test Engineer Eric Lin Test Date 2021/11/16
Test Item Radar Waveform Calibration
Radar Waveform Calibration
Radar 40 Radar #1 (Test A)

PRI = 758us and the number of pulses = 70

Radar #1 (Test B)
PRI = 9875us and the number of pulses = 54

Radar #2

FCC ID: Q9DAPIN0655
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Radar #3 Radar #4

Radar #5 Radar #6

FCC ID: Q9DAPIN0655 Page Number: 21 of 184
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5.2.4. Test Result of Channel Loading

Test Engineer

Eric Lin

Test Site

SR2

Test ltem

Channel Loading

Test Date

2021/11/30 ~ 2022/02/25

Channel Loading Plot

802.11ax-HE20 / 5500MHz

802.11ax-HE40 / 5510MHz

802.11ax-HEB80 / 5530MHz

802.11ax-HE80+80 / 5210+5290MHz

FCC ID: Q9DAPIN0655
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802.11ax-HE80+80 / 5530+5610MHz

Test Mode Test Frequency Packet ratio Requirement ratio | Test Result
802.11ax-HE20 5500 MHz 19.91% 217% Pass
802.11ax-HE40 5510 MHz 20.67% 217% Pass
802.11ax-HE80 5530 MHz 25.77% 217% Pass

802.11ax-HE80+80 5210+5290 MHz 22.53% 217% Pass
802.11ax-HE80+80 5530+5610 MHz 20.48% 217% Pass

Note: System testing was performed with the designated iperf test file. This file is used by IP and
Frame based systems for loading the test channel during the In-service compliance testing of the
U-NII device. Packet ratio = Time On/ (Time On + Off Time).
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5.3. NIl Detection Bandwidth Measurement
5.3.1. Test Limit

Minimum 100% of the NIl 99% transmission power bandwidth. During the U-NII Detection Bandwidth
detection test, each frequency step the minimum percentage of detection is 90 percent.

Measurements are performed with no data traffic.
5.3.2. Test Procedure

1. Adjust the equipment to produce a single Burst of any one of the Short Pulse Radar Types 0-4
in Table 3-5 at the center frequency of the EUT Operating Channel at the specified DFS Detection
Threshold level.

2. The generating equipment is configured as shown in the Conducted Test Setup above section
3.5.

3. The EUT is set up as a stand-alone device (no associated Client or Master, as appropriate) and
no traffic. Frame based systems will be set to a talk/listen ratio reflecting the worst case (maximum)
that is user configurable during this test.

4. Generate a single radar Burst, and note the response of the EUT. Repeat for a minimum of 10
trials. The EUT must detect the Radar Waveform using the specified U-NII Detection Bandwidth
criterion shown in Table 3-5. In cases where the channel bandwidth may exceed past the DFS band
edge on specific channels (i.e., 802.11ac or wideband frame based systems) select a channel that
has the entire emission bandwidth within the DFS band. If this is not possible, test the detection BW
to the DFS band edge.

5. Starting at the center frequency of the UUT operating Channel, increase the radar frequency in
5 MHz steps, repeating the above test sequence, until the detection rate falls below the U-NII
Detection Bandwidth criterion specified in Table 3-3. Repeat this measurement in 1MHz steps at
frequencies 5 MHz below where the detection rate begins to fall. Record the highest frequency
(denote as FH) at which detection is greater than or equal to the U-NIl Detection Bandwidth criterion.
Recording the detection rate at frequencies above FH is not required to demonstrate compliance.

6. Starting at the center frequency of the EUT operating Channel, decrease the radar frequency in
1 MHz steps, repeating the above item 4 test sequence, until the detection rate falls below the U-NII
Detection Bandwidth criterion. Record the lowest frequency (denote as FL) at which detection is
greater than or equal to the U-NII Detection Bandwidth criterion. Recording the detection rate at

frequencies below FL is not required to demonstrate compliance.
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7. The U-NII Detection Bandwidth is calculated as follows: U-NII Detection Bandwidth = FH — FL
8. The U-NII Detection Bandwidth must be at least 100% of the EUT transmitter 99% power,

otherwise, the EUT does not comply with DFS requirements.
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5.3.3. Test Result

Product ACCESS POINT Test Site SR2

Test Engineer Eric Lin Test Date 2021/11/30

Test Item Detection Bandwidth (802.11ax-HE20 mode - 5500MHz)

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 | Detection Rate (%)
5490 0 0 0 0 0 0 0 0 0 0 0

5490.4 F. 1 1 1 1 1 1 1 1 1 1 100
5491 1 1 1 1 1 1 1 1 1 1 100
5492 1 1 1 1 1 1 1 1 1 1 100
5493 1 1 1 1 1 1 1 1 1 1 100
5494 1 1 1 1 1 1 1 1 1 1 100
5495 1 1 1 1 1 1 1 1 1 1 100
5500 1 1 1 1 1 1 1 1 1 1 100
5505 1 1 1 1 1 1 1 1 1 1 100
5506 1 1 1 1 1 1 1 1 1 1 100
5507 1 1 1 1 1 1 1 1 1 1 100
5508 1 1 1 1 1 1 1 1 1 1 100
5509 1 1 1 1 1 1 1 1 1 1 100
5509.6 Fy 1 1 1 1 1 1 1 1 1 1 100

5510 0 0 0 0 0 0 0 0 0 0 0

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing
was done at 5500MHz. The 99% channel bandwidth is 18.90MHz. (See the 99% BW section of the

RF report for further measurement details).

Note 2: Detection Bandwidth = Fy - FL = 5509.6MHz — 5490.4MHz = 19.2MHz.
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 18.90MHz x 100% = 18.90MHz.
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Product

ACCESS POINT

Test Site

SR2

Test Engineer

Eric Lin

Test Date

2021/11/30

Test Iltem

Detection Bandwidth (802.11ax-HE40 mode - 5510MHz)

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 | 10 | Detection Rate (%)
5490 0 0 0 0 0 0 0 0 0 0 0

5491 F. 1 1 1 1 1 1 1 1 1 1 100
5492 1 1 1 1 1 1 1 1 1 1 100
5493 1 1 1 1 1 1 1 1 1 1 100
5494 1 1 1 1 1 1 1 1 1 1 100
5495 1 1 1 1 1 1 1 1 1 1 100
5500 1 1 1 1 1 1 1 1 1 1 100
5505 1 1 1 1 1 1 1 1 1 1 100
5510 1 1 1 1 1 1 1 1 1 1 100
5515 1 1 1 1 1 1 1 1 1 1 100
5520 1 1 1 1 1 1 1 1 1 1 100
5525 1 1 1 1 1 1 1 1 1 1 100
5526 1 1 1 1 1 1 1 1 1 1 100
5527 1 1 1 1 1 1 1 1 1 1 100
5528 1 1 1 1 1 1 1 1 1 1 100

5529 Fy 1 1 1 1 1 1 1 1 1 1 100
5530 0 0 0 0 0 0 0 0 0 0 0

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing
was done at 5510MHz. The 99% channel bandwidth is 37.81MHz. (See the 99% BW section of the
RF report for further measurement details).

Note 2: Detection Bandwidth = Fy - FL = 5529MHz - 5491MHz = 38MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 37.81MHz x 100% = 37.81MHz.
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Product

ACCESS POINT

Test Site

SR2

Test Engineer

Eric Lin

Test Date

2021/11/30

Test Iltem

Detection Bandwidth (802.11ax-HE80 mode - 5530MHz)

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 | 10 | Detection Rate (%)
5490 0 0 0 0 0 0 0 0 0 0 0

5491 F. 1 1 1 1 1 1 1 1 1 1 100
5492 1 1 1 1 1 1 1 1 1 1 100
5493 1 1 1 1 1 1 1 1 1 1 100
5494 1 1 1 1 1 1 1 1 1 1 100
5495 1 1 1 1 1 1 1 1 1 1 100
5500 1 1 1 1 1 1 1 1 1 1 100
5505 1 1 1 1 1 1 1 1 1 1 100
5510 1 1 1 1 1 1 1 1 1 1 100
5515 1 1 1 1 1 1 1 1 1 1 100
5520 1 1 1 1 1 1 1 1 1 1 100
5525 1 1 1 1 1 1 1 1 1 1 100
5530 1 1 1 1 1 1 1 1 1 1 100
5535 1 1 1 1 1 1 1 1 1 1 100
5540 1 1 1 1 1 1 1 1 1 1 100
5545 1 1 1 1 1 1 1 1 1 1 100
5550 1 1 1 1 1 1 1 1 1 1 100
5555 1 1 1 1 1 1 1 1 1 1 100
5560 1 1 1 1 1 1 1 1 1 1 100
5565 1 1 1 1 1 1 1 1 1 1 100
5566 1 1 1 1 1 1 1 1 1 1 100
5567 1 1 1 1 1 1 1 1 1 1 100
5568 1 1 1 1 1 1 1 1 1 1 100

5569 Fy 1 1 1 1 1 1 1 1 1 1 100
5570 0 0 0 0 0 0 0 0 0 0 0

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing
was done at 5530MHz. The 99% channel bandwidth is 77.24MHz. (See the 99% BW section of the
RF report for further measurement details).

Note 2: Detection Bandwidth = Fy - FL = 5569MHz - 5491MHz = 78MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 77.24MHz x 100% = 77.24MHz.
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Product ACCESS POINT Test Site SR2

Test Engineer Eric Lin Test Date 2021/11/30

Test Item Detection Bandwidth (802.11ax-HE80+80 mode - 5210+5290MHz)

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 | 10 | Detection Rate (%)
5250 F. 1 1 1 1 1 1 1 1 1 1 100
5251 1 1 1 1 1 1 1 1 1 1 100
5252 1 1 1 1 1 1 1 1 1 1 100
5253 1 1 1 1 1 1 1 1 1 1 100
5254 1 1 1 1 1 1 1 1 1 1 100
5255 1 1 1 1 1 1 1 1 1 1 100
5260 1 1 1 1 1 1 1 1 1 1 100
5265 1 1 1 1 1 1 1 1 1 1 100
5270 1 1 1 1 1 1 1 1 1 1 100
5275 1 1 1 1 1 1 1 1 1 1 100
5280 1 1 1 1 1 1 1 1 1 1 100
5285 1 1 1 1 1 1 1 1 1 1 100
5290 1 1 1 1 1 1 1 1 1 1 100
5295 1 1 1 1 1 1 1 1 1 1 100
5300 1 1 1 1 1 1 1 1 1 1 100
5305 1 1 1 1 1 1 1 1 1 1 100
5310 1 1 1 1 1 1 1 1 1 1 100
5315 1 1 1 1 1 1 1 1 1 1 100
5320 1 1 1 1 1 1 1 1 1 1 100
5325 1 1 1 1 1 1 1 1 1 1 100
5330 Fx 1 1 1 1 1 1 1 1 1 1 100

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing
was done at 5250MHz. The 99% channel bandwidth located in the 5250-5350MHz is 78.025MHz.
(See the 99% BW section of the RF report for further measurement details).

Note 2: Detection Bandwidth = Fy - FL. = 5330MHz - 5250MHz = 80MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 78.025MHz x 100% = 78.025MHz.
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Product ACCESS POINT Test Site SR2

Test Engineer Eric Lin Test Date 2021/11/30

Test Item Detection Bandwidth (802.11ax-HE80+80 mode - 5530+5610MHz)

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 | 10 | Detection Rate (%)
5491 0 0 0 0 0 0 0 0 0 0 0
5492 F. 1 1 1 1 1 1 1 1 1 1 100

5493 1 1 1 1 1 1 1 1 1 1 100
5494 1 1 1 1 1 1 1 1 1 1 100
5495 1 1 1 1 1 1 1 1 1 1 100
5505 1 1 1 1 1 1 1 1 1 1 100
5510 1 1 1 1 1 1 1 1 1 1 100
5515 1 1 1 1 1 1 1 1 1 1 100
5520 1 1 1 1 1 1 1 1 1 1 100
5525 1 1 1 1 1 1 1 1 1 1 100
5530 1 1 1 1 1 1 1 1 1 1 100
5535 1 1 1 1 1 1 1 1 1 1 100
5540 1 1 1 1 1 1 1 1 1 1 100
5545 1 1 1 1 1 1 1 1 1 1 100
5550 1 1 1 1 1 1 1 1 1 1 100
5555 1 1 1 1 1 1 1 1 1 1 100
5560 1 1 1 1 1 1 1 1 1 1 100
5565 1 1 1 1 1 1 1 1 1 1 100
5570 1 1 1 1 1 1 1 1 1 1 100
5575 1 1 1 1 1 1 1 1 1 1 100
5580 1 1 1 1 1 1 1 1 1 1 100
5585 1 1 1 1 1 1 1 1 1 1 100
5590 1 1 1 1 1 1 1 1 1 1 100
5595 1 1 1 1 1 1 1 1 1 1 100
5600 1 1 1 1 1 1 1 1 1 1 100
5605 1 1 1 1 1 1 1 1 1 1 100
5610 1 1 1 1 1 1 1 1 1 1 100
5615 1 1 1 1 1 1 1 1 1 1 100
5620 1 1 1 1 1 1 1 1 1 1 100
5625 1 1 1 1 1 1 1 1 1 1 100
5630 1 1 1 1 1 1 1 1 1 1 100
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5635 1 1 1 1 1 1 1 1 1 1 100
5640 1 1 1 1 1 1 1 1 1 1 100
5645 1 1 1 1 1 1 1 1 1 1 100
5646 1 1 1 1 1 1 1 1 1 1 100
5647 1 1 1 1 1 1 1 1 1 1 100
5648 Fy 1 1 1 1 1 1 1 1 1 1 100
5649 0 0 0 0 0 0 0 0 0 0 0

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing
was done at 5570MHz. The 99% channel bandwidth is 155.94MHz. (See the 99% BW section of the

RF report for further measurement details).
Note 2: Detection Bandwidth = Fy - FL = 5648MHz - 5492MHz = 156MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 155.94MHz x 100% = 155.94MHz.
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5.4. Initial Channel Availability Check Time Measurement

5.4.1. Test Limit

The EUT shall perform a Channel Availability Check to ensure that there is no radar operating on the

channel. After power-up sequence, receive at least 1 minute on the intended operating frequency.

5.4.2. Test Procedure

1. The U-NII devices will be powered on and be instructed to operate on the appropriate U-NI|
Channel that must incorporate DFS functions. At the same time the EUT is powered on, the
spectrum analyzer will be set to zero span mode with a 3 MHz RBW and 3 MHz VBW on the
Channel occupied by the radar (Chr) with a 2.5 minute sweep time. The spectrum analyzer’s sweep
will be started at the same time power is applied to the U-NII device.

2. The EUT should not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle.

3. Confirm that the EUT initiates transmission on the channel. Measurement system showing its

nominal noise floor is marker1.
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5.4.3. Test Result

Product

ACCESS POINT

Test Site

SR2

Test Engineer

Eric Lin

Test Date

2021/11/16

Test Iltem

Initial Channel Availability Check Time (802.11ax-HE20 mode - 5500MHz)

Initial Channel Availability Check Time

Note: The EUT does not transmit any beacon or data transmissions until at least 1 minute after the

completion of the power-on cycle (86.65sec). Initial beacons/data transmissions are indicated by
marker 1 (146.65 sec).
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5.5. Radar Burst at the Beginning of the Channel Availability Check Time
Measurement

5.5.1. Test Limit

In beginning of the Channel Availability Check (CAC) Time, radar is detected on this channel, select

another intended channel and perform a CAC on that channel.
5.5.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected
Channel during a period equal to the Channel Availability Check Time and avoidance of operation on
that Channel when a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at
the beginning of the Channel Availability Check Time.

2. The EUT is in completion power-up cycle (from TO to T1). T1 denotes the instant when the EUT
has completed its power-up sequence. The Channel Availability Check Time commences at instant
T1 and will end no sooner than T1 + 60 seconds. A single Burst of one of Short Pulse Radar Types
0-4 at DFS Detection Threshold + 1 dB will commence within a 6 second window starting at T1.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and
reported. Observation of emissions will continue for2.5 minutes after the radar Burst has been

generated. Verify that during the 2.5 minutes measurement window no EUT transmissions occurred.
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5.5.3. Test Result

Product

ACCESS POINT

Test Site

SR2

Test Engineer

Eric Lin

Test Date

2021/11/16

Test Item

Beginning of the Channel Availability Check Time (802.11ax-HE20 mode -

5500MHz)

Beginning of the Channel Availability Check Time
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5.6. Radar Burst at the End of the Channel Availability Check Time Measurement

5.6.1. Test Limit

In the end of Channel Availability Check (CAC) Time, radar is detected on this channel, select

another intended channel and perform a CAC on that channel.
5.6.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected
Channel during a period equal to the Channel Availability Check Time and avoidance of operation on
that Channel when a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at
the beginning of the Channel Availability Check Time.

2. The EUT is powered on at TO. T1 denotes the instant when the EUT has completed its
power-up sequence. The Channel Availability Check Time commences at instant T1 and will end no
sooner thanT1 + 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS Detection
Threshold + 1 dB will commence within a 6 second window starting at T1+ 54 seconds.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and
reported. Observation of emissions will continue for2.5 minutes after the radar Burst has been

generated. Verify that during the 2.5 minutes measurement window no EUT transmissions occurred.
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5.6.3. Test Result

Product

ACCESS POINT

Test Site

SR2

Test Engineer

Eric Lin

Test Date

2021/11/16

Test Iltem

End of the Channel Availability Check Time (802.11ax-HE20 mode - 5500MHz)

End of the Channel Availability Check Time
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5.7. In-Service Monitoring for Channel Move Time, Channel Closing Transmission
Time and Non-Occupancy Period Measurement

5.7.1. Test Limit

The EUT has In-Service Monitoring function to continuously monitor the radar signals. If the radar is
detected, must leave the channel (Shutdown). The Channel Move Time to cease all transmissions
on the current channel upon detection of a Radar Waveform above the DFS Detection Threshold
within 10 sec. The total duration of Channel Closing Transmission Time is 260ms, consisting of data
signals and the aggregate of control signals, by a U-NII device during the Channel Move Time. The
Non-Occupancy Period time is 30minute during which a Channel will not be utilized after a Radar

Waveform is detected on that Channel.
5.7.2. Test Procedure Used

1. The test should be performed with Radar Type 0. The measurement timing begins at the end of
the Radar Type 0.

2. When the radar burst with a level equal to the DFS Detection Threshold + 1dB is generated on
the Operating Channel of the U-NII device. A U-NII device operating as a Master Device will
associate with the Client Device at Channel. Stream the MPEG test file from the Master Device to
the Client Device on the selected Channel for the entire period of the test. At time TO the Radar
Waveform generator sends a Burst of pulses for each of the radar types at Detection Threshold +
1dB.

3. Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel.
Measure and record the transmissions from the EUT during the observation time (Channel Move
Time).

4. Measurement of the aggregate duration of the Channel Closing Transmission Time method.
With the spectrum analyzer set to zero span tuned to the center frequency of the EUT operating
channel at the radar simulated frequency, peak detection, and max hold, the dwell time per bin is
given by: Dwell (1.5ms) = S (12 sec) / B (8000); where Dwell is the dwell time per spectrum analyzer
sampling bin, S is the sweep time and B is the number of spectrum analyzer sampling bins. An upper
bound of the aggregate duration of the intermittent control signals of Channel Closing Transmission
Time is calculated by: C = N X Dwell; where C is the Closing Time, N is the number of spectrum
analyzer sampling bins showing a U-NII transmission and Dwell is the dwell timeper bin.

5. Measure the EUT for more than 30 minutes following the channel close/move time to verify that

the EUT does not resume any transmissions on this Channel.
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5.7.3. Test Result

Product ACCESS POINT Test Site SR2

Test Engineer Eric Lin Test Date 2022/02/09
Test Item Channel Move Time and Channel Closing Transmission Time

Test Mode 802.11ax-HE80+80 mode - 5210+5290 MHz

Channel Move Time and Channel Closing Transmission Time

Non-Occupancy Period

Parameter Test Result Limit
Channel Move Time (s) 1.862s <10s
Channel Closing Transmission Time (ms) (Note) 25.5ms < 60ms
Non-Occupancy Period (min) 2 30min 2 30 min

transmissions.

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 seconds
period. The aggregate duration of control signals will not count quiet periods in between
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Product

ACCESS POINT

Test Site

SR2

Test Engineer

Eric Lin

Test Date

2022/02/09

Test Iltem

Channel Move Time and Channel Closing Transmission Time

Test Mode

802.11ax-HE80+80 mode - 5530+5610 MHz

Channel Move Time and Channel Closing Transmission Time

Non-Occupancy Period

Parameter Test Result Limit
Channel Move Time (s) 0.243s <10s
Channel Closing Transmission Time (ms) (Note) 4.5ms < 60ms
Non-Occupancy Period (min) 2 30min = 30 min

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the

beginning of the Channel Move Time plus any additional intermittent control signals required to

facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 seconds

period. The aggregate duration of control signals will not count quiet periods in between

transmissions.
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5.8. Statistical Performance Check Measurement
5.8.1. Test Limit
The minimum percentage of successful detection requirements found in below table when a radar

burst with a level equal to the DFS Detection Threshold + 1dB is generated on the Operating

Channel of the U-NII device (In- Service Monitoring).

Radar Type Minimum Number of Trails Detection Probability
0 30 Pd > 60%
1 30(15 of test Aand 15 of test B) | Pd > 60%
2 30 Pd > 60%
3 30 Pd > 60%
4 30 Pd > 60%
Aggregate (Radar Types 1-4) 120 Pd > 80%
5 30 Pd > 80%
6 30 Pd > 70%

Note: The percentage of successful detection is calculated by:

(Total Waveform Detections/ Total Waveform Trails) * 100 = Probability of Detection Radar
Waveform In addition an aggregate minimum percentage of successful detection across all Short
Pulse Radar Types 1-4 is required and is calculated as follows:(Pd1 + Pd2 + Pd3 + Pd4) / 4.

5.8.2. Test Procedure

1. Stream the MPEG test file from the Master Device to the Client Device on the test Channel for
the entire period of the test.

2. Attime TO the Radar Waveform generator sends the individual waveform for each of the Radar
Types 1-6, at levels equal to the DFS Detection Threshold + 1dB, on the Operating Channel.

3. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for
duration greater than 10 seconds for Short Pulse Radar Types 0 to ensure detection occurs.

4. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for
duration greater than 22 seconds for Long Pulse Radar Type 5 to ensure detection occurs.

5. The device can utilize a test mode to demonstrate when detection occurs to prevent the need to
reset the device between trial runs.

6. The Minimum number of trails, minimum percentage of successful detection and the average

minimum percentage of successful detection are found in below table.
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5.8.3. Test Result

Product

ACCESS POINT

Test Site

SR2

Test Engineer

Eric Lin

Test Date

2022/02/25

Test ltem

Radar Statistical Performance Check (802.11ax-HE20 — 5500MHz)

Radar Type 1 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5509.6 1 16 5495 1
2 5508 1 17 5502 1
3 5501 1 18 5505 1
4 5503 1 19 5491 1
5 5494 1 20 5493 1
6 5501 1 21 5501 1
7 5507 1 22 5501 1
8 5506 1 23 5506 1
9 5498 1 24 5509 1
10 5492 1 25 5501 1
11 5501 1 26 5492 1
12 5496 1 27 5499 1
13 5505 1 28 5492 1
14 5493 1 29 5498 1
15 5493 1 30 5490.4 1

Detection Percentage (%)

100.0%
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Radar Type 2 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5490.4 0 16 5508 1
2 5498 0 17 5491 0
3 5498 1 18 5507 1
4 5503 1 19 5508 0
5 5506 1 20 5492 1
6 5491 0 21 5507 1
7 5501 1 22 5494 1
8 5499 1 23 5498 0
9 5501 1 24 5496 1
10 5504 1 25 5499 0
1 5501 1 26 5500 0
12 5501 1 27 5496 1
13 5504 1 28 5501 1
14 5495 1 29 5491 0
15 5493 1 30 5509.6 0
Detection Percentage (%) 66.7%
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Radar Type 3 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5509.6 0 16 5503 1
2 5498 1 17 5509 0
3 5496 1 18 5497 1
4 5491 0 19 5495 1
5 5499 1 20 5506 1
6 5509 0 21 5492 0
7 5499 1 22 5495 1
8 5501 1 23 5496 1
9 5493 1 24 5503 1
10 5504 1 25 5501 0
1 5496 1 26 5501 1
12 5501 1 27 5504 1
13 5503 1 28 5498 0
14 5507 1 29 5506 1
15 5503 1 30 5490.4 0
Detection Percentage (%) 73.3%
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Radar Type 4 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5490.4 1 16 5504 0
2 5496 1 17 5496 1
3 5499 1 18 5504 1
4 5492 1 19 5508 1
5 5494 0 20 5500 1
6 5508 1 21 5494 1
7 5509 1 22 5491 1
8 5500 0 23 5491 0
9 5501 1 24 5493 1
10 5508 1 25 5492 1
1 5499 1 26 5508 1
12 5492 1 27 5503 1
13 5507 1 28 5504 1
14 5495 1 29 5502 1
15 5505 1 30 5509.6 1
Detection Percentage (%) 86.7%

Note: In addition an average minimum percentage of successful detection across all four Short pulse radar test

waveforms is as follows: TaLt Fu2 Z RS+ R (100%+66.7%+73.3%+86.7%)/4 = 81.7 % (>80%)
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Type 1 Radar Statistical Performance
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e = T = 1 1.0 255 0O = SSaEss. O
P e = T = i 1.0 s1=. O 10O= s=s=s. O
T owad o aa - T = 1 1o T==. o = S=1=e_o
D owal o=l = Tope= 1 1.0 == ss S=S=aa. o
D owrxl o= = T = 1 1.0 SS5. O =s SSsa=. O
e 10 T = 1 1.0 sSsSs. 0O B= S3=19a. O
P e 11 T = i 1.0 =1=. O == S=1iTo. o
T ownd o aa 1= Ter= 1 1o o= o e S=oa=_o
D owral o=l 1= Txp = 1 1. O Tas. O =T SSass. O
D owrxl o= 1= T = 1 1.0 BSs. O S SSsas. O
e 1= T = 1 1.0 1s39. 0O =9 1. O
P e 1= T = i 1.0 === O 19 s=FeTs. 0
T ownd o aa P Ter= 1 1o isi=. o BT S=vo=_o
D owral o=l 1= Txp = 1 1. O 1o=a. O s= SSase. O
D owrxl o= 1= T = 1 1.0 1=s7T. O “S= S=S=14. O
e =0 T = 1 1.0 1v==_ 0O =1 - o
P e =1 T = i 1.0 =721 . O 19 s=0o=9. O
T ownd o aa == Ter= 1 1o ceos. o =0 S=ooo. o
D owral o=l == Txp = 1 1. O Els == =] 1= Sassa. O
D owrxl o= == T = 1 1.0 1170 O S SSss=0. O
e =5 T = 1 1.0 =5as . O == Saal1s. O
P e = T = i 1.0 ==ss. O =1 sEsss. O
T ownd o aa = Ter= 1 1o ===0. o =a Sar=o_ o
e e e == Txr= 1 1.0 1ass. o = =Ssas. o
D owrxl o= = T o = 1 1.0 P e =] =7 SasS=4. O

Type 2 Radar Statistical Performance

5 Radar gl =e Humber of | Naveform
Traial Id Tope tld;h FPREEL C(u=) Poloe= Length
o= o=
Download [u} Trpe= = 1.1 193. 0 =] 4439, 0
Download 1 Tape = 1.1 1990 25 ASTT. O
Download = Trpe = =0 209, 0 == SaE4. 0
Download = Tyvpe = 4.4 20z. 0 28 SE5E. 0O
Download EY Tepe = = - Z07. 0O 25 S17TS. 0O
Download = Trpe= = 3.1 225, 0 =1=3 S=50. 0
Download e Tepe = 1.6 187.0 ==} 4S45. O
Download T Trpe = Z.1 180. 0 =1 F=40. 0
Download = Trvpe = 2.3 186. O == 4150. 0
Download a Tepe = z. 4 4.0 25 SEO0. 0O
Download 10 Trpe = 1.3 17T1.0 28 ATSE. O
Download 11 Tyvpe = 3.4 180. 0 27 4g6e0. O
Download 1z Trpe = 1.6 226, O j=3=} BS54, 0O
Download 13 Trpe= = .4 17T4.0 27 4895, O
Download 14 Tepe = 5.7 ZES. 0 2T B1SE. O
Download 15 Trpe = 4.4 Z0s. O ==} sSTa40. 0
Download 15 Tyvpe = 2.7 157.0 ==} 4052, O
Download 17 Tepe = E] 2035, 0O 28 SESd. 0O
Download 15 Trpe = 1.5 182. 0 23 43Fz4. 0O
Download 19 Tepe = 5.9 159. 0 2T S103. 0
Download =0 Trpe = 5.0 Z18. 0 j=3=} BE3Z=. 0
Download =21 Trpe= = z.0 223, 0 =1 s352. 0
Download =z Tepe = 1.5 157. 0 23 4301, 0
Download 23 Trpe = .4 182. 0 27 4914, 0O
Download =1 Tyvpe = 1.7 198. 0 =1 4TSE2. O
Download 25 Tepe = 4.9 1830 za SI0T. 0O
Download 26 Trpe= = z.9 215. 0 =1=3 sS590. 0O
Download =T Tepe = .= Z1z. 0 =8 S51z2.0
Download ==} Trpe = 1.5 185. 0O =1 F9E0. O
Download 29 Trpe= = 5.0 194. 0 =29 SEZE. O

FCC ID: Q9DAPIN0655

Page Number: 46 of 184




Report No.:2105TW0602-U5

Type 3 Radar Statistical Performance

Trial Td ¥;::r E?ﬁf; FPRET C(u=) Huomber of :::;f;r-
o= [ Ep]
Downdload [m] Terpe S 5.1 409 0 16 BES4d4. 0O
Download 1 Type = &1 447. 0 16 Tisz. 0O
Download = Trpe = T.T =41. 0 17T 40937 O
Download = Type = a. =11.0 1= =Tos. 0
Download a Tspe = T.6 =51.0 17T ZaET. 0
Download = Terpe= = =01 40, 0 17T TZ1O0. 0
Download =) Type 3 a. & =7a.0 15 Sozz. 0
Download T Terpe= = T. 1 =99, 0 15 ATSd4. O
Download a Type = 7.3 =4, 0 17 sS=0s. O
Downdload k=] Terpe S T.4 SO0, a 17T S5S0O0. O
Download 10 Type = a. = A0S, O 1= Tzoo. o
Download 11 Tspe = .4 =36, 0 17T 401z, 0
Downd oad 1= Tepe= = 9. 56 400, O 1= TEOo. O
Download 13 Type 3 a4 =z0. 0 17 aIT40. 0
Download 14 Terpe= = =0T =3a9=. 0 17T BEEZ1. 0
Download 15 Type = a4 =7=.0 13 4S0E. O
Downdload 16 Terpe S T.T 4T6E. O 17T SO9=. 0O
Download 17 Type = a. = =00, 0 1= cooo. o
Download 15 Tspe = 5.5 459, 0 16 TEz4. 0
Download 19 Type = =.a =10. 0 1= SS=0. 0
Download z0 Tspe = 10. 0 405, 0O 15 TS44. 0
Download =1 Terpe= = T. 0O ZES. 0 15 aA=EZ=. 0
Download 2z Type 3 5.5 ABE. O 16 T4ASE. O
Download == Terpe= = sS4 4=5. 0 17T T=ZTE. O
Download = Type = BT =52, 0 16 40=Z. 0
Downdload =5 Terpe S 0.9 =540 15 457T=. 0
Download = Type = T.a =34, 0 17 TaTE. O
Download =7 Tspe = ERE =as. 0 17T SoBe. O
Downd oad =25 Tepe= = [ == =Zg9&. 0 15 A4TIE. O
Download za Type 3 10.0 435, 0 15 ToI0. O
Type 4 Radar Statistical Performance
Trial T4 n;::’ e PRT Cu=) pomber of :::;f;r-
Ca=s) Ca=s)
Downl oad =] Type 4 11.4 409, 0 12 4905, 0
Downdl aad 1 Trp= = 11. = 447T. 0O 1= S354. 0
Downl oad = Type 4 14.9 =41.0 14 =ET4. 0
Download = Tspe 4 15. 68 =11.0 16 SETE. O
Downdl aad <1 Trp= 14. 5 =Z=1.0 1= =00=. 0
Download s Trpe 4 15. a8 430, 0 14 s0=0. 0
Downd o=ad (=] Trpe = 193 0 =79, a 15 4454 0
Download T Type 13.5 =g9. 0 13 =EsT. 0
Downl oad a Trpe 4 14,1 Zz4. 0 13 42120
Downdl aad k=] Trp= 1.1 SOoo. o 1= BESO0. O
Downl oad 10 Type 4 15. 4 405, 0 16 E420. 0O
Download 11 Tspe 4 16, 4 =36, 0 14 304, 0
Downl oad 1= Type - 19.0 A00. O 16 E400. O
Downl oad 13 Trpe 4 16. 4 =z0. 0 15 =300, 0
Downd o=ad 14 Trpe = 17T. 0O 595, 0 15 5595, 0
Downl oad 1s Type 15. 8 =7=.0 16 43EZ. 0
Download 18 Tspe 4 14.9 a4Te. 0 14 EEE4. O
Downdl aad 17T Trp= 1= 4 SOoo. o 15 sSOooo. O
Downl oad 1= Type 4 12,1 459, 0 12 SSEs. O
Downd o=ad 19 Trpe = 17T . 4 S1o0. a0 15 4550, 0
Download =0 Type 19,9 A0S, O 16 ESZ=. 0
Downl oad =1 Trpe 4 13. 2 =Ba. 0 13 S4ag4. 0
Downd o=ad == Trpe = 1= 1 455 O 1= S59=.0
Downl oad =3 Type 4 16. 4 azs. 0 14 Sooz. 0
Download Y Tspe 4 1z. 8 =5z, 0 1z S0z4. 0
Downdl aad =5 Trp= 19. 7T =Z54.0 15 4054, O
Download ) Trpe 4 15.3 =34, 0 14 S2TE. O
Downd o=ad =T Trpe = 1&6. 0 =95, 0 14 417T=.0
Download ) Type 12,7 =ae. 0 1= =55z, 0
Downl oad =a Trpe 4 19,9 435, 0 16 saE0. O
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5500 1 16 5497.6 1
2 5500 1 17 5494.8 1
3 5500 1 18 5497.6 1
4 5500 1 19 5493.2 1
5 5500 1 20 5496.8 1
6 5500 0 21 5501.6 1
7 5500 1 22 5506 0
8 5500 1 23 5506.8 0
9 5500 1 24 5504 1
10 5500 1 25 5506.8 1
1 5497.6 1 26 5501.6 1
12 5496 1 27 5504.8 1
13 5498 1 28 5504.4 0
14 5496 1 29 5506.4 1
15 5496.4 1 30 5501.6 1
Detection Percentage (%) 86.7%
Type 5 Radar Waveform_1
Bur=t Pulse El_:tirp Humber of
Dff=et ¥idth (as) ¥idth Fulses per |FRI-1 (us) (FRI-2 (us) (FRT-3 (us)
(=) (MHz) Bur=t
433493.0 52.3 5 1 1919.0 - -
T4T0L5.0 51.49 5 1 1565.0 - -
1159494 0 T1.5 5 g 1269.0 1505. 0 -
25364.0 82.0 5 3 1399.0 1144.0 1935.0
3554710 B9. & 5 2 1907. 0 1046. 0 -
T51773.0 Th. 4 5 2 1365.0 1147.0 -
1113644, 0 94.2 5 3 1332.0 1070.0 1330.0
1475952, 0 B4.0 5 1 1699. 0 - -
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Type 5 Radar Waveform_2

Burst Chirp Humber of

Pulse - _ _ _
Offset - Width Fulses per (FRI-1 (us) [FEI-Z (us) |[FRI-3 (ux)

¥idth (ux)
(us) (MHz) Burst
3437750 BT.0 5 2 1505, 0 1322.0 -
TOB901.0 BT.6 o i 1125.0 1671.0 -
1063131, 0 q1.2 5 3 1074, 0 1654.0 12534.0
14323420 79.9 o 2 1754, 0 1250.0 -
2987683.0 94 4 5 3 1241.0 1925. 0 1094.0
BRZ156. 0 a0, 1 o i 1440, 0 153935.0 -
1024730, 0 g3.3 5 Z 1786, 0 1834.0 -
15387597.0 Q2.3 9 3 1095, 0 1035.0 1542.0

Type 5 Radar Waveform_3
Burst Fal Chirp Homber of
Offset '.dfﬁ (a=) |Fidth Fulzexz per |[FREI—1 f(us) |[PRI—2 (u=s) [PRI—3F (u=)
(o= * o (MHx) Bur=+t
1S6134. 0 TL.T 11 z 1971.0 1957.0 -
379092, 0 0. 9 11 3 1513.0 1155.0 1173.0
E03T41. 0 SE. S 11 1 1238.0 - -
G24529. 0 85.5 11 3 1z12.0 1226.0 19068, 0
128611, 0 991 11 3 1008, 0 1997.0 1381. 0
352542 0 BZ. 5 11 1 1459.0 - -
STE105. 0 S6. 3 11 1 1393. 0 - -
T95599. 0 3.9 11 z 1509. 0 1087.0 -
101520, 0 4.0 11 1 1175. 0 - -
323704, 0 7.9 11 3 17468, 0 1813, 0 1602, 0
S4T22T. 0 T3. 8 11 Z 1TEZ. 0O 1885, 0 -
TT1315. 0 T7.9 11 z 10640 1272.0 -
T3971.0 5a. 8 11 1 1264.0 - -
Type 5 Radar Waveform_4

Bor=1i Pol=a Cyirp Hombaer oif
?£:§et Width (o=l };ﬁ:?. ;:1::5 e FRYT—1 o= FRYT—2 Coa=] FRT—3 Ca=<2
213505, 0 99 4 15 =] 17T=9. 0 1050, 0 14950
ITEOLIG. O =25, T 15 1 15150 - -
SESE4ATE. O TO. S 15 = 15550 1049 0 -
FIZ4S=. 0 S5, T 1= 1 1=Z47. 0 — —
1394345 0 T, = 15 =2 1530 0 16140 —
55443520 aQT. T 15 =] 11540 186550 156540
S14655. 0O a6, S 15 =S 145, O 16350 199, 0
13515, 0 (=1 = 1S = 12550 11150 —
174387 0O eBz. 9 1= 1 145 O — —
335455, 0 S51.1 15 = 1956&. 0 11540 -
497555, 0 [=1 = 15 1 15540 - -
BEST491. 0O TT. < 15 = 15110 15410 -
1550770 BE. & 1= 1 1540 0O — —
Fl4a9==. 0O Q7. T 1= = 1es=. 0 1TE=2.0 10==. 0
ATTASZ. 0 B30 15 1 153950 - -
BITETS. O TS. B 15 = 1494 0 1445 0 -
1535S2Z7TS. 0 Bl1.5 15 1 115, 0 - -
ZaSliez. 0 Qz. = 1= = 1Ti9. 0O 1=Z91. 0 14750

FCC ID: Q9DAPIN0655

Page Number: 49 of 184




Report No.:2105TW0602-U5

Type 5 Radar Waveform_5

Bur=st Pal Chirp Homber of
Off=set 'idf; (ax) |Fidth Fulzex per [PRI—1 (ux) |[PRI-2 (us) |[PRI—3 (u=)
(as) (MHxz) Buarst
6314391.0 a3 6 11 3 1945. 0 1789, 0 1931. 0
854949, 0 a4, 7 11 3 1781, 0 1TET. O 109z, 0
159516. 0 TT. 6 11 = 1791.0 1380, 0 -
aE3I21E. 0 541 11 1 1740. 0 - -
BO0S419. 0 a6, T 11 3 1557.0 106G, O 1017.0
aza289. 0 T5.9 11 = 1404, 0 1263. 0 -
1319558. 0 83.6 11 3 1349. 0 1195. 0 1157.0
55224, 0 Ti.8 11 = 1192. 0 1TE4. O -
STT449. 0 89.8 11 3 1159. 0 1750.0 1531.0
a00518. 0 as. 7 11 3 1104.0 1756. 0 1270.0
104374. 0 a1. 7 11 3 1511.0 1495. 0 1741.0
32791, 0 g2.9 11 = 1520.0 1562. 0 -
5507949, 0 T1.T 11 = 1326. 0 1790. 0 -
Type 5 Radar Waveform_6
Buor=t Pal Chirp Haomber of
Off=et 'idf; (as) |Hidth Ful=e=s per |[FET—1 (u=) ([PRT-2? (u=) |PRT—3 (u=)
(o= (MH=x] Buarst
TIOEGE. O c= 5 13 1 1B7T2. 0 - -
T1EQ0. 0 BE. 3 13 1 1472. 0 - -
2TO1TS. 0 54 2 13 1 1B00. 0 - -
ASSEAS. 0 BT.T 13 = 1805. 0 1160.0 -
594491, 0 Bl1.G 13 1 1201. 0 - -
4B091. O TO. 3 13 = 1051, 0 1076. O -
253152, 0 T4, 2 13 z 1730, 0 1436. 0 -
AB1Z16. 0 BS. 1 13 1 1405, 0 - -
BETSOS. O az. 4 13 = 17T74. 0 1234. 0 -
20490, 0 6. B 13 I 1559, 0 1457, 0 1650, 0
225170, 0 Bl1.G 13 1 11g1. 0 - -
ASSR05. 0 S5, T 13 1 1505, 0 - -
B4S003. 0 Sg9. 5 13 1 1863, 0 - -
S4TEOE. 0 =Tu i 13 Ic 1591, 0 1996, 0 1280, 0
Type 5 Radar Waveform_7
iy S Fail=ss W ain Poryeor 2% PRT—1 C(u=) (PRET—2 (u=) (PRI—3 C(ua=)
=eit = 1 i+ =es L=+ o — o= — o= — L k=
Ca=2) Widrh Co=) |y Bar=t
14904=. 0O S5S.0 19 1 1554, 0O - —
FIO10=1. 0 S22 hR=] = 159=. 0 1515, 0 —
4551135 0 B4 S 19 1 1015 0O — —
BEO4535. O 3. 4 hR=] = 150=. 0 1710, 0 107=. 0
1=Z0zZ64. 0 =1. = 19 1 1725 0 — —
251945, O ST. B 19 = 1174. 0 1145. 0 151=. 0
A4ZSS40. O (== = hR=] 1 184=. 0 - —
S5TS=4. 0 S0, = 19 = 1604 0O 1=11. 0 —
11095=. 0 = b =] hR=] = 152=. 0 17TOZ. 0 12510
ZESTS4. O Sz, = 19 = 1=27T9. 0 1S=7. 0 —
414512, 0 as. = 19 = 1325, 0 1a5S9. 0 199=_0
STOal1=s=. 0 =9, 1 =] 1 1=Zzz0. 0 — —
9Q==47. 0O a5 0O 19 =S 1=Zz/a1. 0 11=5. 0 1951 . 0O
244535, O T2, 1 hR=] = 1809, O 1Qz=7T. 0 —
ZasSsS=d4. 0 =7T. 4 19 1 1154, O — —
S51014. 0 5T.S 19 1 150G, O - —
TZE=09. 0 =1.1 =] 1 17T 0 — —
ZZS45S. O SS. 5 19 = 1=27T&S. 0 1505, O 19150
ITES0O9. O S0, 1 hR=] = 1=Z=1. 0 1275. 0 —
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Type 5 Radar Waveform_8

Buorst Ful=e Eyirp Homber of
Dffzet Width (as) Width Fulze=z per |[FPRTI-1 (ux) |[FRI-Z2 (u=z) (FRI-3 (u=s)
(a=) (MH=z) Bur=t
Q2OT26. 0 =1= pC] = 1 10z20.0 - -
95020. 0 B3 T =l 1 1920. 0 - -
359284, 0 B1.1 =l 1 167TT.0 - -
B23330.0 B2 4 = 1 1399.0 - -
SE6345. 0 g0.0 =l 2 1535.0 1419.0 -
B255T. 0 51.2 =l 1 1911. 0 - -
32R931.0 B3z = 1 1053 .0 - -
559294, 0 87.3 =l 3 1635. 0 1312. 0 17T22.0
853613, 0 7.1 =l 2 1954. 0 1605. 0 -
30026, 0 Bl Z = 1 1851. 0 - -
2934320 95, 1 =l 3 1522.0 15585. 0 1129.0
Type 5 Radar Waveform_9
Buorst Ful=e [:l_lirp Homber of
Dffset Width Cus) Width Fulsexs per (FRI—1 (us) [PRI-Z2 (uxs) [PRI—3 (uxs)
(a=] (MH=z) Bur=t
S12080. 0 BS. 8 10 1 1119.0 - -
TS2135. 0 g5. 5 10 3 15020 1353593. 0 1117.0
QIZTZE. O 86. 5 10 ! 158558.0 158685. 0 1259.0
235883, 0 85. 6 10 3 1620.0 1934. 0 1932.0
4531182, 0 T5.5 10 2 1427.0 15839.0 -
TZ1905. 0 59. 4 10 3 1337.0 1545. 0 17T85. 0
4800, O T4. 9 10 b= 1953.0 13TE. 0 -
209963, O gz z 10 1 1524.0 - -
4506835, 0 0.5 10 i 1536.0 1526. 0 1256.0
B32135. 0 85.3 10 3 1569. 0 1455. 0 1390, 0
936219. 0 BG. 2 10 1 1544.0 - -
150020, 0 TZ. 3 10 2 1415.0 1127.0 -
Type 5 Radar Waveform_10
Buorst Pul=e Cyirp Hamber of
Off=set Width (us) Width Ful=e=x per |[FRI-1 (u=) |[FRT-Z (u=s) |FET-3 (u=s)
(u=) (MH=z) Burs=st
421951. 0 T3, 1 10 b= 1471.0 1033. 0 -
BE3455. 0 T2 1 10 1816.0 1239.0 -
Q0S07S. O TZ. B 10 2 16T3.0 1629.0 -
150405, 0 526 10 1 1306. 0 - -
91925, 0 TS 4 10 2 1334.0 1739.0 -
EZ44T4. O 52,0 10 1 187T8.0 - -
8771740 5T 7 10 1 1165.0 - -
120384, 0 T4. 5 10 2 17358.0 1233. 0 -
617930 85 4 10 3 1599. 0 1421.0 1023.0
BO3914. 0 T3. 0 10 2 1575.0 1526. 0 -
S45223. 0 TR T 10 2 1855.0 1501.0 -
07549, 0 S0, 4 10 1 1066. 0 - -
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Type 5 Radar Waveform_11

Bor s+ Pal=a Chairp Hombexr oif
Off=s=+% Width G 3 Waidth Fol=se=s per FRT—1 Coa=] FREIT—2 = PFPRYT—3F Ca=x)
(o= * = (AH= ) Buar=1t
2211350 TE. & 1= = 1506, 0O 157T1.0 -
FIElsSzZ29. 0 oa7T. 0 1= = 10710 10z39. 0 157TE. O
S4==40. 0 TO. O 1= = 16=21. 0 1504, 0 -
A04=5. 0 S, 3 15 = 1058, 0 17ToT. O 1000, O
ZOoOoge4. 0O = 15 = 17TT1.0 10z4. 0O 1745 0O
S&E147T0O. 0 Q5.0 15 = 15165, 0 14010 19T7=. 0
SZ4416. 0 B0, = 1= 1 1e50. 0 - —
ZOes4. 0 TS, 4 1= = 16T&. O 1041. 0 -
1S16850. 0 B3, 0 15 = 1557T. 0 14510 -
41486 0O a5 1 15 = 1595 0 13995 0 1236 0
S04=512. 0 BE. 5 15 1 196=. 0 - -
S1e. 0 9. = 1= = 1=00. 0O 1807 O 152, 0
1617T7T1. 0 T™=. 3 1= = 17T37T. 0 1=95. 0 -
IZ2TSeI. 0 59,3 1S 1 1=Z05. 0 - —
ASESE6. O a5 . T 1= = 1416. 0 1=27T&. 0O 1451. 0
B44450. 0O BS. 1 15 = 1=50=. 0 14=4. 0 -
14z000. 0O S3.0 1= = 1=Z57T.0 15180 —
SIO=45<4. 0 Q5.9 1= = 11T&. O 1=254. 0 1551. 0
Type 5 Radar Waveform_12
Baor=s+t r Chirp Homber ofF
Off=et '?ﬁf; Ca=) |Hidih Pulze=x per (PRT—1 (u=) [PRT—2 (u=) [PRT-—3 (ux)
(o< b A (MH=z) Buor=+t
SSEZO03. O aG. 4 14 3 1550. 0 1z10.0 1475. 0
T4S164. O 4. 5 14 b 1EET. O 1531.0 1788, 0
148291. 0 a3,z 14 b 1435. 0 17a7. 0 17T25.0
SEOBEE. O Q1.4 14 I} 1407. 0 1100, 0 1177.0
S3Z4ATZ. 0 5.0 14 b 1ZaT. 0 1731, 0 1153, 0
TES2TS. 0O an. 4 14 b 155T.0 iiai. o 15654, 0
123141. 0 5T.3 14 1 11158. 0 - -
I15596. 0 =) 14 3 1354. 0 1445. 0 1594. 0
S0SE50. 0 g8z. 8 14 b4 1942. 0 1991.0 -
TOOS36. O 85. 3 14 3 1669. 0 1952. 0 1G@33. 0
QSg44. 0 B9, 4 14 b4 1909. 0 187T2.0 -
291945, O = 14 b 182z.0 1Z82.0 1029, 0
ASEBEE. O BZ. T 14 1 1383, 0 - -
BTTT4S. O az. @ 14 b 10S7.0 15T1.0 1970, 0
TSEZS. 0O BE. T 14 = izas. 0 1TSS, 0 -
Type 5 Radar Waveform_13
Bor=1 Fol=c Chirp Homb exr oif
DfFf=s=+4 Width » Waidith Pol=s=e= per FRET—1 Ca=s]) PFPRT—2 o= PRET—3F o=
Cax) * i (A= Bor=+it
11500, O S6. 5 19 S 1=17T. 0 1445 0O ia7To. O
FIeSle=. O [=T==| 13 1 1z=7T.0 — —
S1aSS3a. 0O TS. & 19 = 1=7TsS. 0 1=7T=. 0 —
40552, 0 Ba. 3 13 = 15230 15==. 0 —
19=559. 0 Q0. 1 19 = 141=. 0 1T=Z65. 0 1=Z15. 0
S4A=S55. 0 B0, 1 19 1 1490, O — —
4gdBI3ZE. O aT. =5 13 = 15=7T.0 15=4. 0 19z21. 0
Z1TA45. 0O TS. O 19 = 19=s. 0 1944 O —
174057, O ST. 9 13 =] 10s1. 0 104=_ 0 1515, 0
==2T=Z11.0 533 19 1 17T=0o. 0 — —
4T7TaS4S. 0O TS, O 13 = 105z 0 15700 -
ZIOos. O =S5, T 13 1 1z 0 — —
1S5S305. O T=. 9 19 = 1S7T5. O 1535, 0O —
SIOTS45S. 0O S0, 3 13 = 13520 17TsT. O —
AE1BSS. 0O BE. 1 19 1 1=Z=1=. 0 — —
Bl4l109. 0O 55,35 13 1 1658 0 - -
1ZeZ93. 0O [=2=1ar 13 = 1290 12050 17T=s=. 0
=55613. 0 91. 6 19 S 11sS7T. 0 13550 15493 0O
439g94=. O ga. 5 13 =] 1915 0 190=. 0 149a. O
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Type 5 Radar Waveform_14

Baor=s+t Pol=e l:]_n:i.:rp Homber ofF
Offset Width C(as) Width Ful=z=exs per |[FRI—1 f(ms) |[FRATI—Z (u=s) |[FRI—3 (uxs)
(a=) (MH=) Bur=t
TSESE2. 0 T4 6 14 = 1Te0. 0 157T5. 0 -
149126, 0 53.9 14 =] 1554. 0 1504, 0 1544. 0
FASEEE. O 5T. = 14 1 1632.0 - -
SIE504z. 0 85, = 14 = 137TS.0 1ST1.0 1=z90.0
TIO=T. 0 S59.0 14 1 15010 - -
1=z56894. 0 T, T 14 = 1405, 0 144=. 0 -
Fl1a0s=z. 0 TT. S 14 = 1497. 0 1=z1i6. 0 -
S11527T.0 9353, 6 14 3 1T35. 0 1ia6. 0 1245 0
TOBSZ6. O B0, 1 14 1 15720 - -
101527T. 0 T™4. 9 14 = 1T51.0 1504, 0 -
295755, 0 55.9 14 1 1379.0 - -
455251 . 0 8523 14 = 15617.0 1TIGE. O -
BS1407T. 0 SZ. 1 14 = l46z. 0 1943, 0 -
TSOS1. 0 T, 4 14 = 1S5S, 0 1=314.0 -
ET123=.0 §53.0 14 = 1979. 0 15600 -
Type 5 Radar Waveform_15
Buoarst Pul=e Cyirp Haomber of
Off=et Wedih Ca=3) |Hidth Ful=e= per |[PRT—1 (u=) |[PRT—2 (u=) ([PRT-3 (u=)
(a=] (MH=) Bur=st
4544=4. 0 SE. O 15 = 155T. 0 1TsT. 0O 148=. 0
B15203. 0 S0. 3 15 1 1139. 0 - -
SO0535. 0 B5. 1 15 = 1950, 0 11070 -
2315585, 0 a5, 5 15 = 1400 10580 15910
412732, 0 Qz.9 15 =] 1455 0 1250 11460
Soz2332.0 85,8 15 = 19490 15330 1750
ZSoDao. 0 S0.S 15 1 1z07. 0 - -
ZOg9e3as5. 0 B9. T 15 = 1TsE. 0 1Zz39. 0 -
3915510 55.3 15 1 1250 - -
STOSSZ. 0 S50 15 =] 125310 19aT.0 19a0. 0
BZ215. 0 59,9 15 1 14840 - -
155959, 0 S, 6 15 =] 19150 10690 1a7T9. 0
SETITE. O 545 15 = 11030 1555 0 1457T. 0
S497T04. 0O BS5. 2 15 = 1050 1934, 0 -
TI1T3=Z.0 BE. T 15 = 10=T.0 1111. 0O -
185135, 0 S0, 0 15 = 14z 0 12230 -
Type 5 Radar Waveform_16
Buor=t Tl Chirp Humber of
Dffset Width Ca=s) Waidtih Polsesxs per PRET 1 L= | FREYL 2 LT | FREYT 3 o=
Ca=) (MH ) Bor=st
FOTETZ. 0 TR, S 15 = 1=00. 0 1550 -
ABET4SIT. O a5, 1 15 = 1Te=z. 0 1za0. 0 1S0e. 0
BEZ29325. 0 TG = 15 = 16390 104=. 0 -
125941 .0 [ST=Jec 15 = 13550 101=. 0 -
ZSTaS6. 0 S2.5 15 = 15355, 0 12510 -
44551 T. O T30 15 = 1s49. 0 1==35. 0 -
B097TI=E. 0 TS. T 15 = 117o. 0 i17Tas. 0 -
1059510 [S 1= 15 = 1414 0 1SS0, 0 -
ZETEE3. O E= 1= = 15 = 1==25. 0 104, 0 1=Z9&. 0
AZQE33. 0 [ 15 1 1=7TT. 0 - -
Sa0ss1 .0 BE_ 5 15 1 1580 - -
SBasT. O ST. 4 15 ] 1457T. 0 11590 19410
Z45556. 0 SO, 0 15 1 15520 - -
409603, 0O TS, 3 15 = 110z2. 0 10a0. 0 -
STO140. 0 T1. 0 15 = 17435, 0 l1149. 0 -
BT17TI3. 0 a5, T 15 b= 15674, 0 1&5=1. 0 1145, 0
Z25336. 0 =23 15 = 11=Z0. 0 17Tes. 0 -
FES1Z21.0 E= 1= =] 15 = 190z, 0 1s5&e. 0 117, 0
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Type 5 Radar Waveform_17

Bur=st Pal Chirp Homber of
Offset '.dfﬁ (us) |Hidth Fulszex per |[PRI—1 f(u=s) [PRI—2 (u=x) ([PRI-3F (a=)
[ ] * — (MH=x) Barst
TEEZZZ4. 0 Q4.4 11 3 1055. 0 1182. 0 1457. 0
BEO0Z. O BS. T 11 1 1154. 0 - -
285475, 0 aT7.3 11 3 1244. 0 1749. 0 1736, 0
510785, 0 ao. 9 11 3 1938, 0 1695, 0 1734. 0
TI3I5TI. 0 ag. T 11 3 1519. 0 1704, 0 1946. 0
38295, 0 ar. & 11 3 1659. 0 2000, 0 1351.0
ZE1641.0 T3 T 11 = 1410. 0 1204.0 -
4852610 6.2 11 1 1895. 0 - -
TOS934. 0 52.0 11 1 1560. 0 - -
10880. 0 aT. 3 11 3 1031.0 1924. 0 1449.0
233699. 0 Q9.1 11 3 1206. 0 1660, 0O 1492. 0
456237T. 0 a5, 2 11 3 1962. 0 1297.0 1662. 0
BT9599. 0 a3.1 11 3 1062. 0 1030. 0 1910.0
Type 5 Radar Waveform_18
Bor=1 Pal=a C]_:l.irp Homber oif
':E‘fi?-!t Width C(as) '(;]d[;l):l. gi::s e FRT—1 Cas) PREYT 2 Cax] PREYT 3 oax)
BES17T3s. 0 TS, 4 15 = 10590 1542 0 -
145497T. 0 b= h I Y 15 = 14792, 0 1964 0 1TES. O
SIOogzZ1s. 0 95,0 15 = 117=2.0 1TOE. O 16910
4T1a0zZ. 0O Ta. = 15 = 1oz5. 0 1005 0 -
BEIOO0OZE. O ST. =2 1= = 1710 1=14. 0 14092, 0
129452 0 568 =2 15 1 15350 - -
=90s03. 0 =551 15 1 1454. 0 - -
4SZ00S. O S0, 1 15 1 1645 0 - -
B1347TT. O ST.0 15 1 1450, 0 - -
109268, O TE. & 1= = 197=. 0 14=1. 0 -
ZEQS15. 0 Q5. & 15 = 1=235. 0 17TzZ0. 0 1974. 0
4S237T1.0 [=1= - 15 1 1=9z2. 0 - -
Sg1g949. O SO, <4 15 = 1568 0 135390 -
S9390=. 0 T2, = 1= = 1910 1=57T7T.0 -
ZE09=T. O B3. =S 1= 1 140, 0O - -
4115355. 0 [=1=1 = 15 = 1194. 0 11==. 0 -
ST3IO01S. 0 TE. 4 15 = 1zZ6z. 0 10150 -
BaBS=. 0 BT. 0 15 = 1594 0 165z 0 -
Type 5 Radar Waveform_19
Burst Pulse Chirp Homber of
Offset Width (as) Width Fulses per |[FRI-1 (us) |[FRI-2 (us) (FRI-3 (us)
(=) (MHz) Burst
462756, 0 B4 3 T 1 17T93.0 - -
TSB145. 0 522 T 1 1054, 0 - -
1108235, 0 94 B T 3 1930, 0 1439. 0 1309, 0
99933, 0 T3.9 T 2 1825.0 1476, 0 -
422915, 0 51.0 T 1 1990, 0 - -
T44495. 0 92T T 3 163610 1240.10 145210
10BEROS. O 89.0 T 3 1T0S. 0 182T7.0 1271.0
BO1SS. 0O 96, 5 T ] 1579, 0 1258.0 1228.0
S0E9R4. 10 To. 4 T ? 1547.10 1200. 0 -
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Type 5 Radar Waveform_20

Bor=t Pual=ea Chirp Homber of
Dffzet Width ] Width Fulses per |[FET—1 (uox) (FET—2 (ox) |[FRET—3 (ax)
o=l * o= (MH=) Bor st
FT1604. 0O =E-) 16 ] 1489, 0 177T2.0 19230
SASEES. O BS. & 16 = 1011. 0 1412. 0 -
107T9S. 0 TE. Q9 16 = 1953, 0 183T. 0 -
151336, 0 TE. S 16 = 1624, 0 1167.0 -
FS1TID. 0 TO. S 16 = 1509, 0 1219.0 -
SZOTs5.0 94, 4 ie = 1985, 0 ia44. 0 13450
BOZ406. O [=C=T 16 = 1713 0 1459, 0 -
159930, 0 1.1 16 ] 1652, 0 185T. 0 10140
FS0115. 0 94,0 16 =] 155=. 0 1z4=. 0 15590
SOZ3S1. 0 551 16 1 1422, 0 - -
BTO4ZZ. 0O =1=Tr 16 ] 1544, 0 1859, 0 113520
13S94z. 0 3.5 16 ] 1744, 0 1651. 0 1340, 0
IOD04SE. O 9. 4 16 ] 1535, 0 13TT.0 1697.0
AS0ZES. 0 TT. = 16 = 192z, 0 1026, 0 -
B4A9S0E. O =9, 5 16 ] 1417. 0 18690 12220
115167. 0 ST, 5 16 ] 1083, 0 1365, 0 1255, 0
ZES1=E. 0 9.1 16 ] 1959, 0 10035, 0 1543 0
Type 5 Radar Waveform_21
Bar=t e Chiryp Huomber of
gff=<x CETES aew Wideh Pul=e= per |PRI-1 C(u=) PRI—2 (as) ([PRI-3 Ca=)
FEES1S. 0 =S, T =0 = 1S11. 0 11S0. 0 1904, 0
5355168, 0 51. 6 =0 = 1286, 0 1183. 0 —
EEI ea. = =0 = 1305, 0 1830, 0 —
z=TIa9. 0 Ts. 5 =a = 19170 1151. 0 —
ETI=Z=S. 0 &0, = =0 1 1ZS=. 0 — —
S15=52.0 g4 B =0 = 15=1._0 19=9._0 1=77T. 0
BaasE . 0 TS, 6 =0 = 1az0. 0 10910 —
09515, O =0, = =0 = 1825, 0 1Z90. 0 —
FSIS03. 0 S, 5 =0 = 16TS. O 117=. 0 11=4. 0
agT4ss. 0 az. 0 =0 = 1354, 0 1914. 0 17S=. 0
ABS4n. 0 an. 5 =0 = 1956 0 1am0. 0 1z08. 0
19z115. 0 1.5 =0 1 1E8S. 0 — —
FEIST=0. 0 az. 4 =a = 1545, 0 116=. 0 1959, 0
AaSZETL. O sz = =0 1 134z, 0 — —
=a04T . 0 an. = =0 = 1649 0 10s0. 0 1940 0
1TS447. 0O Q0. = =0 = 16815, 0 16ST. O 1Z19. 0
Z1ess5. 0 TT. S =a = 1947, 0 16641 0 —
aB4assT. O BO. & =0 1 1z17.0 — —
1i1zan. o 1.5 =0 = 1499 0 1e@z. 0 —
1Se0sz. 0 =0, 1 =0 = 1598, 0 1415 0 —
Type 5 Radar Waveform_22

Burst Chirp Homber of

Fuolxse 5
Dffset . Hidth Fulses per |FRI-1 (u=s) (FRI-Z (us) ([FRI-3 (u=)

Width f(a=s)
(as) (MHz) Burst
S49211.0 5001 =] 1161.0 - -
S1z801.0 TS, 1 =] 2 1112. 0 1Z66. 0 -
107TI65. 0 B4, 5 =] 1 1004, 0 - -
252207.0 B0. 9 =] 1 1510, 0 - -
51595T.0 g§l1.2 =] 2 1140.0 1432.0 -
TTIQZE. 0 Bd. 5 a 2 1583. 0 10100 -
1045102, 0 B4 .5 =] 1 1315. 0 - -
2193850 TB. T a 2 1653, 0 1655, 0 -
45365T. 0 83,2 =] 2 103T.0 1122.0 -
T4ES06. O T4.49 =] 2 1TEG. O 1T14.0 -
101158352, 0 TS, 1 =] 2 1044, 0 1045. 0 -
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Type 5 Radar Waveform_23

Burst Pulze Chirp Homber of
Dffset Ridth (as) fidth Fuolze=z per [FRI-1 (us) [FRI-2 (us) |PRI-3 (us)
ns T nrzt
(us) (MHz) B
PEEEE5.0 o4, 8 T 1 1237.0 - -
550856, 0 g6. 6 T 3 1590.0 1245.0 10010
ST437TZ. 0 B1.9 T 1 1491.0 - -
1197582.0 24,0 T 1 1829.0 - -
159106, 0 aT. 3 T 1 1141.0 - -
5113230 T8. 1 T z2 1T36.0 1635.0 -
§35299.0 02,49 T 1 1145.0 - -
1155330.0 g4. 3 T 3 1512.0 1425.0 17340
149135.0 T4.1 T z2 1346.0 1335.0 -
Type 5 Radar Waveform_24
OFFoet Eullee Wraih Podoer o, |err-1 (u=) [PET—2 (u=) |PRT-3 Cu=)
2EI0AI. 0 51.3 14 1 1675, 0 - -
474951, 0 =T 14 = 1661. 0 1TE1. 0 1202. 0
EES029. 0 85,7 14 = 1356. 0 1665, 0 1308. 0
ESE3S. 0 51,4 14 1 1545, 0 - -
FEET14. 0 Ti.0 14 = 18410 1665, 0 -
AS1353. 0 59,6 14 ) 1249, 0 1392, 0 1695, 0
B4BS04. 0 516 14 1 1845, 0 - -
41789, 0 528 14 1 1400. 0 - -
SAGSER. O 59,4 14 1 1090, 0 - -
427130, 0 a3 0 14 = 1721.0 1879, 0 1580, 0
B2ET11.0 B1.6 14 1 1573, 0 - -
17935, 0 EE. 5 14 1 1115. 0 - -
2114929, 0 55, 2 14 1 1546, 0 - -
A0S35E. 0 ST.Z 14 1 1z31.0 - -
SOETOE. O 9.0 14 ) 121&. 0 17120 1510, 0
Type 5 Radar Waveform_25
Burst Pal Chirp Hamber of
Offset ¥idih (as) |Width Pulses per [PRI-1 (us) |PRI-2 (us) [PRI-3 (as)
(as) * i (MHz) Bur=st
11891750 B0, & T 1 1933.0 - -
281332, 0 BE. 5 T 2 1705, 0 1701.0 -
STE2365. 0 5T.4 T 1 1651.0 - -
aBR10s0. 0 94, 4 T 3 1311.0 1733.0 13435.0
1150831, 0 an. s T 3 1631.0 1745, 0 13684. 0
245780, 0 0.0 T z2 1253.0 1283, 0 -
53535333, 0 95, 49 T 3 1233.0 1555. 0 1655. 0
S2G0EZ. 0 aT. 1 T 3 1126.0 1329.0 1152.0
1117553, 0 59.4 T 1 1945. 0 - -
209549, 0 BT.5 T 2 157T0.0 1770.0 -
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Type 5 Radar Waveform_26

Bar =t rale— Chirp Humber of
?£:§et WEidih Cu=) 1;::? g:i::s per |[PRET—1 f(a=) |PRT—2 (a=) (PET—3 C(a=)
ZASSE85. O EERk =0 = 1525, O 1525, O 107TS. O
SO49SE. 0 55. 0 =0 1 1azs. O = =
S3S54T. O S0, 4 =z0 =4 1473, 0 17TE9. 0 =
S8E94. 0 93. 3 =z0 = 1137.0 1574. 0 1105. 0
25317Ta5S. 0 82.a =0 = 1355 0 1267T. 0 —
STTEZ4. O Bz, T =0 1 11z0. 0 — —
SZOTSS. O Ta. S =0 S 1598, O 1818, 0 —
ES994. O TE. S =0 =3 1435, O 1507. 0O =
2144135, 0O 5T. 4 =0 1 1325, O = =
S58T3I4. 0 TS. 8 =z0 =4 1532, 0 1252, 0 =
SO4B59. 0O S3. a8 =0 1 1501 0O — —
S1053. 0 az. s =0 a 1095, O 191=. 0 1SSE. O
198416, O B3. 3 =0 1 1BEE. O — —
SZO9S51. 0 Sa9. 9 =0 = 1S00. O 100, O 15935, 0
AS5A4541. 0O a1. 6 =0 = 1015, O 1595, O 153T. O
33EE1.0 57.9 =z0 =4 1999. 0 1374. 0 =
17TESEL. O 517 =0 1 159v. 0O — —
Az2558. O BT. 3 =0 = [= == 1986 0 —
ABE41S. O El=RE= =0 = 1485, O 1559, 0 1815. 0
15584, O B83. =2 =0 1 11950 — —
Type 5 Radar Waveform_27
Bur=t Fal Chirp Humber of
Off=ct S St (ax) |Hidth Pul=e= per |[PREI—1 (u=) |[PRI-2 (u=) [PET-32 (us)
(a=s) * = (MH=z) Bur=t
22IB3T. 0 55,5 1z 1 1955. 0 - -
435954, 0 g6, B 1z 3 156T. 0 1055, 0 1465, 0
B436ST. O 3. 4 1z b= 1561.0 1155.0 -
S51584. 0 T3. 0 1z = 1395. 0 1045 0 -
203424, 0 93 4 12 3 157T5. 0 1273. 0 15890. 0
410332, 0 g0. 5 1z 3 1926. 0 10zz. 0 1327.0
13501, 0 TO. B 1z 2 1347.0 1171.0 -
SZE330. 0 S5, B 12 1 1592.0 - -
1TE136. 0 93. 6 12 3 1T17.0 10730 1097. 0
85021, 0 94. = 1z I 190z, 0 1106. 0 1006. O
593435, 0 52. 4 12 1 1543. 0 - -
T23991. 0 g99. 3 1z 3 1142. 0 1480.0 1253.0
152554, 0 TS. 8 1z 2 l4z9. 0 1133.0 -
359530, 0 53. B 1z 3 1507. 0 100z, 0 1517.0
Type 5 Radar Waveform_28
Baor=s+t Pol=e Chirp Homber ofF
Dffset Width O 2 Width Pulses per |[FRT—1 (ms) |[PRT-2 (u=s]) |[PRTI—3 (as)
(a=s) * o (MH=) Bur=+t
SZ2859T5. 0 ™. 3 135 = 17TTE. 0 153560 -
TZ23124. 0 ™. B 13 = 1224 10 1061. 0 -
1157T=0. 0 T1. 2 15 2 1517.0 1470, 0 -
SF1z525.0 51,5 13 1 1545, 0 - -
S05350. 0 TE. B 13 =2 1546. 0 1454. 0 -
B9g9139. 0 50,3 13 = 1195. 0 1i1a7T.0 -
24753, 0 [=] == 15 S 17T4T. 0 13535, 0 1556, O
2587542, 0 b= 10 = 13 = 1650, 0 13500 1955. 0
4526840, 0O s0.7T 13 1 1209, 0 - -
BET4917T. 0 TS, 4 15 2 14470 145=2. 0 -
Toggg. o 551 13 S 1732, 0 1=10.0 1635, 0
ZE435T. 0 BS. 2 13 =2 1759. 0 1554. 0 -
455705, 0 53. 5 13 1 1329. 0 - -
ES1036. O ET.S 13 2 15355, 0 1056, O -
4T452. 0 52T 13 1 1165. 0 - -
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Type 5 Radar Waveform_29

Bur=st Pol=e Chirp Hamber of
Dffset Width (us) Width Fulses per |[FRI-1 (us) |[PRI-2 (u=) |PEI-3 (us)
(us]) (MHz) Burst
FB142T.0 TZ. 5§ g z 1550. 0 107T.0 -
BS51556. 0 B3 3 g z2 1453.0 15827.0 -
Q4z0351. 0 51. 6 =] z 1754.0 12z1.0 -
3537T9.0 S6. 5 g 1 1515.0 - -
24976, 0 95T g 3 1976.0 1724.0 1792.0
16554, 0 993 g 1 1z15.0 - -
Q05482 0 aT.1 g 3 143535.0 1019.0 1619.0
1195245, 0 g85. B g 3 1021.0 1779.0 1541.0
2905235, 0 ST 4 g 1 12532.0 - -
551102, 0 24. 5 g 1 1150.0 - -
Type 5 Radar Waveform_30
Bor=1i Pl = e C]_:l.irp Huomber oif _ _ _
4S5S4l . 0 2= 4 =0 = 1551, 0 1055, 0 1<411. 0
STT=ZZ=ZS. 0 a=. 1 =0 = 1TTT. O 1110, 0O 1saT. 0
126893 0 (=1 == =0 1 1559 0 — —
2T1SsST. 0 =225 =0 = 1=Ss9=2. 0O 1=37T=. 0 —
A41TIS0OS. O BS5. 5 =0 1 1501 . O — —
SE1SEZS. 0 TG. 5 =0 = 1547T. O 11=S. 0 —
109==7T. 0 L= T = ] =0 1 1=5=. 0 — —
254200, O BE. B =0 1 1835 0O — —
S9S41S. 0 T, T =0 = 19==. 0 1155, 0 —
SadadaT. O BE=Z. 6 =0 1 1T=T. 0O — —
9115s7.0 &ET. 0 =0 = 1=Z65. 0 1==9. 0 —
2351854 0 g6, T =0 = 1574 0O =000, O 11630
SS149=. 0 ST. 1 =0 1 15395, O — —
S=Z45<41 . 0 a0, T =0 = 1===. 0 14==. 0 1=3=1. 0
T34=Z=. 0 S9.9a =0 1 14=4_0 — —
215055, 0 TG, S =0 = 1836 0 10=s5. 0 —
SEZ9SE. 0O BS5. 5 =0 = 1=94. 0O 1444 0 —
SOsT11. 0 25. a9 =0 = 1901 . O 105=. 0 11140
SsssOo4. 0 So. g =0 1 1977T. 0 — —
199527 0 [= A= =0 = 16150 1116._ 0 15356 0
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Radar Type 6 - Radar Statistical Performance

Trail #

1=Detection

0=No Detection

Trail #

1=Detection

0=No Detection

—_

0

16

1

17

18

19

20

21

22

23

Ol N|OOfo|d|lW|DN

24

RN
o

25

—
—

26

N
N

27

—_
w

28

—
N

1

29

—_
[@)]

1

30

Detection Percentage (%)

96.7%

Type 6 Radar Waveform_1

i miney |O 1 = = hin

(] 5515 S=59a 5575 S511 SEO1
= SE3=S [=1=1=Tm] S455 SAa5= S=T0O
L sSS0O= SEg= =311 SASS S=5E
1= [=t=4=1=1 S=0- =271 =51= SEES
= STOS S=g9S S4TS Sa4l1= Sals
=0 S5 SSa5S 5547 Sa415 SE95
=1 n ] S50 =1 8= === Sl SaS
== SaA5S SaASS S55S S=91 S=91
L An ] =351 SE=S L= B8 S S=491 E=t=1=y
L 8= S455 S=EE S5353= =457 =541
L= n ] SETS Sa4aS SEG5 a5 =S4l
=0 S4aa S5555 S508 S514 5595
(= n ] [=t=d=1=] sS4l S4as S99 S=51
[ =1+ [=1=a=TFC8 SS5= =s91 SE=1 S=T
T SE4T SEaa S45= =2TT =E55S
TS S40a SSS SaS =5S0= ==Ta
i = =mi=] S=5T S5a8 SEEE S5=T5S
8= S&E10 S4T= SE3S5= ST1= S=SS55
b= 1n | S=2Ts SEES =371 S554 S=50
b= L= SESES S=ES= S353= S0 S=54
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Type 6 Radar Waveform_2

I:cemnzy |O = 2 = <

[n ] S57T0O sSB=5 5511 S5=9397 5445
= S55T ==t =1 =4TT S54= Sa4S
A0 S=5= (=1=1 A m] ==TT S==T S1=1
1= == =1 =4 =510 ==T7a S=94 S333=
=20 S455S 5355 SEBS1 SS95 SoE5
=25 S5=T5S 55355 SS560 SToOa S454
=0 S=0T === ] SEaS= S&a0T SS=9
== =551 ==t A =1 = 1= b Sa51 SSTS
- A SESE S==S =417 S35 Sa0g
L 8= =SE41 =331 =S554 S=59a sS52=
S0 sS54= SZzaa SEBIST S-S SEa5
== S56856 S5== S565 S=5S0 S59=
(=1 ] S==0 SSO= S5=T S=7T0O S4a5
[ = 1= Ssa5s= =R =] =1 = 1= Sa=S SE0O1
o S=4T =514 == =] S0 S357T
T SEES === | S49T SEeISS S=2as
(s 1m] SS90 5551 =T14 S6S9 SaTO
8= SE54 SE5ET ==59 =555 S=T=
=11 ] Sa0= S==9 S==9 =TOs SEaS
b= L= S4a404 S4a4=0 =S40 SE9= SEGES

Type 6 Radar Waveform_3

Iice tmizy |O = 2 = <

[n ] S5550 55549 S44T 5581 SB35
= S409 S&E0OT === =] =515 SE05
A0 S=T= S=d= S=gas =S=T7TS ===t
1= S==0 ==10 =sToz S53=7T S463=
=210 S=T4 5554 SE35S SSeg SS4aS
=25 S=94 S53TT S55T Sa40= =1=%2=1m]
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Type 6 Radar

Waveform_23
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Type 6 Radar

Waveform_26
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Product

ACCESS POINT

Test Site

SR2

Test Engineer

Eric Lin

Test Date

2022/02/25

Test ltem

Radar Statistical Performance Check (802.11ax-HE40 — 5510MHz)

Radar Type 1 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5491 1 16 5518 1
2 5508 1 17 5518 1
3 5516 1 18 5515 1
4 5507 1 19 5502 1
5 5494 1 20 5511 1
6 5522 1 21 5525 1
7 5511 1 22 5492 1
8 5528 1 23 5500 1
9 5506 1 24 5501 1
10 5507 1 25 5516 1
1 5504 1 26 5502 1
12 5506 1 27 5491 1
13 5517 1 28 5517 1
14 5501 1 29 5512 1
15 5510 1 30 5529 1

Detection Percentage (%)

100.0%
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Radar Type 2 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5529 0 16 5504 1
2 5495 1 17 5510 1
3 5526 1 18 5511 1
4 5504 1 19 5515 0
5 5526 1 20 5494 1
6 5524 1 21 5516 1
7 5517 0 22 5511 1
8 5511 1 23 5522 0
9 5500 1 24 5492 1
10 5512 0 25 5502 1
1 5526 1 26 5496 1
12 5506 1 27 5501 1
13 5499 1 28 5503 1
14 5528 0 29 5500 1
15 5520 1 30 5491 1
Detection Percentage (%) 80.0%
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Radar Type 3 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5510 1 16 5503 1
2 5511 1 17 5491 1
3 5522 0 18 5524 1
4 5499 1 19 5503 1
5 5521 0 20 5501 1
6 5522 0 21 5494 1
7 5520 1 22 5519 0
8 5523 0 23 5492 0
9 5519 0 24 5503 1
10 5520 1 25 5516 1
1 5500 0 26 5498 1
12 5525 1 27 5507 1
13 5529 0 28 5498 0
14 5507 1 29 5501 1
15 5496 1 30 5491 1
Detection Percentage (%) 66.7%
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Radar Type 4 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5510 0 16 5508 1
2 5509 1 17 5524 0
3 5523 1 18 5497 1
4 5525 1 19 5511 1
5 5513 0 20 5506 1
6 5503 1 21 5496 1
7 5520 1 22 5514 1
8 5511 1 23 5513 1
9 5491 1 24 5503 1
10 5517 1 25 5503 1
1 5522 1 26 5524 1
12 5504 1 27 5525 1
13 5525 1 28 5497 1
14 5491 0 29 5492 1
15 5493 1 30 5529 1
Detection Percentage (%) 86.7%

Note: In addition an average minimum percentage of successful detection across all four Short pulse radar test

waveforms is as follows: TaLt Fu2 Z R34 P4 (100%+80.0%+66.7%+86.7%)/4 = 83.3% (>80%)
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Type 1 Radar Statistical Performance

5 Radar e = Humber of |Haveform
Trial ITd Tope %1d;h PRET Cax) Fol =e= %::§th
=
Downlead o Tsp= 1 1.0 S35, 0 EE SzTod. O
Download 1 Type 1 1.0 S515.0 Bs 55170, 0
Downlaoad = Trxp= 1 1.0 S1s.0 10z SES3EE. O
Downleoad = Tsp= 1 1.0 BIE. 0 e Szas54. O
Download 4 Type 1 1.0 S55. 0 as S5010. 0
Downlaoad = Trxp= 1 1.0 Sg9s. 0 =9 SE=222. 0
Downleoad =) Tsp= 1 1.0 BTE. 0 T Szae5d. O
Download T Type 1 1.0 Tis. 0 T4 55152, 0
Downlaoad = Trxp= 1 1.0 TTS. 0 (=1 S=904. O
Downleoad = Tsp= 1 1.0 S55. 0 Bz SZ196. O
Download 10 Type 1 1.0 S35. 0 EE SsE82. 0
Downlaoad 11 Trxp= 1 1.0 Sg9s. 0 (=3=] SE9sE. O
Downleoad 1z Typ= 1 1.0 aTS. 0 51 S3I556. O
Download 13 Type 1 1.0 a1s5.0 EE Sszd4. O
Download 14 Tzpe= 1 1.0 TS, O BT SSEA66. O
Downleoad 1= Type 1 1.0 Baz. 0 T SZz54. O
Downleoad 16 Type= 1 1.0 11=4. 0 4T SzEzE. O
Download 17T Tzpe= 1 1.0 S0OzZ0. 0O 15 Sa45650. 0
Downleoad 1= Type 1 1.0 1770 0 =0 S=100. 0
Downleoad 19 Type= 1 1.0 1479. 0 E SSsdd. O
Download =0 Tzpe= 1 1.0 ZT40. 0 =0 Sa4S500. 0O
Downleoad =1 Type 1 1.0 Ti4. 0 T4 S2836. 0
Downleoad 2z Type= 1 1.0 TOT. 0 TS SI025. O
Download =35 Tzpe= 1 1.0 Z5355. 0 =1 SEE55. 0
Downleoad =4 Type 1 1.0 S80. 0 as SZ=00. O
Downleoad 25 Type= 1 1.0 1357. 0 =9 54095, O
Download pad =1 Tzpe= 1 1.0 S0ool1. O 15 Sa4015. 0
Downleoad =7 Type 1 1.0 15=7. 0 35 53445, O
Downleoad =8 Type= 1 1.0 =454, 0 =z 55545, O
Download =9 Tzpe= 1 1.0 ZEIES. 0 =1 S5=95. 0
Type 2 Radar Statistical Performance
Trial Td4 Hes e E?ﬁf; FRT (u=) popber of Lemgan ™
s Ca=s)

Download o Type = = zzT. 0 =8 sa0z. O
Downdload 1 Trxpe= = 1. = Z00. 0 =28 S5O0, O
Downleoad = Type= = 4.7 ig2. 0 =9 S2TE. 0
Download S Txpe = e 1560 =5 4565 0O
Download A Tsp= = =z 1g0. 0 zs AS00. O
Download S Type = 4.3 1T9. 0 EE S01z. 0
Downdload (=] Trpe = 4. T 1=1.0 p=a=1 SzZ4a9. 0
Downleoad T Tsp= = 4.4 zzz. 0 zs B216. O
Download (=] Tope = 4.5 17O, O =5 4TEO. O
Download = Tsp= = 1.5 zz4. 0 =g D6, O
Downleoad 100 Tyvpe = 3.5 187. 0 =7 4509, O
Download 11 Txpe = 1.4 ZoOol1. 0O =3 A5Z5. 0
Downleoad 1z Type = =.0 z18. 0 =4 S154.0
Download 1= Type = =5 159. 0 =8 4914, 0
Downdload 14 Trpe = 1.1 1=4. 0 =23 AZ=Z2. 0
Downleoad 1= Tepe = 1.6 ziz. 0 =9 5145, 0
Download 15 Txpe = 4.1 16S. 0 =5 4704 0O
Download 17 Type = =z z11. 0 zs S275. 0
Downleoad 1= Tyvpe = EN i81. 0 =7 4547, O
Downdload i9 Trpe = 4. T Z0s5. 0 p=a=1 =945, O
Downleoad =0 Type = =z zoT. 0 s S5175. 0
Download =1 Type = 1.3 190. 0 e ASTO. O
Downdload == Trpe = b= = 17=.0 =T A5ET1. 0O
Downleoad 23 Tyvpe = 1.5 193. 0 =9 S597. 0
Download b= Txpe = =4 1S7T. 0 =5 A5TS. O
Download =5 Type = = 7 zzs. 0 =5 sS850, 0
Download =6 Type = S.@ zze. 0 EE BSEE. O
Downdload =27 Trpe = 1.= Z03. 0 =23 AEE3. O
Downleoad == Type = 4.0 1g8. O zs SzEd. O
Download za Type = 5.4 zz1.0 =T S98T. 0
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Type 3 Radar Statistical Performance

5 Radar e = Humber of |Haveform
Trial Id Tope %1d;h FELT (=) Fol =e= %::§th
=
Download o Type = 8.z 419. 0 17 T123. 0
Download 1 Twpe 3 a.z Zz1.0 15 FATS. 0
Download = Type = a. T Z7a. 0 15 s0zZz. 0
Download = Type = a.z 213, 0 15 FEE4. 0
Download 4 Twpe 3 T.Z 4TE. O 16 TER16. O
Download = Type = Q.3 asz. 0 15 S136. 0
Download = Type = a.T F00. 0 15 S400. 0O
Download T Twpe 3 a. 4 Za5. 0 15 4410. 0
Download = Type = Q.3 as4. 0 15 s17T=2. 0
Download =} Type = a.s 289, 0O 15 4542, 0
Download 10 Twpe 3 5.5 555, 0 17 BOSE. O
Download 11 Type = B, 4 Sz4. 0 16 s154. 0
Download 12 Type = T.0O s00. 0 16 S000. 0
Download 15 Twpe 3 T.S 411.0 17 BAST. O
Download 14 Type = .1 4Tz, 0O 16 TSSZ. 0O
Download 15 Type = Q.8 45T, O 15 SEZE. 0
Download 16 Type 3 9.1 229, 0 15 4122, 0
Download 17 Type = T. = AB6. O 16 TASE. 0O
Download 15 Type = 8.6 485. 0 17 SE45. 0
Download 19 Type 3 a.T 391.0 15 TOIS. O
Download =0 Type = T. = 4z 0 16 BQl1z. 0O
Download =1 Type = B, 3 434, 0 16 5944, 0
Download =2 Type 3 8.6 232. 0 17 S9d4. 0O
Download ==} Type = 9.5 4Ta. 0 15 SEZZ. 0
Download =1 Type = T. 4 497, 0 17 S449. 0
Download =5 Type 3 T.T 285. 0 17 4545, 0
Download =223 Type = 5.9 Za4. 0O 15 SEaz. 0
Download = Type = == Zag. 0O 16 FQES. 0O
Download f=2=3 Type 3 a.a 2zz. 0 15 995, 0
Download =a Type = S S81. 0 17 B4TT. 0O

Type 4 Radar Statistical Performance

Badar gt Sle Humber of | Baveform
Trial T4 Hele Widih PRI Ca=) Hamber Length
= =
Download o Tsxpe 4 15.9 419. 0 14 S5586. 0
Download 1 Tsp= 4 15. 3 zz1.0 15 =535, O
Download = Tsp= 4 19.3 273. 0 15 4454, O
Download = Tsp= 4 1s. 1 Z13. 0 15 s195. 0
Download - Twp= 4 13.8 476. O 13 5155, 0
Downlaoad = Tspe 4 15. 4 45z O 15 T=32. 0
Download =) Tsp= 4 19.3 300. 0 ig 4500, O
Download e Tspe 4 15. 68 z45. O 18 =920 0
Download = Tsp= 4 15.5 454. 0 ig T=54. O
Download a Tsxpe 4 15. 8 z63. 0 ig 43504, O
Download 10 Tspe 4 16. 7 358. 0 15 S37O0. O
Download 11 Typ= 4 11.9 3z4.0 iz s555. 0
Download 1= Tspe 4 13. 3 Soo. o 13 ES00. O
Download 13 Tspe= 4 15. 2 411.0 14 5754, 0
Downlaoad 14 Tspe 4 11. 3 47Tz O 1z SE54. O
Download 15 Tspe 4 19.1 457. 0 ig TI1z. O
Download 15 Tsxpe 4 15.0 zz3. 0 is S155. O
Download 17 Tspe 4 13. 8 4B6. O 13 E0Ss. O
Download 15 Typ= 4 16. 9 485. 0 is TETS. O
Download 19 Tspe 4 19.3 391. 0 15 EZSE. O
Download =0 Typ= 4 13.8 432. 0 13 S516. 0
Downlaoad =1 Tspe 4 11. 8 434. 0O 1z Szo0s. 0
Download == Tspe= 4 16. 9 z32. 0 is Z450. 0
Download =3 Tspe 4 15. 9 47a. o 18 TES4. O
Download =4 Tspe 4 14. 2 497. 0 13 451, 0
Download =5 Tsxpe 4 14.9 z85. 0 14 =990, 0
Download =5 Tspe 4 17.5 z94. 0 15 44100
Download =7 Typ= 4 11.4 z48. 0 iz =975, O
Download == Tspe 4 17. 7T zzZ. O 1s =330. 0
Download =a Tspe= 4 16. 4 3810 is STiS. 0
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5510 1 16 5498.6 1
2 5510 1 17 5497.8 1
3 5510 1 18 5494.6 0
4 5510 1 19 5497 1
5 5510 1 20 5498.6 1
6 5510 1 21 5525.4 1
7 5510 1 22 5526.6 0
8 5510 1 23 5523 1
9 5510 1 24 5521.8 1
10 5510 1 25 5525 0
11 5497 1 26 5524.6 1
12 5493.4 0 27 5522.6 1
13 5494.6 1 28 5527 1
14 5495.8 0 29 5522.6 1
15 5493 0 30 5523.4 1
Detection Percentage (%) 80.0%
Type 5 Radar Waveform_1
Bor=st Pol=e C]_lirp Homber of
l:'ltii-)_:et Width Ca=) 'l'(;]d{;? gzzis per |FPRT—1 (oa<) PRT—Z (a=) PRT—3F f(u=<)
BZZ545. 0 TE. 3 1= = 1551, 0 1685, 0 -
1a0z3. 0 Q0. =2 1= =S 17aT. 0 16z1.0 13398, 0
212015, 0 a5, 1 135 5 1155. 0 1445 . 0 1705, 0
405354, 0 59,35 135 5 11535, 0 14135 0 1094, 0
BOOZ15. 0 BS.T 135 1 13268. 0 - -
TAOSS5. 0O a0, T 13 b} 1541. 0 16890 1702, 0
155195, 0 95,9 13 b} 1177T. 0 1415 .0 1914. 0
351056, 0 Q2.1 13 =S 14290 1359.0 1544. 0
573939, 0 Q91,5 13 =S 17320 13920 1555, 0
TEESTO. O 95,4 1= =S 1447T. 0 1517T.0 1953, 0
1864725, 0 S51.9 1= = 1545, 0 1z23=z.0 -
F5S59T. 0 55,14 1= 1 1TEE. O - -
S52054. 0 B3 =2 135 1 1967T. 0 - -
T45SO52. O T3.1 135 b 15394 .0 11530 -
141155. 0 S52.0 13 1 175T. 0 - -

FCC ID: Q9DAPIN0655

Page Number: 76 of 184




Report No.:2105TW0602-U5

Type 5 Radar Waveform_2

Bor=1t Pal=a C]_lirp Homber of
Offset Width Ca=) Width Fulses per (FET—1 (a=s]) [FET—Z (as) |[FET—3F (as)
[ ] (MH ) Bor=st
=Z2TTS00. 0 p=L T = 17T ] 156650 15950 11910
4SSTTO. 0O S5.T 17T ] 137T4. 0 11500 126350
BO01325. 0 [SES =] 17T 1 1S00. 0 - -
aQTs3Is. 0 =525 17T = 1TaT. O 11520 -
Z5S5005. 0 95,9 17T ] 14510 1z259. 0 15=29. 0
4Z054T. 0O [SE= 17T 1 1SS5. 0 - -
SS17Te1. 0 543 17T 1 14S7T. 0 - -
TTEZS. O S22 6 17T = 17150 19590 -
=3Tas0. 0 5.6 17T I 1547. 0 15617T. 0 1Tas. 0
A000SS. O BT. S 17T = 1zal1. 0 10z4. 0 -
SE10TI. 0 T1. S 17T = 11490 127>, 0 -
STSI0. 0 S5, 1 17T I 1=44. 0 1174. 0 11320
=19299. 0 526 17T 1 18020 - -
SITSST9. 0 ST. 3 17T ] 147>, 0 1Tol. 0 19550
Sa054=. 0 S0, = 17T = l4zZ6. 0 15=9. 0 -
ZT9SS. 0 a5, 4 17T b= 105a. 0 1052, 0 19SS, 0
1957140 a0 0O 17T = 1041 0 17540 11868_0
SBOTIS. 0O 5435 17T 1 15910 - -

Type 5 Radar Waveform_3
Buor =+t Fol =a C!l.irp Huomber oif
Offset Width Coa=) Wadth Folzses per FRT—1 o= FRT—2 Coaxs] FRIT—3F CGoa=]
Cax) (A= Baor=+t
Ag917Taeo. 0O L= 1= =] 19 = 1=3=0. 0 1s0=. 0 194=. 0
1T27TE. 0O oS24 19 = 1=z94. 0 117T1. 0 -
16941, 0 9=, 4 19 = 11=7. 0 1S5=Z6. 0 13=3=.0
ZEZ045. 0 =a. 0 19 1 1=27Ts.0 - -
4TAS55. O BE. T 19 = 147=_0 1605 0 -
B=s45=. 0 e0. = 19 1 1800, 0 - -
151195, 0 1.1 19 1 1594, 0 - -
peimbci=l=L ] Bl.S ig 1 1T=3=.0 - -
454175, 0 a7, 3 19 b= 1Ti7T. 0 1az0. 0 1949. 0
BO0TZT4. O Q== i9 = 145=. 0 1=Zz51. 0 1=3=9. 0
1=2194. 0 TS = 19 = 15100 100=. 0 -
ZEESS=. 0 S5 35 19 =] 15590 15560 1746 O
AZES3Z3a. 0 =33 19 = 1654 0 18560 -
SSSOST. O S, 1 19 IS 1=2=4. 0 1505 0O 1555, 0
11==2=0.0 TS, 4 19 = 158530 19=5. 0 -
EGE3ITS. 0 52, 4 19 1 159, 0 - -
41957TE. O B0O. 9 19 1 1545 0 - -
STOOo=. O =40 19 = 1=3=2. 0 1Z0=. 0 1=25&8. 0
a4ZSE. 0 a5, 8 19 IS 1947T. 0 1905 0O 1=19. 0

Type 5 Radar Waveform_4
Boar=s+t Pol=ea C]_lirp Homber oif
Dffset Width Ca=) Waidth FPoulzsex per FREXT 1 L ] PRET 2 (ux) PRELT—3 f(oaxs)
(ax) (MH= ) Bor=t
ZE158e=. 0 21. & 1T 1 11s5. 0 - -
AZZ2S4AE. 0O Bz =5 1T 1 1=51. 0 - -
Ss2s5a. 0 TT. O 1T = 13550 15540 -
SO0045 . 0 TZ. 1 17T = 13590 15370 -
=Z417T=24. 0 5T.5 17T 1 10590 - -
A40Z6TI. 0 SE. S 1T 1 154=5. 0 - -
SEI045. 0 L. 4 1T = 1TSE. 0O 1050, 0 -
B0154. O a9=. 9 1T = 1140, 0 1=259. 0 1=z45. 0
2215220 S4. 5 1T 1 1990, 0 - -
FE1TTa. 0 Q= = 1T = 10es. 0 144=. 0 1125. 0
S44145. 0 54T 1T 1 17T=9. 0 - -
40517T. 0 B51. 2 17T 1 10510 - -
20053568, 0O Q5.0 17T =] 1965, 0 17T7To. 0 197T=.0
FE19TE. O g91. & 1T = 1===2.0 10=7.0 1=89. 0
S=Zz109. 0 a91. 1 1T = 1=SS. 0 1999, 0 1197.0
Z05z4. 0 B35 & 1T 1 1508, 0 - -
150933, 0 ao. s 1T = 1ess. 0 1545, 0 1ess. 0
SFAZ0SE. O [=1=1ard 1T 1 1907, 0 - -
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Type 5 Radar Waveform_5

Buar=ct Pul=e Chirp Hamber of
Dffset Width (u=) Width Fulses per [FRI-1 (u=]) (FET-Z (us) |FRT-3 (u=)
(=) (MHzx) Buorst
TSSOSO, 0 55. 6 10 3 1204, 0 18324.0 1840, 0
1120.0 T1.9 10 2 1313. 0 1212.0 -
2433040 55.3 10 1 1438. 0 - -
45347435, 0 G51.3 10 2 1915. 0 1043, 0 -
TEZ5435. 0 G4.1 10 3 1054, 0 1T85. 0 18E0.0
gESEE3. O BS. 2 10 2 1215. 0 1441.0 -
213399.0 BZ.T 10 1 17T81. 0 - -
455515, 0 5T.1 10 1 1T45. 0 - -
EITEES. O 55.2 10 1 1400, 0 - -
Q3ITZ40. 0 G4. 6 10 3 1442, 0 1833.0 131Z2.0
182993, 0 8T7.8 10 3 1322. 0 1974. 0 1BEBZ.0
475392 0 5T.7T 10 1 10420 - -
Type 5 Radar Waveform_6
Bar =t Chirp Hamber of
Foal =
?ﬁ:iet 'idiﬁ Ca=) 1;::? g:izis per |[PRT—1 (o=l ([PRET—2 (o= |[FRIT—3F (o=l
442 TEE. O a0, = 18 <] 1846, 0O 14E0. 0 1847. 0
BEO0SZ91. 0 TE. 4 15 -3 1161. 0 1446, 0O -
101985, O Q8. = 1= = 1593, 0 1ZEE . 0O 1214, 0
ZE2435. 0 EER] 18 <] 18685, O 1303, 0 17TE1.0
4z4100. 0 TS, 4 15 = 1439, 0 1632, 0 -
SEEEZ4. O s0. = 1= 1 1Z687. 0 - -
SZ407. 0 T2, 5 18 2 1896, O 1035, 0 -
zZ44059. 0 B0, = 18 1 1009, 0 - -
40297E. 0 B84. 8 18 3 18904, 0 1909, 0 1459, 0O
SERISE. 0 SE. 4 15 1 189S 0 - -
BEZ4Z0. 0 as. 3 18 <] 1486, O 1STT. 0O 1SES. 0O
ZZ3945. 0O BE. 4 15 1 1TES. O - -
SETADE. O a8, T 1= = 1=1s. 0 1594, 0O 1205, 0O
S45T1S. 0 ES. T 18 2 1272, 0 1409, 0 -
4ZBEE. O az. S 15 <] 187TT. O 1Z14. 0 1TE4. O
ZOZEAT. O s0. 9 1= = 1102, 0 1431, 0 -
SE4ASTE. O TT. S 18 2 1195. 0 19689, 0 -
SZ4159. 0 as. 8 15 <] 1228, 0 1864, 0 1TEz. 0O
Type 5 Radar Waveform_7
Bar =t ol Chirp Homber of cas? o Cas
Offse o Width Pulse=s per |[PRT—1 C(u= PRI 2 C(u= PRI 3 C(us=
o= * Width C(a=x) (.][;) Bor=+t *
Z1Bz0. 0 EERE 19 = 127S. 0 1945, 0 1707, 0
1T41S0. 0 TO. 4 19 z 1TES. O 1ZE0. 0 -
SZEs40. O =ST. 68 19 = 1BET. 0O 1BTS. 0O 1740, 0
AS00BS. O E=NE 19 1 1874, 0 — —
Zamz 0 TS 3 19 = 1001 .0 13E0. 0 -
1S5E835. O Bz, 1 19 1 1954, 0O — —
FOTO0T. 0 Qo = 19 = 1471.0 1as3. 0 17zs. 0
4BO0ETa 0O s0. = 19 = 103510 11500 -
B1Z1685. 0 Ta.s 19 = 1TE2. 0 1917, 0 —
1EEE45. O s=. = 19 1 1412, 0 — —
FEATIE. 0O sa. = 19 1 1505 0 — —
44Z302. 0 SO, 4 19 1 1859, 0 — —
Soz193E. 0 EERE] 19 = 12168, 0 1103, 0 194z, 0
117TRS1. 0O =6 a 19 = 1514 0 1164 0O 1074 0
=TOS25. 0 S&. 0 19 1 17T1S. 0 — —
421103, 0 EERE] 19 = 1Eaz. 0 18ZS. 0O 1259, 0
STESET. 0 sz a 19 1 1146 0 — —
ao9sd. 0 TE. 4 19 = 194, 0 1456, 0 —
ZS1@09. 0 BS. 0O 19 1 198z, 0 — —
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Type 5 Radar Waveform_8

Bor=1t Pol=e C:!lirp Homber of
Dffset Width Co=J Width Fol=s=ex per |[FRT—1 (o= FRT—Z (=] FRT—3F (o=
[a=s) (MH=] Boar=st
425445, 0O as. = 15 = 1749, 0 1518, 0 1S81. 0
SSO03s. 0O S = 15 1 1=1=. 0 - -
S54551. 0 Q0. 3 15 = 1311.0 1527.0 1455. 0
Z44377.0 a1.1 15 = 195z, 0 1325. 0 1180.0
A0BSSS. O s0.5 15 = 150z, 0 1825, 0 -
SETEEZ. O TS. 0O 15 = 1548, 0O 111=2. 0 -
BASED. 0 a1 15 = 15586 0 19500 -
ZEEO1S. O TE. B 15 = 1559. 0 1004. 0 —
Ss859T. O s9.0 15 = 1091.0 1=Z05. 0 1121.0
S48235. 0 sS4, 7T 15 = 1595, 0 1599, 0 1102, 0
AS16S. O BS54 15 1 1S9l 0 - -
ZO0STTT. O TS. T 15 = ZO00. O 1385. 0 —
S8TO43. 0 s1.9 15 = 1551. 0 1354. 0 —
S=TaTe. O Ta. & 15 = 16ST. O 1510, 0 —
ZESz1. 0 1. = 15 1 1ST=. 0 - -
155952, 0 az. 4 15 = 11=4. 0 1=a8. 0 18290
S4T36R0.0 BT 4 15 = 1331. 0 1337T.0 —
SO0S33T. 0 TO. 1 15 = 1163. 0 1585. 0 —
Type 5 Radar Waveform_9
Bar =1t e Chirp Humber of
Dff=et Width Co=) Waideth FPulses per |[PET—1 (o=]) |[FRET—2 (os]) |[FRET—3F (o=s)
(o=l (AH=] Boar st
S4268. 0 ST.T 15 = 1475, 0 1215. 0 1963, 0
168507, O s1.0 15 1 157TS. O — —
SIEETTS. 0 Sd4. 1 15 = 1354, 0 10S7T. 0O 1759, 0
459101. 0 sa. & 15 1 1939. 0 — —
E4T4ATS. O as5. 1 15 = 1E07T. O 1TST. 0O 1s01. 0
148516, 0O T1.4 15 = fE=]=1-u' 1285, 0 —
S05105. 0 ES.T 15 1 1TEO. O — —
489TAS. O s0. 5 15 1 115=. 0 — —
BEETIAS. O S, = 15 = 1575, 0 1558, 0 1858, 0O
1=ZTOET. 0O BE = 15 1 1==0. 0 — —
Z35546. 0 S5 4 15 1 1085 O — —
44945T. O 0.5 15 1 1551, 0 — —
BEOTZ234. 0O oo, = 15 = 179z 0 1995, 0 1515, 0
107T115. 0 ES. T 15 1 17390 — —
ERSSTS. O B4 0 15 1 1=55. 0 — —
AZOSEE. O BS. = 15 1 1552, 0 — —
S39TeZ. 0 Ta. 3 15 = 17TS0. 0 1295, 0 —
STOT4. 0O S0, 6 15 = 15135, 0 1651, 0 —
Type 5 Radar Waveform_10
Bar=1t e Chirp Humbeaer of
Off=et Wi dih C(a=) |Fidth Pul=e= per |[FPRI—1 C(a=) |([FPRI—Z (a=) (PRIL—3F (o=}
(a=2 (AH=) Borst
ZEESE0. O =1.5 15 1 1255, O — —
SSTESO. 0 Ta. = 15 = 1555 0 1z=5. 0 —
S41Z80. 0 =T7.1 15 1 1=za. 0 — —
BESTIE. O TT. 6B 15 = 1095 0 1656 0 —
Zi1SSSE. O == 15 = 1519, 0 1154, 0 1145, 0
SETSES. O EERE 15 = 1995, 0 1851, 0 1109, 0
Sozzed. O =1.2 15 1 1507, 0 — —
44TS1. 0O o5, T 15 = 1=64. O 1970, 0O 1574, 0O
197544, 0O B4 1 15 1 15300 — —
Sd49o9oT0. O EERE] 15 = 1405, O 1544, 0O —
SoOZ13E. 0 TT. S 15 = 1524, 0 1557. 0 —
ZELISE. O To. o 15 = 1451. 0O 1479, 0O —
178453, 0O Ta. s 15 = 17TE8. 0O 1501, 0 —
SE0ESs. 0 o4, = 15 = 1850, 0 1827. 0 1050, 0
452874, 0 S5, T 15 = 1705, O 1154, 0 11920
TET9. 0 TE. T 15 = 1385, O 1355, 0 —
180132, 0 B5. = 15 1 1794, O — —
S1=E1s. 0 TT. 4 15 = 1511. 0 1104. 0 —
454B3S. O S1.0 15 = 17590 1554, 0 —
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Type 5 Radar Waveform_11

Baor=+it FPul=e Chirp Huoumber of c 3 c 3 c 3
DOff=et 5 Waidth Fulsex er |FRT—1 = FRT—2 = FRT—3 =
(a=] Width Cus) (MH=x) Bor=st ®
TIZESO. 0 56. 6 15 = 1543. 0 1145, 0 11=2. 0
1BTAE4. 0 B5. 1 15 1 1465, 0O - -
315993, 0 BS. 9 15 = 1320, 0 1247.0 -
SEOGEE. 0 TT. 4 15 = 1900, 0 1Z07. 0 -
TIOSTT. 0O T9. 6 15 = 1509, 0 1954, 0 -
144397. 0 a0, & 15 = 1960, 0 1305, 0 1308, 0
SEESSS. 0 BE. O is = 1598, 0 1143, 0 -
SOTESE. O BE. = 15 = 1Z43. 0 1771.0 -
BSSo0l. 0 T5. 6 is = 1342, 0 1588, 0 -
1ZZRES. 0 g1, 9 15 = 1505, 0O 1502, 0 1849, 0
I0OSEAT. 0 o9, 7 15 = 1157. 0 1652, 0 1323, 0
ASEZE4. 0 B1.6 15 1 1377.0 - -
BESZTZ. 0 BE. O 15 1 1014. 0 - -
100S7TS. 0 so. 2 15 1 1467. 0 - -
ZE1020. 0 S4.0 15 = 1653, 0 1539, 0 1987. 0
ABZZE0. 0 o0, 5 15 3 1355, 0 1556. 0 1238, 0
Type 5 Radar Waveform_12
Bur=st Pulse Chirp Homber of
Off=set Width (us) Width Fulses per |FRI-1 (nu=) |[PRI-Z2 (u=) |[FRI-3 (us)
(=) MHz) Bur=st
1145723, 0 848z 5] 3 1329, 0 1670, 0 1747.0
139725.0 B3.0 2] 1 1253.0 - -
4628582, 0 Bo. 1 ] 1 1585.0 - -
TER4R5. 0O 048 ] 1 1937.0 - -
1108542, 10 95T 2] 3 1187.0 1199. 0 1407.0
999240 55,3 B 1 1345. 0 - -
422815.0 R ] 1 1842, 0 - -
T4B136. 0 ST, 3 2] 1 1141.0 - -
1067455, 0 0. 6 B z 1489. 0 1590. 0 -
Type 5 Radar Waveform_13
Buorst Pul Chirp Homber of
Dff=et ¥ dfﬁ (as) |Hidth Pulses per |[PERI-1 fus) [FRT-Z (us) |[FRI-3 (u=)
(=) 1 . (MH=x) Buorst
43052, 0 T3. 4 =] 2 1751.0 1933.0 -
313373.0 BE3. 3 = 1 15320 - -
STESZ3. 0 gz 4 =] 2 1266, 0 1723.0 -
S41747.0 BE3.9 =) 1 16060 - -
16820, 0 TL.T a 2 14200 10320 -
280311, 0 T3. 1 =] 2 187T1.0 17T26.0 -
545111.0 S04 =) 1 1412.0 - -
S0TESE. 0O SE.T a 3 106T. 0O 1641.0 1112. 0
1070829, 0 g4. 5 =] 3 1454. 0 1385.0 157T4.0
247TT43.0 Qa0 s =) 3 1545. 0 1022.0 1395.0
5125840 BES. 4 a 1 13267T.0 - -
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Type 5 Radar Waveform_14

Buorst Pal Chirp Homber of
Offseat '.df; Ca=) |Hidth Fulses per [FRI—1 (us) |[FRT—2 (u=s) |[FET-3 (u=)
(o= * i (MH=z ) Buarst
BOS00E. O 83,0 1z = 1404, 0 1587, 0 -
S1T360. 0 S1.8 1z 1 1735. 0 - -
189221, 0 TT. S 1z = 1295, 0 1421. 0 -
ATSEET. O 1= =] iz = 1119. 0 1382, 0 1936, 0
585642, 0 T9. 3 1z = 17T13. 0 1047. 0 -
TAOASE. O BT. 2 1z = 1402 . 0 12490 -
143736, 0 = 1z z 1417.0 1063, 0 -
A51505. 0 BO. T 1z 1 1295. 0 - -
SSa09E. O B4 4 1z 1 1269, 0 - -
TE4954. 0 T1.5 1z = 1474. 0 1709, 0 -
115396, 0 Bl1.5 1z 1 1088, 0 - -
SESET4. O TO. B iz = 1626, 0 1147.0 -
S3I2Z045. 0 as. g 1z 3 1477. 0 1085, 0 1075, 0
T4OG44. 0 55,9 1z 1 1564. 0 - -
Type 5 Radar Waveform_15
Burst Pulse Chirp Homhber of
Offset . ¥idth Fulszes per (FRI-1 (us) [FRI-Z (us) [FRI-3 (us)
¥idth (u=)
(us) (MHz) Burst
162437, 0 505 5 1 19038, 0 - -
o25a84. 0 63T 5 1 1590, 0 - -
339057, 0 | 5 1 1991. 0 - -
1251544. 0 TZ. B 5 P 1114.0 186T.0 -
117576 0 gz, 4 5 Z 1371.0 189T7.0 -
430580. 0 a0, 3 5 b 1378, 0 1292.0 -
g444350. 0 BE. T 5 1 17T69. 0 - -
1208334, 0 Bl.B 5 1 11050 - -
Type 5 Radar Waveform_16
Bor=+t FPol = C!:.irp Hoamber oif
l:'l:‘f;:’?et Width Ca=2 };ﬁ:? gﬂ::s e FRT—1 o= FRET —=> o= FRIT—3 Coa=D
FI0Ss4=. 0 b= == hR=] = 133=. 0 1495, 0 12=93. 0
1554390 0O 565 = 19 1 1455 0O — —
FIEETTE. O TTr. S hR=] = 110E. 0 1=Z7Ts. 0 —
456561 . 0 a4 5 19 S 135=_ 0O 17T35. 0 1314 0O
11s5=. 0 54, = hR=] 1 1=4=. 0 - —
1645395 0O L= S =] 19 1 1351. 0 — —
F1TETT. O Bl.= hR=] 1 17oo. O - —
AESE0O=. O 9. = 19 = 10z2=. 0 10=0. 0 1T1i9. O
BZE=549. O TS. 0O 19 = 1255, 0 1007, O —
145590, 0 S1. = 19 = 17TS=. 0 1&94. O —
Z2aS51S. O [=3= =1 19 1 1785, 0O - —
AS0S16. O ES. 5 19 = 13=27T. 0 1S0=. 0 —
BO4T4S. O 5T.5 19 1 101=. 0 - —
1Z6513=. 0 =26, = 19 = 1095, 0 1019. 0 1555 0
Z2TS404. O S5, 5 19 = 1551. 0 1554. 0 159&. 0
4=14=68. 0O T3, = 19 = 1595, 0 1666, O —
S54101. O TS. B 19 = 1az24. 0 1335, 0 —
10791 0 =1. 4 19 = 1559, 0 1=2=7.0 —
259536, O S5, T 19 = 1455, 0 1236, 0 150E. O
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Type 5 Radar Waveform_17

Bor=s+t Pol=ea C]_li:rp Homber oif
l:EE:-)set Width Ca=) 'I'(;]d[;?. ;3;:5 per |[FET—1 (oas) |PRT—2 (o=s) |[PRET—3F (a=s]
454515, 0 91. 7T 17T =] 1250, 0 1S19. 0 19s56E. 0
S95z41. 0 9z.9 17T =] 154=. 10 1=309. 0 1g9z9. 0
45739, 0 E=1= . § 1T 1 1254, 0 - -
=E5TEeA. O Bl 5 1T 1 12540 - -
41465T. O oz, T 17T =] 195=. 0 1945 0 12510
STEO11.0 S5, & 1T = 11=1. 0 105, 0 197T1.0
TASZ9. 0O [=1= =] 1T 1 i10z9. 0 - -
=Z3527T0O. 0 TL. 2 17T = 10520 19440 -
F953=T. 0 [=1= ] 1T 1 1&=0. 0 - -
[=1=t=n= =iy | 5. = 1T = 1012, 0 166410 1744, 0O
S457TO. 0O 541 17T 1 19320 - -
=Z1507T=. 0 S=. 4 1T 1 10510 - -
=FTT11=. 0 e0. = 1T 1 174, 0 - -
S53535545. 0 SZ. 6 17T 1 11590 - -
Fa63S6. 0 TL. 4 1T = 17O, 0O 16SS. 0 -
195z00. 0 =501 1T 1 1017T. 0 - -
54590 TL. S 1T = 15910 15=a._ 0 -
S15TSE. 0 [=3= = 17T 1 1440, 0 - -
Type 5 Radar Waveform_18
Buar=st Pul=e Chirp Hamber of
Dff=et Width (us) Hidth Fulses per |[FRT-1 (u=s) |[FRI-2 (us) ([FRT-3 (u=s)
(u=] (MHz) Bur=st
22246, 0 94. 5 =] 3 1493. 0 1493.0 1350.0
FE4440. 0 3.0 g 1 18420 - -
SO6S36. 0 BS. & 9 1 1123.0 - -
T4600Z. 0 95.9 9 3 1T&T.0 1917T.0 1544.0
2911440 BS. = 3 1 1335. 0 - -
233640, 0 958. 5 =] 3 1961.0 1910.0 19z0.0
4TE043. 0 80. 3 g 2 1891.0 1427.0 -
T188535. 0 51.1 9 1 1651.0 - -
9599356, 0 TT.3 9 =2 1456. 0 1276.0 -
204097, 0 a5, 5 9 3 1926, 0 1175.0 1915.0
447055, 0 =% S =] 1 1346. 0 - -
BE5183. 0 T8, 3 g 2 1397.0 1509, 0 -
Type 5 Radar Waveform_19
Baor=*%t Pul=e C]_:Lirp Homber of
l:'lzii-)jet Width Co=) };ﬁ;? ;ﬁzis per |[PRT—1 Coa=s) FRT—2 (a=s) FRT—3 (m=]
B9ETTO. O 51.5 15 = 1911. 0 10800 -
1507Ta0. 0 aT.a 15 S 126z 0 105490 15==. 0
I12Tos. 0O s0.9 15 1 15120 - -
492956, 0O 94. 7T 15 =] 11550 1235, 0 109z, 0
BET4STT. O T1.0 15 = 14==_0 1411. 0O -
10sa0s. O BS.T 15 = 15410 10510 -
Z593397T. 0 ST.T 15 =] 11750 1117. 0O 1665 0
4TOOE3. 0 94,4 15 3 14=1. 0 14010 147TE. 0O
B4991z. 0 SG4. 5 15 S 19z=. 0 16610 19350
SE1=1.0 aTr.a 15 3 15150 133T.0 10900
Zz&TOa1. 0 94, 3 15 =] 14=4. 0 154, 0 1zz1.0
447445, 0 G5. T 15 =] 1T4=_ 0 15600 15600
BZ1=17T.0 5=2.4 15 1 11940 - -
B415=. 0 55.5 15 1 10450 - -
245837, 0 BO. 3 15 1 12900 - -
4Z5T49. 0 TS. T 15 = 11650 1055 0 -
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Type 5 Radar Waveform_20

Bor=+%t Pal=e Cbirp Hombexr oif
?igset Width C(o=) };ﬁ;? g:i::s e PFPRT 1 o< PRET 2 Cas) RT3 Cax
S10107. 0O 9.0 19 = 115s9. 0 1=47. 0 1507, O
ISs107T. 0 BS.9 19 1 191=. 0 - —
1=S590=. 0 =25, 1 =] = 1734, 0 1376, O 1s=s0. 0
SS994T. O S1. = 19 = 19549, 0 1011, 0 -
4OZEEE. O B4, 1 hR=] 1 1507. 0 - —
16=05. O 4. 1 19 1 145, 0O — —
1565515 0 So. 9 19 = 1562 0 10E58. O —
FZ0OTeg9. 0O BES. = =] = 1S7T=. 0 190=. 0 —
ATS0OS4. O Ba. 5 19 = 1505, 0O 1941 . 0 -
[=P=3==t= i | p= = =] hR=] = 1zs=. 0 1497. 0 100=. 0
14939319 0 TT. B 19 = 1155 0O 1904 0O —
IO=Z9ST. O BZ. 5 19 1 1Sz=2. 0 - —
A4SS0O0eT. O =21. 6 19 = 1071, 0 15616. 0 —
BOGSSE. O S1.6 19 = 1T41. 0 1554, 0O -
1Z1481 .0 sa. = hR=] 1 158=. 0 - —
254406 0 BES. S 19 1 1=Z40. 0O — —
A4ZTZEE. O (=1~ =] hR=] 1 127493, 0 - —
SSEsE1eT. 0 =1.1 19 = 15=1. 0 1=5=7. 0 —
l11zaz5S. 0 B3. 4 19 1 1545, O - —
Type 5 Radar Waveform_21
Buor=t Pul Chirp Homber of
Dffset i d:ﬁ (as) |Hidth Fulses per |[PRI-1 (us) ([PRI-Z (us) (PRI-3 (us)
(=] r o (MH=x) Buarst
420366, 0 BT.1 g 2 1023, 0 1151.0 -
ERZEEZ. O 51.5 a 1 1490. 0 - -
a04514. 0 BS.9 a 1 1T31.0 - -
145451. 0 G1.7T g 2 1010, 0 190z, 0 -
390729, 0 5Z2. B g 1 1832. 0 - -
B3Z015. 0 BT. 4 | = 1599. 0 1491.0 -
STI3423. 0 TE. 9 a = 1985, 0 1555. 0 -
118665, 0 T1. 5 g 2 1916. 0 1233.0 -
359970, 0 a5, 9 g 5} 1875, 0 1TOS. 0 1045, 0
BOZZEG. 0 BS. T | = 1533. 0 1504. 0 -
B43E0E. 0 201 a = 1934. 0 1643, 0 -
55T31.0 a5, 5 g 3 1515. 0 1521.0 1535. 0
Type 5 Radar Waveform_22
Burst Pulse Chirp Huomber of
Offset Width (as) Width Fulses per (FRT-1 f(us) |[FRT-Z (us) |[FRI-3 (ux)
(=) (MHz) Burst
441831.0 Bl.3 5] 1 1a01.0 - -
TBI3ST. 0 85,6 B 3 107T7.0 1044, 0 1852.0
1057490, 0 21.5 5] 1 1865. 0 - -
TEQ4E. 0 B2 1 B 1 1813.0 - -
402124, 0 B1.4 B 1 1016.0 - -
TE5111.0 BO. 4 5] 1 127T.0 - -
104R4358. 10 831 B z2 1893, 0 1793.0 -
39166, 0 Bd.1 b 1 1913.0 - -
361TE4.0 BT.T 5] z 1316.0 16T6. 0 -
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Type 5 Radar Waveform_23

Baor=+it FPul=e Chirp Huoumber of
Dff<et Width [ 3 Waidith Pulse= per |[PRT—1 f(u=) |[FRT-—2 (as) (PET-—3 (a=)
(a=x] * i (MH=] Burst
IHAOST. 0O BE. 1 15 1 1755. 0 - -
SESZ49. 0 82. 6 15 = 1605, O 1710, 0 -
TABOGO. O T4, & 15 = 1935, 0 1814.0 -
1s07TO1. 0 TG, 2 15 = 1BET. 0 1862, 0 -
ZE144T. 0O Q1.1 15 = 1142 0 1437.0 15T2. 0
S4S053. 0 TS. 0O 15 = 1245. 0 1946, 0 -
ToES1S. 0O BZ. T is 1 147S. 0 - -
1SST4Z. 0 53,2 15 1 1923, 0 - -
ISZEEGA. O =1 is = 1S37T. 0 1523 . 0 1833, 0
SZOTS0. 0O 0. & 15 = 1465, 0 1S3, 0 -
TOLTSZ. O TS, T 15 = 1555, 0 1590, 0 -
1SEE0T. O T1. 3 15 = 1515. 0 1082, 0 -
SZ1B9S0. 0 an. s 15 e 1079, 0 1547. 0 1059. 0
497494 0 a3, & 15 = 1716, 0O 1457.0 1363, 0
BTI9S0. 0 TT. 2 15 = 1064, 0 1BT3. 0 -
11375, 0 3.1 15 = 1855. 0 1952. 0 -
Type 5 Radar Waveform_24
Bor=+% Pol = C]_:h.irp Homber oif
l%i:?et Width Ca=s) 'I'(;ii[;? gi::s e FRT—1 o= FRETL—=2 (o= FRT—3 o=
Z24TTIS. O S = 1S = 1S40, 0O 1499, 0 105&. 0
A4000=7T . O =504 1= = 1=s51. 0 115, 0 1=Z6S. 0
554211, 0 B3. T 1S 1 1527, 0 - —
TESSS. 0O =ST. 3 1= = 1TS6. 0O 10=s. 0 1TT7TE. O
Zzaz0as. O [=2=1 =1 1S = 1500, 0O 1150, 0 11z&. 0
SS0905 . O =4.0 1= = 1Ss549. 0 1=95. 0 1754, 0
SS3Z1E5. 0 b=2= I =1 1S = 14=2=. 0 1095, O 1951 .0
S31TS. 0 =95 1= = 1107. 0 140=. 0 1494, 0
Z10zZ06. O 5. 4 1S = 1540, 0 1565, 0 14==. 0
SE4Z10. 0 B, =2 1= 1 1=0=.0 - —
Sl1GaZ65. O TT. 1 15 = 115, 0 1050, 0O -
=946, 0O S0, 1 1= = 1=06. 0 190s. 0O —
191954 0 59, 4 15 = 1TTS. 0O 1190, 0 -
F4Zs14. 0 Q=0 1= = 11=27. 0 1088, 0O 1Z8=. 0
49TT1i=Z. 0O 53,0 15 1 1901. 0 - -
ZOT1i1. 0 T3. 3 1= = 1=zZ04. 0O 17Tas. 0 —
1TS3151. 0 BT. 0 15 = 18654, 0O 1579, 0 -
FIZEIZ0O. 0 s, = 1= = 10z2e. 0 11=Z8. 0 140e . O
4TaS49. O S1.0 15 1 1045, 0O - -
Type 5 Radar Waveform_25
Bur=t Pul Chirp Homber of
Dff=et '.d:l‘i (as) |Hidth Ful=es per ([PRT-1 (u=s) |[FEI—2 (u=) |[PRT-3 (u=)
(a=) * o (MHzx) Burst
30710 BS. 3 10 = 1410, 0 1349, 0 -
244TTS. 0 al.1 10 3 11z0.0 1257T.0 10z27T.0
457359. 0 53. 4 10 1 1604. 0 - -
TEZQE23Z. 0 Bl.6 10 1 1973, 0 - -
gBgSZE. 0 9z. 5 10 3 1615, 0 1125. 0 10400
215411.0 B4. 1 10 1 1510. 0 - -
456554, 0 Tl.2 10 2 1511. 0 1619. 0 -
§E9940. 0 53. 3 10 1 1227. 0 - -
Q539ETE. O 3.0 10 3 1436, 0 1137T.0 130z 0
185510. 0 51.3 10 1 1895. 0 - -
427014, 0 TS, 1 10 2 1506, 0 1414. 0 -
BEEIZ0. 0 TO.9 10 2 1976. 0 1013. 0 -
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Type 5 Radar Waveform_26

Bur=st Fal Chirp Homber of
Off=set 'idfﬁ (ax) |Hidth Fulzexz per |[FREI—1 f(us) |[PRI—2 (u=s) [PRI—3F (u=)
(as) (MHxz) Burst
SE0495. 0 a1. 5 11 ! 1015. 0 1492, 0 1536, 0
143535, 0 T4 3 11 = 1919, 0 1002, 0 -
EEEETS. O Ta.0 11 = 15T&. 0 1405. 0O -
SEOOSS. 0 TT. 2 11 = 1230. 0 1550, 0 -
Glzd4s5. 0 TT.0 11 = 1995, 0 1615. 0 -
11807, O Ba. 3 11 = 1175. 0 1525. 0 -
EEOE49. 0 TE. @ 11 = 1460, 0 1357. 0 -
SEETO0. O TS, 2 11 = 1176. 0O 1217.0 -
TEST19. 0 gz.1 11 z 1133. 0 1554. 0 -
88522, 0 83.0 11 z 1287. 0 1930, 0 -
F11299. 0 85.0 11 3 1099. 0 1425. 0 1645, 0
534925, 0 g81.8 11 z 17T75. 0 1054. 0 -
TSTT31.0 T4. 8 11 z 1650 0 1B35. 0 -
Type 5 Radar Waveform_27
Bor=1%t Pal=e C]_:Lirp Homber of
l:z‘fi-)_:et Width Co=) 'I'(;]d{;?. gz;:s prer |FRT—1 (o= FRITI—Z (as) FRT—3F C(m=s]
48533, 0 aT. 9 16 = 14350 1307. 0 15568 0
217209, 0 [=F=r 16 = 1274. 0 14520 -
SIEE9ET. O 835 16 = 16==.0 1055. 0 14520
SSEES30. 0 an. & 16 = 15=1. 0 14150 15500
ZEEE9. 0 T™r. 7T 16 = 1=241. 0 1=z00. 0 -
l198E85S. 0O S4. 5 16 1 1046 0O - -
FET1I3a. 0 S4. 5 16 1 1956 0 - -
S35353. 0 4. T 16 = 1TS=. 0 1450, 0 196&. 0
4545, 0 Q=5 16 = 1195, 0 17TTT.0 1154. 0
17TS4=25. 0 5535 16 1 1TT=Z.0 - -
F44554. 0 aQ=_0 16 = 1<-td. 0 1950. 0 1659. 0
S15631.0 a0 5 16 = 1579, 0 1Ti1. 0 -
BESE3ITT. O TL. S 16 = 1954. 0 1205, 0 -
154150, 0O TL. 2 16 = 103=. 0 1Tiz2. 0 -
3244750 T=. 1 16 = 1940, 0O 1325. 0 -
495055, 0O [=T= ] 16 = 167TT. 0O 1=299.0 -
BES454. 0O TS, T 16 = 1665, 0 13930 -
Type 5 Radar Waveform_28
Bur=st Pulse Chirp Humber of
Dff=set . ¥i1dth Fulses per [FRI-1 (us) (FRI-Z2 (us) |[FRI-3 (us)
¥1dth (us)
(us) (MHz) Burst
2837540 GBl.6 5 1 1820.0 - -
E45959. 0 a4 5 3 1592. 0 1524.0 1365. 0
1010319.0 T1.3 o 2 1006, 0 1032.0 -
13T1575. 0 a5, 4 5 3 17T63.0 1372.0 1135.0
238593, 0 g5, 3 S 3 1736.0 1101.0 1482. 0
BOZ310.0 5.8 5 1 1927.0 - -
Q54276 0 0.4 o 3 1270.0 1576.0 1196.0
132TTET. O T0. 8 5 2 1752.0 1575.0 -
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Type 5 Radar Waveform_29

Bor=1%t Pal=e C]_:Lirp Homber of
NDffset Width Co=) Width Fulses per |[FPET—1 (o=) |[FRET—2 (oaxs) |[FET—3 (ox)
(a=) (MH=x) Buor=st
g111=.0 TGO 16 = 19=1.0 1z16_ 0 -
ZERZZO&. 0 S4. 5 16 1 13T, 0 - -
A4514=Z65. 0 (=10 -y 16 =] 1110 15440 12910
BOZTS9. 0O BT. 6 16 = 135650 136=2. 0 -
TO1Z=. 0O B5. 9 16 = 1245 0 1554 0 -
239599, 0 s5.93 ie 3 17T4=. 0 186230 1ez9. 0
411575, 0 SE.1 16 1 156350 - -
SSZO0SS. 0 T1. G 16 = 109z 0 12520 -
4539750 GB. S 16 =] 14700 =000, 0 15250
2191140 g4 5 16 =] 15510 14590 12500
359945, 0 51.5 16 = 199&._ 0 1z24=_ 10 -
S5S9005. 0 5T.5 16 =] 17550 15550 1861=._ 0
2513535, 0 BT.T 16 = 185Z. 0 12510 -
1959565, 0 =1 = 16 1 17300 - -
SBES5S1.0 [=1= = 16 =] 186550 1054 0 13=1. 0
S39562. 0 TO.T 16 = 13700 1861350 -
T1S4. 0O TG, 2 16 = 1TTa. 0 1454 0 -
Type 5 Radar Waveform_30
Bor=st Pol=e Ebirp Homber of
Dff=set Width C(as) Width Ful=ses per |[FEI—1 (us) |PREI-Z2 C(us) |[FEI-—3F (uxs)
(a=s) (MH=z) Buorst
200925, 0 g99. 1 14 3 1975. 0 1089 0 17500
F954E0. 0 B6S. 9 14 1 15399. 0 - -
SEES60. 0O 85T.1 14 =] 1549. 0 1512. 0 15700
TTYZEZ. 0 g5, 4 14 = 1935, 0 10250 1997T.0
1TT9Z6. 0 55 = 14 1 1445. 0 - -
IEQSEE. O oz, 1 14 = 1s=23.0 1Tz4. 0 189z, 0
SES5054. 0 53. 7T 14 1 1TSS, 0 - -
TSS93=2. 0 59.5 14 1 1464, 0 - -
155995, 0 S6. 3 14 1 1536. 0 - -
F4TEOS. 0 T™. 4 14 = 1419. 0 1271.0 -
S39981. 0 g6, T 14 3 15400 1144 0 1115 0
T3I4ETO. O B0. 5 14 1 15900 - -
150009, 0 TS 14 = 1654. 0 10=21. 0 -
FEIEES. 0 BZ. & 14 1 1501. 0 - -
Sl6454. 0 TE. 9 14 = 15180 158359, 0 -
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Radar Type 6 - Radar Statistical Performance

Trail #

1=Detection

0=No Detection

Trail #

1=Detection

0=No Detection
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24
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w
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N
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1

30

Detection Percentage (%)

100%

Type 6 Radar Waveform_1
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Type 6 Radar Waveform_2

Iioe Ganzy |O i = = <
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Type 6 Radar Waveform_3
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Type 6 Radar Waveform_4

oy tanzy |O = = = <

[0} S4aE=S S55S SEa4S SEEaT Sa4Sa
= S49= S3=2= ST1G Sa4=zS Sa4ZE
10 5559 SES3a SsT7T193 5554 S5501
1= = == Y S594 S516 S55593 S405
=i SE=3 == 1=1m | =4=1 =SS S4=T
=5 === 14 SS=S S=ZST S=55 ==99
= SET 1 SE1S= ==7T0O SEg9= S=53=
== ==7T0a SaSE SE4ag ==11 =T=1
RN SEZE =T1e (=gt ==y S=Z9E S==9
L 8= (= ==y == =Y SEZ0 S=51 SESE
=0 S3== SES9 S47T1 SSO- SSS4a
== S552T S5564 SIS0 SEoS STOS
(=1m ] S55TE 5574 S4566 S5193 S5=TT
B 5545 5555 S415 S=a9= S5550
T S=T0O SGEd= SES= =5=5TS S=5=T
Ts =SS=1 Sa=x ===} Sa=1 =555
E=im ] =1 =1m]| =11 = =473 =153 SETE
8= S=ga1 S=51 SEa1 SSEDS So=S
L= L | ==y =Y E= == =y SEEE S47T0 S=Z5T
L= L= S=TE S=4a SOz SS=- S400

FCC ID: Q9DAPIN0655

Page Number: 88 of 184




Report No.:2105TW0602-U5

Type 6 Radar Waveform_5
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Type 6 Radar Waveform_6
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Type 6 Radar Waveform_7
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Type 6 Radar Waveform_8
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Type 6 Radar Waveform_9
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=i S455 sST=E== SE40 S55654 Ssa45
== S=ga= S=0- S=51 == =1 S Sa4=-1
(=18 ] [=pep=d = === hr g =1 = =4r g S3T3= =111
[ =1 = =S=91 S490 =S=149 S=51 S44=
O ==T4 =S=TO S==T Sa=0 SEaSS
= S&T1 =1=1—hr} =1 = =] STOE SE=1
=50 ==T1 =S=ZT3E =R =] S4z25 S&a14
{5 L= S554= S5350 S=6= 5515 S41=
=18 | sS=55 =SS=T =415 S4TS =1=1 =hr
b= L= =a4=0 S=03= S=50 S=g9= =S4T

Type 6 Radar Waveform_30

oy tanzy |O i = = =
(8 ] S35 S54a = m =] S=5T SaaS
= S35E4 SES1 SEEQ S=Z54 S44S
10 S3SS sa51 SET4 SSETE SSES
1= 55651 5512 SESS SAGS SSSE
=21 5517 SEBE== SE4T SSEST S415
=20 S50T S44=0 SS165 SE1 Soaz
=0 S505 S557TT SETS Sa4AS SSE2ES
== 1= 5571 SaS0O S=z5S SISO SGoS
L 10 ] S4== S455 SZa9a SO0 S=94a
1= sS55E SETE S4e1 SaASS S5l
=i SEBSS SETS SZES SE4l Sa4ST
== S5=TT ==t =1=] S555= S501 STao
(=1m ] S5a95S 55593 SEaES SBS5S 5575
B SEBT1 SaO1 S555= 5597 5555
T S4=5 S594 5515 SB5T == 1=1 8
= SEO5S SEa=0 5455 S544 SB=T
(s 1] 5457 S555= 5555 S5451 5554
[ L= S495 S455 S=9a1 S55=93 S450
k= L ] S55TE S446 Sa1= S5645 5555
b= L= 5551 S5=5 Sa5GO S65395 ST15S
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Product

ACCESS POINT

Test Site

SR2

Test Engineer

Eric Lin

Test Date

2022/02/25

Test ltem

Radar Statistical Performance Check (802.11ax-HE80 — 5530MHz)

Radar Type 1 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5491 1 16 5491 1
2 5504 1 17 5506 1
3 5511 1 18 5543 1
4 5498 1 19 5512 1
5 5564 1 20 5548 1
6 5535 1 21 5498 1
7 5564 1 22 5541 1
8 5540 1 23 5552 1
9 5538 1 24 5501 1
10 5532 1 25 5503 1
1 5529 1 26 5519 1
12 5530 1 27 5513 1
13 5535 1 28 5552 1
14 5492 1 29 5542 1
15 5499 1 30 5569 1

Detection Percentage (%)

100%
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Radar Type 2 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5569 1 16 5530 1
2 5568 0 17 5534 1
3 5549 1 18 5544 1
4 5537 1 19 5518 1
5 5500 1 20 5514 1
6 5568 0 21 5501 1
7 5554 1 22 5534 1
8 5501 1 23 5532 1
9 5515 1 24 5522 1
10 5526 1 25 5541 1
1 5524 1 26 5563 0
12 5501 1 27 5554 1
13 5527 1 28 5514 1
14 5553 0 29 5537 1
15 5496 1 30 5491 1
Detection Percentage (%) 86.7%
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Radar Type 3 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5491 0 16 5547 1
2 5548 1 17 5509 1
3 5491 1 18 5511 1
4 5566 1 19 5547 1
5 5538 1 20 5504 1
6 5542 1 21 5511 1
7 5544 1 22 5502 1
8 5546 1 23 5552 1
9 5534 1 24 5500 1
10 5522 0 25 5509 1
1 5541 1 26 5563 0
12 5548 1 27 5534 1
13 5553 1 28 5538 1
14 5508 0 29 5555 1
15 5530 1 30 5569 0
Detection Percentage (%) 83.3%
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Radar Type 4 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5530 1 16 5564 1
2 5550 1 17 5569 0
3 5509 1 18 5561 1
4 5550 1 19 5509 1
5 5547 0 20 5526 1
6 5506 1 21 5510 1
7 5518 1 22 5547 1
8 5569 0 23 5511 0
9 5566 0 24 5529 1
10 5491 0 25 5568 0
1 5552 1 26 5549 0
12 5566 0 27 5556 1
13 5532 1 28 5520 0
14 5530 1 29 5532 1
15 5541 1 30 5491 0
Detection Percentage (%) 63.3%

Note: In addition an average minimum percentage of successful detection across all four Short pulse radar test

waveforms is as follows: TaLt Fu2 Z R34 R4 (100%+86.7%+83.3%+63.3%)/4 = 83.3% (>80%)
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Type 1 Radar Statistical Performance

3 Radar Loilem Aamber of | ¥aveform
Trial Id Tope tld;h FRT (o=l Pol=e= %:Z%th
-=

Downlao=ad u] Trp= 1 1.0 TTS.0 Bs Szg04. O
Download 1 Trpe= 1 1.0 SOEE. 0 15 S5S1S8. 0
Download = Trp= 1 1.0 SE5. 0 =) SZT34. O
Downlaoad 3 Trp= 1 1.0 TiS. 0 T4 SZ13=. 0
Downlo=ad e Trpe 1 1.0 595, 0 TE S3045. 0
Download s Trpe= 1 1.0 BSS. 0O =51 SZZEsS. 0
Download =) Tspe 1 1.0 B15. 0 S5 SS145. 0
Download T Trpe 1 1.0 9=s. 0 =i SEABE. O
Download = Trpe= 1 1.0 TS, O =3 SSAGE. O
Download =] Trp= 1 1.0 91=. 0 55 SEZada. 0O
Downlaoad 10 Trp= 1 1.0 sSTs.0 az SZ17T8. 0
Downlo=ad 11 Trpe 1 1.0 s5as. 0 sS4 sS=ass. 0
Download 1z Trp= 1 1.0 sS15.0 102 sSzZE38. 0
Download 15 Tspe 1 1.0 BES. O S5 SZaS4. 0
Download 14 Trpe= 1 1.0 S35, 0 a9 SEZEZ. 0
Download 15 Trpe= 1 1.0 2196. 0 o5 S4300. O
Download 1e Trp= 1 1.0 E=s] =) Sz4as0. 0
Download 17 Trpe= 1 1.0 2554, 0 =1 SS6S4. 0
Downlo=ad 15 Trpe 1 1.0 1115. 0 a5 S35z0. 0
Downlaoad 19 Trp= 1 1.0 2z04. 0 o SZSas. O
Downlo=ad =0 Trpe 1 1.0 2700, 0 =0 S4000. 0
Download =1 Trpe= 1 1.0 BT1.0 T2 Sz009. 0
Download == Tspe 1 1.0 ZBS1. 0 =0 SI5Z0. 0
Download == Trpe 1 1.0 1190.0 a5 S3E550. 0
Download = Trpe= 1 1.0 1194.0 a5 SITI0. 0
Download == Trp= 1 1.0 gez. 0 55 s=g910. 0
Downlaoad =1=] Trp= 1 1.0 20583, 0 o S415S. 0
Downlo=ad =T Trpe 1 1.0 1079, 0 49 sS=s57T1.0
Download == Trp= 1 1.0 asT. 0 1=1=) Sz59z. 0
Download =9 Tspe 1 1.0 ZETT. 0 =4 S4545. O

Type 2 Radar Statistical Performance

. Radar Fol=e o ofF || SoT2Eoes
Trial Id Tope tld;h FEYL C(ax=) Pol —e= %::%th
=
Downlcad [u] Trp= = 4.9 Z03. O =1=] ss57.0
Download 1 Tspe= = 1.9 179. 0 =2 ! A4Z9E. 0
Download = Trp= = 1.5 175. 0 =1 azTz. 0
Download = Tspe= = 5.3 178, O =] ASTE. O
Download El Trp= = 4.7 =15. 0 =1=] ez=z. 0
Download = Tspe= = 4.5 z00. O =3 SS00. 0
Download =) Trp= = 3.8 150, 0 =4 a4se0. 0
Download T Tspe= = =, = 159. 0 =5 SF97TS. 0
Download = Trp= = 1.4 190, 0 f=3c] AZTO. 0
Download a Tspe= = <Fd 159. 0 =T S105%. 0
Download 10 Trp= = == 182, 0 == az1z.0
Download 11 Tspe= = 1.2 =19.0 =5 SOST. 0
Download 1= Trp= = 3.3 zz9. 0 == s95-41. 0
Download 15 Tspe= = 4.5 195, 0 =3 sS597T.0
Download 14 Trp= = 3.7 1s0. 0 =7 40s0. 0
Download 15 Tspe= = =.9 =30, 0 =] Sgs0. 0
Download 18 Trp= = 4.9 =10.0 =a sE090. 0
Downlcad 17 Trp= = == 195. 0 =5 A4STS. 0
Download 1= Trp= = 4.7 Z17.0 =a Bzg93. 0
Downlcad 19 Trp= = 1.5 =g, 0 =5 Sz44. 0
Downlaoad =0 Trp= =2 1.1 Z11.0 =3 4553, 0
Downlcad =1 Trp= = 4.9 =168, 0 =9 B2E4. 0
Downlaoad == Trp= =2 =, = 171.0 == 4275, 0
Downlcad =5 Trp= = 4.8 166, 0 =9 4514, 0
Downlaoad = Trp= =2 =. 3 180, 0 == 4000, 0
Downlcad o5 Trp= = 4.4 zzE. O =G B32a. 0
Downlaoad F=12) Trp= =2 4.1 199. 0 p=t=] ssT=.0
Downlcad =7 Trp= = 1.2 =24, 0 =5 S152.0
Downlaoad =5 Trp= =2 =, = 175. 0 == 4TS, 0
Downlcad =9 Trp= = 4.9 152. 0 =9 4408, 0
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Type 3 Radar Statistical Performance

Trial T4 %;::r At PRT (o= Pomber of r.::;fl‘:r-
(o=l o=l
Downd a=ad o Trxp= = 9.9 SE9. 0 1= EE4Z=. 0
Downd o=ad 1 Twpe = B. 9 4S54 0O 15 TTad, O
Downdl a=ad = Trxp= = (== =270a. 0 15 4=Z0. 0
Downd o=ad = Twpe = [= ] SF3SE. 0 17T ST1iz.0
Downdl a=ad <1 Trxp= = 9.7 S3a.0 1= BEl10Z=. 0
Downd o=ad = Twpe = Q.5 451 .0 15 SESE. 0
Downdl a=ad (=) Trxp= = =55 =Tr=.0 1= EEQE. O
Downd o=ad T Twpe = T. Z 454 0 15 [S3=E A ]
Downdl a=ad = Trxp= = (=T 3 Z259.0 15 4144, 0
Downd o=ad = Twpe = [= 2110 15 ZTaS. 0
Downdl a=ad 10 Trxp= = .3 =Tr1.0 17T EZO7T. 0O
Downd o=ad 11 Twpe = B,z S49a. 0 15 S5S4. 0
Downdl a=ad 1= Txp= = [=Jc 41S. 0 17T TOSS. O
Downd o=ad 13 Twpe = Q.5 2440 15 453z, 0
Downdl a=ad 14 Txp= = ST STE. O 15 ETGES. O
Downd oad 1= Tw=p= = T.9 4710 17T S0oT. O
Downdl a=ad 16 Txp= = a.9 =255, 0 15 S1S54. 0
Downd oad 17T Tw=p= = T. B 45=. 0 17T TTSE. O
Downd o=ad 15 Txpe S 9. T =Z=0. 0 15 S960. 0
Downd oad 19 Tw=p= = [=T = 4g4. 0O 18 TaZ4. 0
Downd o=ad =0 Txpe S B. 1 4550 16 BoGO. O
Downd oad =1 Tx=p= = Q.9 2ss. 0 1= S1=0. 0
Downd o=ad == Txpe S T. = S5T.0 16 ST1=.0
Downd oad =23 Tx=p= = Q.= 2T=.0 1= Soo4. O
Downd o=ad =1 Txpe S T.35 4593, 0 16 TS=Z4. 0O
Downd oad =25 Tx=p= = (= FIZT. 0O 1= Ss5568. 0
Downd o=ad =5 Txpe S 9.1 =Z55.0 15 4590, O
Downd oad =T Tx=p= = B. 2 2sa. 0 18 45z24. 0
Downd o=ad =5 Txpe S T. = =Z4=. 0 16 S5T=.0
Downd oad =3 Tx=p= = Q.9 4z=. 0 1= TE1l4. 0O
Type 4 Radar Statistical Performance
Trial ITd ¥;::r ratay PRL C(a=) Pomber of {ZZEfiZ"
Ca=] Ca=]}
Deowndlaoad [m] Twp= < 19. = =ea. 0 16 So04. 0O
TNownload 1 Txp= =i 1=. 1 454, O 1= BE=Q=. 0
Downlo=ad = Texp= - 12. 7T =27To. 0O 1z =240, 0
TNownload = Trxp= -1 15. 1 SE5E. 0 14 4704, O
Downlo=ad =1 Tezp= -t 19. = S39. 0 165 Saz4. 0
Downlo=ad = Trp= -1 19. 4 451, 0 15 TEQE. O
TNownload [=] Tzpe= - 17T. % STZ. 0 15 SSS0. 0
Downlo=ad T Twp= -1 135 434, 0O 1= SE4Z. 0
Download E=] Txpe= -4 11. 49 =59. 0 1= S105. 0
Downdload = Txp= < 17T. 2 =211. 0 15 ZF1es. 0O
Download 10 Txpe= =4 15. 1 ST1.0O 14 S194. 0
Deowndload 11 Twp= < 11. %4 =49, 0O 1z 4153, 0
TNownload 1= Txp= =i 15. 1 41, 0O 14 SS10.0
Downlo=ad 15 Texp= - 19. 5 =244 0 165 Zg04. 0O
TNownload 14 Trxp= -1 17T.1 =TE. O 1= SE40. 0O
TNownload 15 Tzpe= - 15. 4 4T7T1. 0 14 aB594. 0
Downlo=ad 16 Twp= -1 19. & =285, 0 16 AB0S. 0O
TNownload 17T Tzpe= - 14. 5 455, 0O 15 954, 0
Downdload 1= Txp= < 19. =2 =220, 0 16 FS20. 0
Download 193 Txpe= =4 1= 1 454 0 1= S565. 0
Deowndload =0 Txp= < 11. =2 435. 0 1z S220. 0
TNownload =1 Txp= =i 19. 7T =55, 0 15 4S50, O
Downlo=ad == Texp= - 13. 7T SS5ST. 0O 135 4541 .0
TNownload =23 Trxp= -1 19. 5 =TS, 0 15 444=. 0O
Downlo=ad = Tezp= -t 13. 49 459, 0O 135 B35T. 0O
Downlo=ad =25 Trp= -1 15, 7T ==2T7T.0 15 S=3=.0
TNownload =5 Tzpe= - 15. 0 =55. 0 15 FSES. O
Downlo=ad =7 Twp= -1 11. = =Zg9. 0 1z ZFABS. 0O
Download =5 Txpe= -4 15. 7T =4=_0 15 S146._ 0
Downdload =3 Txp= < 19. = 42=. 0 16 BTES. O
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection

—_

5530 1 16 5495.8 1

5530 1 17 5499 1

5530 1 18 5495.4 1

5530 1 19 5498.6 1

5530 0 20 5493.4

5530 1 21 5567

5530 1 22 5561 1

5530 1 23 5565.4 0

O | Nl jwWw|DN

5530 1 24 5561 1

10 5530 1 25 5565 1

11 5495.8 1 26 5561.8 1

12 5493 1 27 5562.2 1

13 5496.6 1 28 5567 0

14 5499 1 29 5565.4 1

15 5497 1 30 5561 1

Detection Percentage (%) 83.3%

Type 5 Radar Waveform_1

Bor =t Pol=a Chirp Huomber of

DOFfFfF=et Widah Coa=3 WadEti Pul==e=x per |[PHI—1 Coa=x] FPREL 2 C(as) PREL 3 Cax)
Coa= AH = Buoar <t

127S14. 0 5. & f={u] = 1S=27. O 1T40. O 1SS56. O
ZTEEDT. O B51.7T =0 1 109=. 0 — —
4154853 O sa.a =0 1 17TE1. O — —
S51397T1. 0 TS, 3 =0 = 1557, O 15768 O —
109sST=Z. O as. 4 fdu] = 1900, O 1SS, O 1255, O
ESARST. O s . & =0 = 15135, O 1S19. O 10135 O
SEPLIE. O S55. = =0 = 1=z5S. O 1z==. 0 1503 O
S4S5S5ST. O BS. & =0 1 15Es. O — —
ars4az. O 554 z0 1 1546, O — —
FIB355. O 541 =0 = 1524 O 1474 0O 1TiE. O
SFSEE01. 0 TE.S fdu] = 1545, O 1259, O —
SETSSS. O s5z. & =0 1 1TO=. O — —
TASSS. O TS, S =0 = 1151. 0 1501, O —
Z15415S. 0O a7. 0 =0 = 1741. 0 18535, 0 1SES. O
FEIESZ. O S3.T =0 = 1433, 0O 11535, 0 1550, 0
S093541. 0 T4 = =0 = 1001 0 1454 0O —
SE489. O aT. & fdu] = 19395, O 1SS0S, O 1Se0. O
ZO01S9S. O 589, & fdu] = 1450, O 1Z168. O —
FAS4S. O as. a =0 = 173, O 104=. O 1501 O
4azSZ1. O SE. = f={u] 1 1zz0. O — —
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Type 5 Radar Waveform_2

Burst Ful=e Chirp Humber of
Offset Width C(us) Width Puolses per |[FRI-1 (us) |[PRTI-2 (os) |FRT-3 (u=s)
(as) (MH=z) Bur=st
TOQ3S. 0 51.4 o 1059, 0 - -
2343530 a3 1 o 3 1729.0 105T7.0 1223.0
599270, 0 B5. 0 o 1 1629.0 - -
gE143T.0 aT.o o 3 14860 13TE. 0 1333.0
3834T.0 BE.1 o 1 1974.0 - -
01748, 0 az. 5 o 3 1755. 0 1731.0 1003, 0
SR5031.0 a5. 5 a 3 1650.0 1850.0 1392. 0
309238, 0 £z g o 1 1610.0 - -
5E1T.0 B4. 8 g 1 1733, 0 - -
ZBI3TT. 0O Q3.8 o 3 1135.0 1047.0 1970.0
532913.0 a4, 4 = i 1105.0 1620.0 1492. 0
Type 5 Radar Waveform_3
Burst Polze Chirp Homber of
Offset - Width PFulses per ([FRI-1 (u=) [PRI-2 (ux) |PRI-3 (us)
(u=] Tidth (us) (MHz) Burst
aT7aTa0. 0 B0, 5 g 1 1012.0 - -
11857T4T. 0 a1.1 =1 3 17TE6. 0 1229.0 1950, 0
26032480 T7.2 = 2 1521.0 1396. 0 -
E51006. 0O TT. T = 2 1603, 0 1921.0 -
g42318.0 52.0 g 1 1927. 0 - -
1131265. 0 94.9 g 3 1315. 0 1123.0 1200.0
22496T.0 ga.1 g a3 1226.0 10940 1831.0
S516195. 0 59,1 g 1 1365, 0 - -
aos9s0. 0 T, 4 g 2 1640. 0 1100.0 -
1096125, 0 T4. 5 g 2 1464. 0 1525.0 -
Type 5 Radar Waveform_4
Buour=sti Pol=e Cyirp Huomber of
%£:§et Width Ca=) };ﬁ:?. ;:1::5 per |[PRT—1 Ca=s]) |FRT—2 (as]) |[PELT—3 C(a=s])
12355, 0 g0, 0 14 1 1476, 0O - -
319199.0 T1. 4 14 2 1595 . 0 1980, 0 -
S13599.0 59,2 14 1 11650 - -
TOSTTE. O TS. 6 14 = 154z, 0 1430, 0 -
1az001. 0 Q0. & 14 = 1916 0 1997T. 0 15330
ZaBez1s5. 0 BO. 5 14 1 13650 - -
4SS4T S. 0 aT7.0 14 S 14=1.0 123T.0 1045, 0
BSz104. 0 T3, 4 14 = 14890 1653 0 -
TSEZG. O BES. 2 14 1 17710 - -
ZT1E0T. O Ba. T 14 = 1045, 0 1939, 0 -
468054, 0 B3, T 14 1 13660 - -
BESSZ30. 0 BE. S 14 =2 1077T. 0 1945, 0 -
S4TaE. O B3. 2 14 1 1S=7.0 - -
247535, 0 51.3 14 = 1903 0 1419. 0 -
441972, 0 s0.5 14 1 1789, 0 - -
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Type 5 Radar Waveform_5

Bar =t TPl e Chirp Homber of
OfFf=et Widih C(a=) |Hidth Pulzex per |[PRET-1 C(a=x) [PRT- 2 (u=x) |[PET-—3 C(a=)
(o= (MH ) Boar=st
49ILTI. O aB. T 19 = 1Z10. 0 1TT2. 0 1BEZ. O
ZA4FE. O Bz. 9 19 1 1005, O — —
1TT11S. O BE. = 19 1 19=0. 0 — —
SE991S. 0 s5z. 8 19 1 17T4Z. 0 — —
ASZTST. O S&. 0 19 1 1B35. 0 - -
5554, 0 8z2.5 19 =3 1243, 0 1413. 0 —
155594 0 S0 5 19 1 1SSE8. 0O - -
S11336. 0 SE. & 19 1 12685, 0O — —
AB14ST. 0O 59. 8 19 = 1932 0 1TET. O 142 0O
E1T291. 0 Bl1. 6 19 1 1049. 0O — —
159615 0 Bl. S 19 1 1E6R2. 0 - -
2az182. 0 51.0 19 1 19E8T. 0 — —
445AT0. 0O ea. = 19 = 1571 0O 1ad4. 0O -
SaTS04. 0O S1. 7T 19 =3 1183, 0 1095, O —
120514 0 Ta. S 19 = 1465 0O 1S5=4. 0O -
2TEEEE. 0 as. B 19 = 1310, 0 17TS1. 0 1326, 0
AFEES0. 0O B0 4 19 1 1144 0O - -
ST9S55. 0 BS. 9 19 1 1335, 0 — —
101 7Tan. 0 51.5 19 = 1055 0O 1365 0 -
Type 5 Radar Waveform_6
Boar =t TPl e Chirp Hamber of
Dffzet Hodih C(u=) |Hidth Fulse=x per |[PRT—1 Cas) [FRET—2 C(as) |[FRT-—3 (o=l
(o= (AH=D Bor st
2A0816. 0O Q1. s 19 = 12685 0O 1572 0O 1305 0O
SaEES1 . 0O TE. B 19 = 1189 0 10200 —
SSZ044. O sS5. 8 19 1 1TS1. 0 — —
TSTLIS. O 65. 3 19 = 183T. O 1836, O —
ZzEEza. O TS. 6 19 = 11SE. O 1O8Z. O =
SEETTS. O S51.9 19 = 1127. 0 1155. 0 =
S117=9. 0 a1 6 19 = 1519 0 1132 0 1975 0O
B1005. 0O T3S 19 = 1055, 0O 1044 0O —
ZOSSTES. O a9, T 19 = 1Z87T. 0O 1095, O 157T4. O
SS0956. O T@. 0O 19 = 1170, 0O 1000, O —
AQS0SE. O S0, T 19 =3 1Z09. 0O 1935, 0 =
4z954. O 94,1 19 = 1864, O 14835, O 1211.0
1579681, 0 TT.9 19 = 1124. 0 1597. 0 =
SS1EE2. 0 aB. 0 19 = 1985, 0 1547 0O 1759, 0O
ATT1iZ1. 0 TT. 1 19 = 187T=. 0 1748, O —
E25E1E. 0 55,3 19 1 1426, O — —
1TOOSE. O Sz. 0 19 =3 1947, O 1080, O =
S1Z440. 0O SE. 9 19 = 1TSE. O 1912, 0 1941. 0
AB0TOZE. O 56. 2 19 1 1594. 0O — =
TAOS. O T1. 4 19 = 1525, 0O 1070 —
Type 5 Radar Waveform_7
Bor=1%t Pal=e C]_:Lirp Homber of
Offzet Width Co=) Width Fuolses per |[PET—1 (ox=s) FRITI—Z (as) FRT—3F C(m=s]
(a=) (MH=) Buor=st
1TsS94=. 0 9z 35 16 =] 137T=.0 1055 0 15440
SS0zZS0. 0 [=3= = 16 17T7To. 0 - -
SZ123534. 0 B4 T 16 1 15=1.0 - -
50515, 0 59 4 16 = 156950 140z 0 -
15535150 [=1== ] 16 = 10510 144=_ 10 -
SZS405. 0 T, O 16 = 17150 1545 0 -
SO045=. 0 59,4 16 1 11550 - -
BE94S1. 0 Tr. T 16 = 12300 19400 -
135940 0 aQT. T 16 =] 1TSS 0 14=5. 0 11=5. 0
SOTOTE. O 55.9 16 =] 137TS. 0 17T&0. 0 1z=T.0
ATSZSE. 0 T1.1 16 = 187TT. 0 11150 -
5495110 532 16 1 17050 - -
118454, 0 50,5 18 1 140, 0 — —
Z25E5T9. 0 S51.5 16 = 13150 1917T. 0 -
ASEZ59. 0 59,9 16 =] 12510 18=27T. 0 1504 0
BZTTSS. 0 T4 0O 16 = 17TST. 0O 1090, 0 -
QsO5S. O ao. 9 16 =] 11=5. 0 15410 1055 0
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Type 5 Radar Waveform_8

Bur=t Ful=e Chirp Hamber of
Dffset Width Cas=) Width Fulsexs per |FRI-1 (u=s) |FEI-Z2 (ux) |[FEI-3 (as)
(=] * = (MHz) Bur=t
3TBBOZ. 0 94. 6 10 3 1053. 0 1215. 0 1373.0
B1TESt. O [=1= 0 =] 10 3 1319.0 1523. 0 17150
Sao0z49. 0 T1.0 10 2 1457. 0 1750.0 -
105350, 0 BB, 4 10 1 1536, 0 - -
347451, 0 59.0 10 1 15320 - -
559644, 0 51.1 10 1 165Z2. 0 - -
S30615. 0 ™. T 10 2 12540 1511.0 -
TSEZ0. 0 59.1 10 1 1056, 0 - -
31T452. 0 BT. G 10 2 10&8T. 0 1351.0 -
5551585, 0 83.7T 10 3 1543. 0 15435. 0 1206.0
Soz465. 0 55.1 10 1 1029.0 - -
45656, 0 az. 2 10 3 1424 0 1065, 0 1209, 0
Type 5 Radar Waveform_9
Bur=t Pulse Chirp Homber of
Offset ¥idth (as) Hidth Fulzesz per (FRI-1 (us) |[PRI-Z2 (us) |[FRI-3 (ux)
(u=) (MHz) Burst
353534.0 TG. 3 & 2 1031.0 1136.0 -
TOS290. 0 a7. 4 & 3 12758.0 1644. 0 1902, 0
1029887.0 B1.T B 1 1T32.0 - -
21249.0 511 B 1 1213.0 - -
343350.0 94. 6 & 3 2000, 0 1490.0 1514. 0
BES406. 0 9.2 & 3 1531.0 1646. 0 1635, 0
959005, 0 823 B z 1235.0 1973.0 -
1313412, 0 Bl.5 B 1 1377.0 - -
303804, 0 6.4 & 3 142T7.0 17o1.0 1276, 0
Type 5 Radar Waveform_10
Buaor=+t Pal=e l:]_:ui:rp Huoumber of
l:EEE;.set Width (o=} '(;]d[;:;l gzzis per |[FREI—1 a=s) FPRITI—Z f(mas) FPRIT—3F f(as)
3I52531.0 1.4 15 1 1T49. 0 - -
SEZ097T. 0 98, T 15 = 159=.0 10s=. 0 1455, 0
Ti4950. 0 TZ2.5 15 = 117=.0 1099, 0 -
1457290 B3.9 15 1 1a17T.0 - -
Sz9590. 0 T™S. 8 15 = 14z==.0 1ia59. 0 -
S1i1512. 0 B3.T 15 1 195=. 0 - -
BOS0Z5. O 5T.8 15 1 1557T.0 - -
1261560 Tr. 4 15 = 1z91.0 1807. 0 -
SOsES9. 0 95,2 15 = 1=335=2.0 1z40. 0 1935, 0
4STEIZ. O a8, = 15 = 1=z5=.0 153=. 0 11zo.0
BTO937T. O S8.1 15 1 1510. 0 - -
1040170 535.1 15 1 1600, 0 - -
2854170 B4 5 15 1 190, 0 - -
454TSZ. O ST 15 IS 1599, 0 15=0. 0 1Taa. 0
B4SE51 .0 S0, 2 15 1 1447T.0 - -
Sl1E2355.0 553 15 = 197&. 0 154=. 0 1sez. 0
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Type 5 Radar Waveform_11

Barst FPal Chirp Homber of
Off==t '.dfﬁ (u=) |Hidth Ful=e= per |[FRI—1 (u=) |[PRI-Z (u=) [PEI-3 (us)
{as) * IS (MH=zx) Buour=t
FZ40S5. 0 4.9 1z 1 1531.0 - -
SAETS0. O 83 3 1z z 1753. 10 1033, 0 -
TTi2686. O 550 1z 1 1288, 0 - -
T2T46. 0 g87.1 1z ] 1823. 0 1783, 0 1391.0
QRG0S O B0, 3 1z 1 1271.0 - -
S15307. 0 o993 1z ! 1802, 0 1695, 0 1084, 0
T41443. 0 a5, 3 1z ] 1197.0 1825, 0 1293. 0
4SS0T. 0 S4. 3 1z 1 11&87.0 - -
FESOSE. O 85. 6 1z ! 1445, 0 1720.0 15TT. 0
491T4T. 0 T1. 4 1z z 1251.0 1B5S. O -
TiZd4S. 0 5. 6 1z 3 1654, 0 1596, O 128T.0
179655, 0 5a. 4 1z 1 1344, 0 - -
240473, 0 29,1 1z ] 1540, 0 1514. 0 1954, 0
Type 5 Radar Waveform_12
Burst Chirp Homber of
Fol=ze -
Offset ¥idth (us) Width Fulzez per (FRI-1 (us) [FRI-2 (u=) |[FEI-3 (ux)
(n=] (MHz) Bur=t
TSE140.0 5E. 2 S 1 1361.0 - -
11171230 a2 B 5 3 1441.0 1229.0 19930
1483230, 0 &5T.5 5 1 1204.0 - -
J4Ta84. 0 62,1 o 1 1436.0 - -
TI1136.0 54.5 5 1 1852. 0 - -
1072555, 0 93, 2 5 3 1075. 0 1709, 0 1752.0
1434556, 0 q0.0 5 3 1946. 0 1416.0 1904. 0
A02546. 0 93.5 S 3 1370.0 1623.0 1260.0
Type 5 Radar Waveform_13
Buor=st Pul=e C]_lirp Homber of
[Eii-)jet Width (m=) 'l'(;]d{;? gzzis prer |FRT—1 (a=s) FRI—2 (a=) PREI—3 (a=s]
ISSEST. 0 Sz 5 14 1 1019, o - -
S4TS09. 0 a3, 3 14 = 1739, 0 1256, 0 -
TEOSSS. O aT. 4 14 = 1745 0 1604, 0 1011. 0
1ETATO. O 5399 14 = 11068, 0 1486, 0 -
FEOTEA. 0 S1.5 14 = 12140 1725, 0 -
SEdazdd. 0 T4, 4 14 = 147=. 0 1150. 0 -
TIBSSS. O ST.5 14 ] 1325. 0 1141.0 1323, 0
113380, 0 Q9.1 14 = 1930, 0 1423, 0 11zz. 0
E0E154. 0 s9.0 14 = 1957. 0 1989, 0 10354, 0
S01093F. 0 Bl.5 14 1 1555. 0 - -
Eo14Ta. 0 sa.49 14 1 1555. 0 - -
S99z9. 0 Bl1.5 14 1 167, 0 - -
ZEI11T. 0 BS. 9 14 = 1193. 0 189S, O -
4TSS5Z. 0 9.7 14 = 11411. 0 iz45. 0 172z. 0
ETOSTO. O 55, 5 14 1 1456, 0 - -
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Type 5 Radar Waveform_14

Bar=t P Chairx Houmber of
?ii;et Widih Co=) 1;;;? ;:i;:g per [PRET—1 C(a=) |[PERT—F2 C(a=) |[PRT—3 Ca=)
A4o408. O T4, = =0 = 1956, O 1160, 0 —
194091, 0 TS =0 = 1ET3. 0 1ETE. O —
S55954. 0 TE. O =0 = 1ss59. 0 1459 0O —
ASABIS. 0O sS=.1 =0 1 1959, 0 — —
S1e8S. O S51.3 =0 1 1Z84. O — —
1TESZS. O 55, = =0 = 1S47. 0 1305, 0 —
S=1074. 0 TE. S =0 = 194z, O 1z24. 0 —
AETLIOS. O S1. 3 =0 1 1s=2=. 0 — —
137TSS. 0O TS, = =0 = 1171.0 1452 0 —
1STIST. O as. s =0 = 1s02. 0 19210 17840
SO0S415. 0O TE. S =0 = 1=S4. O 1599, 0 —
AABTAS. O EETE] =0 = 17aT. 0 107TE. O 1981, 0
SgaT=0. 0 555 =0 1 1179, 0O — —
1403=33E. 0 a9=s. & =0 = 1=4=. 0 17TOE. O 1515, 0
ZE4E3Z2. 0 91.0 =0 = 1154. 0 1831. 0 1956, 0O
AS1649. 0O sa.49 =0 1 11058, 0 — —
STIS=1. 0 EET] =0 = 107, 0 198z, 0 1=89. 0
125255, 0 B0, S =0 1 1z1=. 0 — —
ZETSST. O S5, S =0 = 1165. O 1S5=. 0 lozz. 0
41261, O Sz, 4 =0 1 1Sz, 0 — —
Type 5 Radar Waveform_15
Buoar=+t Pal Chirp Homber of
Off=ect E S Ca=) |Hidth Pul=ze= per (PET—1 (u=) [PRT—2 (u=) [PRT—3F (u=x])
(o=l * = (MH=) Bur=+t
B959TZ. 0 so.0 15 1 1157T.0 - -
131409, 0 TO. T 15 = iaz1. 0O 1457T. 0 -
Slzse9. 0 BT. 1 15 = 1445, 0 151=. 0 -
495905 . O TS. B 15 = 10750 1TaT. 0O -
BTSOTO. O T4. 5 15 = 150680 13450 -
1092561 . 0 ST. T 15 1 19=7T.0 - -
Z90595. O 85. =2 15 1 19=z=z.0 - -
4TOZ0E. O gB. & 15 S 1Tas. o 11=0.0 1554. 0
BEITIT. O 549. 8 15 1 1asz. 0 - -
SBESO4. 0 TS, T 15 = 15050 10740 -
ZETIO1. 0O Q5.0 15 S 1asT. 0O 14950 1B85E&. 0
445944, 0 s0. 2 15 = 1s0g9. 0 15040 -
BS13S0. 0 BE. & 15 1 1Tz4. 0 - -
Bd4419. 0 SGB. T 15 =] 1155. 0 15140 114=. 0
2455335 . 0 833 15 = 14050 10150 -
4zZSSzE9. 0 ST. 4 15 =] 1S5S4, 0 150z, 0 1S41. 0
Type 5 Radar Waveform_16
Borst Pol=e Chirp Homber of
Dffset Width C(u=) Width Ful=es per |[FRT—1 (o=} |PRT—-Z (u=s) [PRT—3 (a=s)
(a=s) (MHz) Bur=t
BI4Z96. 0O TS, 5 1z = 139396, 0 1351. 0 -
45115, 0 g91.1 1z <] 1425. 0 1455, 0 1661.0
255114, 0 55. 6 1z 3 1207.0 1340, 0 1250.0
482742 0 g50. 3 1z = 1046. 0O 1539. 0 -
BE9E44. 0O T4, 2 1z = 1283, 0 1T7TS. 0 -
ZZE31. 0 TS, 2 1z = 1555. 0 1254. 0 -
23024350 | 1z 1 1517. 0 - -
436655, 0 T1. 5 1z = 1T7TT.0 1544. 0 -
B44393. 0O 53 4 1z 1 1591.0 - -
S49549. 0 8T. 6 1z <] 15374, 0 1026, 0 15849, 0
203306 0O S4.0 1z = 1356. 0 1440, 0 13850
412440, 0 50. 4 1z 1 1014. 0 - -
Bl1TTZ2E. 0 95, 0 1z = 1096, 0 1429, 0 1T34.0
SZES90. 0 51.8 1z 1 1883. 0 - -
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Type 5 Radar Waveform_17

Bar =t Pl Chirp Humber of
?Efiet Wridih Ca=) 1:;1? ;nls:s per [PRT—1 (ua=) [PRT—2Z (a=) |[PRT—3F (o=l
1ZS2T4. O BS. T =0 1 159z, 0 — —
ZTOSa-d. O 51,1 f=tu] 1 11765, O = =
414957, O s52. 1 =0 =4 1294, O 10935, 0 =
SSE07TS. 0 av.a =0 a 1736 0O 11900 14560
1OTESS. O 55,5 =0 1 15=21. 0 — —
ZEZEaT. O 53.5 f=1=] 1 1195. 0 — —
FOTI0E. O 57T. 6 =0 1 1225, 0 = =
SIasET. 0O E= =0 a 1994 0O 1412 0O 1BS4. 0
SazZES. O TT. S =0 S 1asz. 0 1541, 0 —
ZEESZ. 0 EERC f=1=] = 1=96. O 1T15. O 19z6. 0
SE0001. 0 s2. 9 =0 1 1251. 0 = =
Szardl. 0 81.8 =0 = 1192 0O 1115 0O —
T1Z1=. O 94,5 =0 = 1525, O 1452, O 1359, 0
Z1S8Ta. O EERE f=1=] = zZooo. O 1530, 0 1059, 0
SE1TTS. O 50,5 f=u] 1 1S16. O = =
sSO4ss50. 0 as. 1 =0 = 1874 0O 1=6E7T. 0 11370
SaSgd4. O TO. 3 [=1=] = 1510, 0 18035, 0 —
1aSzz9. O BE. 9 =0 S 1799, 0 1508, O —
SASSSE. O 5. = f=tu] 1 1597T. 0 = =
4g9243. O 53. 6 =0 1 1495. O = =
Type 5 Radar Waveform_18
Bur=t Pul=e Chirp Humber of
Off=zet = Width Fulzex=x per ([FRT-1 f(u=s) (FRT-2 (us) [FRTI—3 (us)
Hidth (=)
(a=) (MH=z) Bur=st
55Z224.0 51.5 11 2 11100 1145. 0 -
2TSESZ. 0 535.1 11 1 1529.0 - -
S01515. 0 TL.T 11 = 1B7TS. 0 1252.0 -
TZ5916. 0 56,5 11 1 1355. 0 - -
27TTO1.0 TS. 2 11 2 1030.0 1T1Z2. 0 -
250945, 0 T1.1 11 2 10330 1573. 0 -
474545, 0 55.4 11 1 1919. 0 - -
BQES35E. 0 as. T 11 S 1BE35. 0 1195. 0 1194. 0
206, 0 TS. 1 11 =2 1727.0 1835. 0 -
223072, 0 S8T.3 11 I 1257.0 1TzZB. 0 1175. 0
446262, 0 T3.8 11 2 1924. 0 1570. 0 -
BETOSE1. 0 54. 7T 11 1 17T47T.0 - -
590405, 0 93. 7T 11 5 15730 1500. 0 17320
Type 5 Radar Waveform_19
Bor =t P Chirp Homber of o> a2 >
Dff=eat , Wideh Pul=e= per |[FRT—1 = PREI—2 (ua= PRIT—3 (o=
Co=1 Width Ca=3 | eywe) Bar=t
134z18. 0 s5T.8 19 1 1097. 0 — —
ZEE9z4. 0O BZ. 9 19 1 1545, O — —
ATSTEE. O ae. 5 19 = 1040, O 1394, 0 1084, O
SS9155. 0 as. = 19 = 1554, 0 1559, 0 15681, 0
115127. 0 T, 4 19 =3 1282, 0 1233, 0 —
ZETSIT. O S0, 9 19 = 1554 0O 1512 0 -
4z0201. 0 Ta. 8 19 =3 1453, 0O 1149. 0 —
STZSTT. 0O T, T 19 = 1TTSE. 0O 1560 -
aezaT. O S1.1 19 =3 1473, 0 12681. 0 —
Z49BAS. O BS. T 19 1 15560 - -
400283, 0 as. 0 19 = 1745, 0O 1071. 0 1549. 0
SS4110. 0 BT. S 19 = 1401 0O 1025 0 -
TTE1S. 0 az. 5 19 = 157TE. 0 18668, O 1890, 0O
ZEAEAT. 0O s4. 2 19 = 1036 0O 1730 0O 16S5S. 0O
SE3181. 0 BS. B 19 1 180, 0 — —
SS4966. 0O Ti.0O 19 = 1455 0O 1EE0. 0 -
s2S10. 0 55. 3 19 1 1815, 0 — —
2115110 BT. = 19 = 11170 14035 0O -
SEIF4AE. 0 BT.0 19 =3 1837T.0 1808, O —
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Type 5 Radar Waveform_20

Burst Pulse Ehirp Homber of

Dff=et ¥idth C(as) Width Fulzex per |[FRI-1 (ns) (FRI-Z (ux) ([FET-3 (ux)
(us) (MHz) Burst

10906805, 0 g5, 3 B 3 1789.0 17i1.0 1409.0
G435330. 0 943 B 3 1703, 0 15395.0 1611.0
4068955, 0 TO. 4 B Py 1615.0 1530.0 -
T30555. 0 Bz, 5 B 1 1590.0 - -
1052275, 0 9.5 B Py 13586.0 1509.0 -
4473680 5.6 B 2 17z21.0 15TE. O -
3BTIZ4. 0 9.0 B 1 1079.0 - -
BiE9Z225. 0 g4. 7 B 3 11720 1524.0 18720
10117359, 0 95.1 B 3 10683. 0 1Te5. 0 1421.0

Type 5 Radar Waveform_21

Burst Pulse Ehirp Homber of

Dff=zet Width (as) ¥idth Fulses per |[FRI-1 (us) |FRI-2 (us) [FRI-3 (us)

(ns) (MHz) Burst

SE35.0 B1.9 5 | 1T6T.0 - -

3EETS3.0 T2.3 5 2 1743.0 1059.0 -

T30934.0 90. 0 5 3 1626.0 1445.0 1515.0

10941370 BI.T 5 2 1901.0 1975.0 -

1455355 0 53.1 5 1 1592.0 - -

323878.0 g3.1 5 2 1697.0 1782.0 -

BIE0GS. O 56,9 5 3 1750.0 1546. 0 1515.0

10457390 83.8 5 3 1686.0 1BBT. 0 1526.0
Type 5 Radar Waveform_22

R T R e I
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Type 5 Radar Waveform_23

Burst Fulse Chirp Homber of
Dffset ¥idth (us) Width Pulse=z per |[FRI-1 (u=) ([PREI-2 (u=s) |FRI-3 (u=)
(n=) 1 . (MHz) Burst
SBEETT. O 50,3 a 1 12840 - -
40422 0 BT.3 =] 2 1561.0 1923.0 -
041090 TZ. B =] 2 157T&. 0 177TS.0 -
SES430. 0 TO. 4 =] 2 1159. 0 1295.0 -
g31100. 0 a6, 2 =] 3 167T1.0 1393.0 1109.0
TI32. 0 g4, T =] 3 1004, 0 1152.0 156T.0
27T1T5T. 0 BT.S =] 2 1754. 0 1355.0 -
53R313. 0 =t =] a 1 1841 .0 - -
TIIESL. O T3 T a 2 15EE. O 1180.0 -
1083445, 0 TS, 3 a 2 17250 1174.0 -
2398TT. 0 59,1 a 1 12458 0 - -
Type 5 Radar Waveform_24
Dfroee e wraih FPoreor ;efr FRET—1 C(a=) |[FRTI—2Z (ua=) |[FET—3F (a=)
o= Width Co=) | gamwey Bar=t
syEaaz. 0 EERE] =0 1 1105 0 — —
a19aE6. 0 aT. = =0 = 1825 0 1505 0 103z N0
sesSSs1. 0 ==. 0 =0 = 1TaS. 0 13510 —
113412, 0 eT. = =0 = 1944 0 1408, 0 —
SE91s. O EERE] =0 1 1445, 0 — —
403139, O TE. = =a = 1TSS, 0 11z6. 0 —
SATSS6. O =11 =a = 1Z17. 0 17TTa. 0 —
as413. 0 aga. = =a = 1615, 0 1694, 0 11z9. 0
Za40ST1. 0 o, 4 =0 = 1601, 0 1S5S, 0 —
FE491=. 0 o, o =0 = 1710.0 177TE. 0 —
s30451. 0 TE. 1 =0 = 13570 1154. 0 —
TEOZE. O s=2.T =0 1 1==4_ 0 — —
sE21ST. 0O e a4 =0 = 1G4z 0 1017 0 1529 0
SETOTE. O T3, o =0 = 1825 0 1EET. 0 —
s111680. 0 aT. & =0 = 1085 0 16812 N0 1=aT. 0
eO0S=. O sz = =0 1 1915, 0 — —
=od41s0. 0 =T. = =0 = 1SSS. 0 1549, 0 1S1T. 0
FS0s09. 0 Sz, 4 =0 1 1ETS. 0 — —
4g4TaT. O ea. a9 =a = 11568 0 1Z01. 0 —
AZZ10. 0 &3, 0 =a 1 19910 — —
Type 5 Radar Waveform_25
Bur=t Pul Chirp Homber of
Dffset ¥idth (as) |Hidth Fulses per [FRI-1 (us) (FET-Z (us) |[FRI-3 (us)
(as) (MHz) Burst
311624, 0 83T 10 ] 1410. 0 14585, 0 1865. 0
553524, 0 Ta. 8 10 2 13280 1951.0 -
TI43IES. 0O 93. 5 10 ] 183T.0 1221.0 1869, 0
40563, O 83.3 10 2 1993. 0 1596, 0 -
2820T1. 0 gB8. 5 10 3 1744, 0 1304, 0 1051, 0
524219, 0 TT. 4 10 2 17350 1219.0 -
TEEO91. O TO.5 10 2 1009. 0 1870.0 -
10739, 0 89.9 10 ] 12150 1907, 0 1121.0
2529993, 0 508 10 1 1449 0 = -
495235, 0 5a. 1 10 1 133T.0 = -
TISOET. O 1.5 10 ] 1249, 0 1316.0 1955, 0
979415, 0 B5.T 10 1 15750 - -
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Type 5 Radar Waveform_26

Bor=14 Pol = C]_:l.irp Homber oif
l%ifset Width Cos) 'I'(;]d[;? gz::s e FRT—1 Cas) PREYT 2 Cax] PREYT 3 oax)
140557, O S1. 4 15 1 1414 0 - -
ZozZee0. O S0, 1 1= = 1=, 0 18180 -
444TSS. O TE. 4 15 = 1915. 0 19=5. 0 -
SaSssSTsS. 0O =9, T 1= = 11sz2. 0 139840 19092, 0O
11959 0 BO. S 15 1 1655 0 — —
Z2T4501. 0 5T.5 1= 1 15180 - -
4ZTS9aT. 0O [T S 15 1 1370 — —
STTIEd. O h= e = 1= = 1550 0 1=Z7T1.0 1914 0O
1025394 0 TS, T 15 = 1sO7. 0 16854 0 —
ZESS1E. O B3, T 1= = 1=Z48. 0 1Z03. 0 -
407TOoO95. 0O S4.0 15 =S 1=41 0O 18570 1=5=_ 0
SeE0l11z=. 0 BT. 4 1= = 15350 1549 0 -
S417TS. 0O TT. 3 15 = 11010 17TO4_ 0O —
ZITIiIeQ. O B4 5 1= 1 14=1. 0 - -
355451 .0 [=1 = 15 S 106810 1161_ 0O 17740
S407T7Td. O aT. = 1= = 1zZe9. 0 12720 11990
BESZ01 .0 Q5.5 15 S 1110 13550 17T17T. 0O
Z150=1. 0 S22, 4 1= = 1070, 0 1175. 0 -
STOood4 0O S0 56 15 = 19750 14070 —
Type 5 Radar Waveform_27
Bor=1t Fol = l:]_nirp Homber oif
l:Ei;:_-)_:et Width Cos=) '(;]d[:?. gizfs per |[FPRT—1 C(oas] PRITI—Z2 (oa=] FRT—3F f(a=]
S532TZ. 0 SE. 3 17 1 1345. 0 — —
49303, O =37 17T 1 1494. 0 — —
Z10ST3E. 0 === 17T 1 1870, 0O — —
ST1IZET.O TO. S 17T = 1552, 0 1139. 0 —
SIZZ249=. 0 s0. & 17T = 1zs7T.0 10=7. 0 -
ZozeE. 0O aT. = 17T = 190z, 0O 1=Z5=. 0 19Tz, 0
159SsSS. 0O 5. 5 17T =] 1z9z. 0 14=z0. 0 1Sz20. 0
SS1az9. 0 SO, T 1T = 1oz=1. 0 15z49. 0 -
S1zZ07T4. O TS. O 1T = 1547T. 0 157TS. O -
aSsaeS. O S5. 5 1T 1 11140 - -
16937T=. 0 91. = 17T =S 14a7T. 0 17350 1545, 0
SIET0BS4. 0O g99. 0 17T =S 15970 156, 0 1556, 0
49353455, 0 B, 2 17T 1 1559. 0 - -
BES3T45. 0 TS, B 17T = 1330, 0 1300, 0 -
150901 . 0 57T. 4 17T 1 19530 — -
12316 0 51. = 17T 1 15420 — -
4TITSE. 0 (=1 =] 17T 1 1ZZ0. 0 — -
BIZZET. O ge. 9 17T = is9z. 0 180=. 0 10=1. 0
Type 5 Radar Waveform_28
Burst Pulse Chirp Humber of
Off=et . ¥idth Ful=zes per (PRI-1 (u=) |[FRI-Z (us) |[ERI-3 (us)
¥idth (us)
(ns) (MHz) Burst
295543, 0 3.0 5 1 1943, 0 - -
BSTYS5Z. 0 91.5 5 3 1024.0 11460 1415.0
102097T7.0 T 5 b 1532, 0 1311.0 -
1382416, 0 a1 5 3 1705. 0 15050 18TT.0
250594, 0 B2 5 b 1389.0 1754. 0 -
B1Z2TTE. O a7.3 5 3 1612.0 15535.0 1571.0
ITEES3. 0 B3.9 5 2 1851. 0 10z, 0 -
1338155, 0 94.9 5 3 16581.0 19660 1027.0
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Type 5 Radar Waveform_29

Buorst Pul Chirp Haomber of
Dff=et '.dfﬁ Cas) |Hidth Pulses per |[PRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
(n=) 1 s (MHzx) Bur=t
143503, 0 g2.1 9 z 156T.0 1258.0 -
414077.0 55,9 ! 1 1054, 0 - -
BTTTTS. 0 T2.0 9 z 1035, 0 1025. 0 -
940334, 0 q1. 2 9 3 1104.0 1437.0 1277.0
117057, 0 T3. 4 ! z 1041.0 1286. 0 -
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Product

ACCESS POINT

Test Site

SR2

Test Engineer

Eric Lin

Test Date

2022/02/25

Test ltem

Radar Statistical Performance Check (802.11ax-HE80+80 - 5210+5290MHz)

Radar Type 1 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5250 1 16 5293 1
2 5278 1 17 5253 1
3 5258 1 18 5273 0
4 5258 1 19 5313 0
5 5302 1 20 5290 1
6 5294 1 21 5319 1
7 5309 1 22 5309 1
8 5269 0 23 5302 1
9 5261 1 24 5310 1
10 5299 1 25 5298 1
1 5259 1 26 5308 1
12 5316 1 27 5278 0
13 5316 1 28 5261 1
14 5311 1 29 5269 1
15 5290 1 30 5330 1
Detection Percentage (%) 86.7%
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Radar Type 2 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5290 1 16 5261 1
2 5306 1 17 5325 1
3 5277 1 18 5264 1
4 5328 0 19 5299 1
5 5255 1 20 5296 1
6 5264 1 21 5268 1
7 5278 0 22 5323 1
8 5298 1 23 5296 1
9 5304 1 24 5291 1
10 5263 1 25 5250 1
1 5277 1 26 5311 0
12 5298 1 27 5291 1
13 5250 1 28 5323 1
14 5301 1 29 5289 1
15 5258 1 30 5330 0
Detection Percentage (%) 86.7%

FCC ID: Q9DAPIN0655 Page Number: 127 of 184



Report No.:2105TW0602-U5

Radar Type 3 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5330 0 16 5250 1
2 5274 1 17 5273 0
3 5269 0 18 5316 1
4 5266 1 19 5251 1
5 5276 1 20 5286 1
6 5250 1 21 5300 1
7 5299 1 22 5318 1
8 5313 0 23 5267 1
9 5312 0 24 5295 1
10 5261 1 25 5316 0
1 5317 1 26 5267 1
12 5299 1 27 5255 1
13 5283 1 28 5322 1
14 5260 1 29 5285 1
15 5313 0 30 5290 0
Detection Percentage (%) 73.3%
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Radar Type 4 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5290 0 16 5288 1
2 5315 1 17 5272 0
3 5306 1 18 5302 1
4 5275 0 19 5271 0
5 5282 1 20 5325 1
6 5284 1 21 5250 1
7 5306 1 22 5250 1
8 5319 1 23 5319 1
9 5305 1 24 5260 1
10 5286 1 25 5308 0
1 5312 0 26 5306 1
12 5273 0 27 5272 0
13 5257 1 28 5279 1
14 5330 1 29 5306 1
15 5306 1 30 5330 1
Detection Percentage (%) 73.3%

Note: In addition an average minimum percentage of successful detection across all four Short pulse radar test

waveforms is as follows: TaLt Fu2 Z R34 P4 (86.7%+86.7%+73.3%+73.3%)/4 = 80.0% (>80%)
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Download 1= Type = 1.z 150. 0 25 S450. 0
Downl oad 14 Terp= = 4. B Z2=z1.0 =29 E4a09. O
Downleoad = Type = 1.1 z24. 0 e S1s52. 0
Downdl cad 16 Texpe = == =Z30. 0 =5 STSO. 0O
Downleoad 17 Type = =. 8 17a. 0 25 1475, O
Downleoad 1i: Type = =4 185. 0 B 4452, 0
Downl oad 19 Terp= = 4. = 157T. 0 =25 ABETE. O
Downleoad =0 Type = 1.2 177. 0 e 49568, O
Download =1 Type = z. 9 z07. 0 ze S552. 0
Downl oad == Terp= = =T 19=. 0 =27 SEES. O
Downleoad =3 Type = 4.1 157. 0 B SZSe. O
Downdl cad = Texpe = 1.5 Z16. 0 =25 4955 0
Downleoad == Type = z. =z 170 25 4450, O
Download =5 Type = 5.0 z14. 0 ze S584. O
Downl oad =T Terp= = 4.9 154, 0 =29 SEEE. O
Downleoad == Type = z. 3 zz0. 0 5 S500. O
Download =g Type = z. 2 159. 0 zs 4725, 0
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Type 3 Radar Statistical Performance

5 Radar Tilem Hoamber of | Heveform
Trial Id Tope Eld;h, PRT (o=l Pl == %::§th
=
Downl o=d [u] Tyxp= = B, 1 440. 0 165 TOAa0. O
Downleoad 1 Type= 3 Q.8 =32, 0 14 A41TE. O
Downlo=d = Typ= = S8 zo9. O 15 STEZ. O
Downleoad = Tyxp= = B, 3 353, 0 16 Bl1=S. O
Download e Txpe = a. T =50, 0 15 So40. O
Deownleoad = Txp= = B, 3 357.0 16 ST1Z. 0
Download a Type 5 6.5 EEcic ] 16 BOZ&S. O
Downleoad T Txp= = 9.4 F49. 0 1= BZSz. O
Downleoad = Type= 3 S, 4 497. 0 17 S443. 0O
Downlo=d =] Tyxp= = Q.7 458, 0O 1= SZOS. O
Downleoad 10 Typ= = 5.8 47T1.0 17 SO0T. O
Download 11 Txpe = a1 s07. 0 15 S5Z6. 0
Downleoad 1= Tyxp= = T.T 488, 0O 17 TOz=. O
Download 15 Type 5 B, = =TS, 0 16 ASEE. O
Deownleoad 14 Txp= = Q.8 =55, 0 1= A, O
Downleoad 15 Type= 3 e, 1 S26. 0 16 SZ16. 0
Downlo=d 16 Tyxp= = T.= =35, 0 165 FS0S. O
Downleoad 17T Type= 3 T.6B ST, 0 17 BS=4. O
Download 15 Type 5 S04 446, 0O 17 TSSZ. 0O
Downleoad 19 Tyxp= = Q.3 =94, 0 1= S=Zoz. 0
Download =0 Txpe = a. = 5354, 0 15 &5391=. 0O
Deownleoad =1 Txp= = T.9 405, 0 17 5OSE. O
Download == Type 5 .7 =TS, 0 17 ATEE. O
Downleoad =3 Txp= = 9.1 3=0. 0 1= STEO. O
Downleoad = Type= 3 B, 3 495. 0 16 TR0, O
Downlo=d == Tyxp= = T.= 354. 0 165 SEEL. O
Downleoad =1=3 Tyxp= = 5.0 o0s. 0 17 4S5, O
Download =T Txpe = a.9 s359.0 15 S46Z. O
Downleoad =13 Tyxp= = T.3 351.0 16 BO9E. O
Download =9 Type 5 T.= =TS, 0 16 4400, O

Type 4 Radar Statistical Performance

5 Badar gl =l Humber of | Baveform
Trial Id e Midin PRI Ca=) Domber Length
L B =
Download o Type 4 11. 2 440. 0 1z S=zs0. 0
Download 1 Typ= 4 19.5 z3z. 0 16 =71z 0
Download = Tsyp= 4 17. 2 z09. 0 15 5135. 0
Download = Tsyp= 4 11.2 383. 0 1z 4595, O
Download a Tvp= 4 19. 2 =80. 0 15 4450, O
Download = Type 4 11,7 I5T. O 1z 4z54. 0O
Download & Typ= 4 11. 7 433. 0 1z S195. 0
Downleoad s Type 4 18. T 349 0 18 SS54. 0
Download = Typ= 4 16. 4 497. 0 1s TASS. O
Download 2 Type 4 19. 4 456. 0 18 TEEE. O
Download 10 Type 4 16. 2 471.0 1= TOES. O
Download 11 Type 4 17.3 307. 0 15 4505, O
Download 1= Type 4 14. 2 4BE. O 14 ESza. O
Download 1= Type 4 11. 4 273. 0 1z Z=TE. O
Download 14 Type 4 130 z58. 0O 16 41=25. 0
Download 15 Type 4 11. 2 326. 0 1z @iz 0
Download 185 Type 4 13. 68 235. 0 13 094, O
Download 17 Type 4 14. 8 37Z. 0 13 4535, O
Download 1= Type 4 16. 3 446. 0 14 Bzdd. O
Download 19 Type 4 18. = z94. 0 15 4704, O
Download =0 Type 4 18. 1 384. 0 15 STE0. O
Download =1 Type 4 15. = 408. O 14 ST1iz. 0O
Download == Type 4 17.0 275. 0 1s 4170. O
Download =3 Type 4 18. 0 320, 0 1s 4500, O
Download = Type 4 11.7 495. 0 1z So40. O
Download =s Type 4 13. 68 554. 0 13 480z, O
Download =& Type 4 15. 6 Z05. 0 14 ==sT0. O
Download =7 Type 4 19. 7 359. 0 15 ST44. O
Download == Type 4 13.3 s81. 0 13 4953, O
Download =a Type 4 13. 8 275. 0 13 F5TS. O
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection

1 5290 1 16 5252 1

2 5290 1 17 5253.6 1

3 5290 1 18 5254 .4 1

4 5290 0 19 5255.6 1

5 5290 1 20 5256.8 1

6 5290 1 21 5323.2 1

7 5290 0 22 5325.2 1

8 5290 1 23 5324 1

9 5290 1 24 5323.2 1

10 5290 1 25 5327.6 1

11 5256 1 26 5326.4 1

12 5256.8 1 27 5324.8 1

13 5254.4 1 28 5322 1

14 5252 0 29 5326 1

15 5257.6 1 30 5326 1

Detection Percentage (%) 90.0%
Type 5 Radar Waveform_1

Burst Palse E]_li:rp Humber of
Dffset ¥idth (us) |Tidth Fulses per [FRI-1 (us) (PRI-2 (us) |[PRI-3 (us)
(ux) (MHz) Burst
400306, 0 51.2 ] 1 1490.0 - -
TBZ2186. 0 96. 4 ] 3 1790.0 1695.0 10570
1124773.0 54. 3 5 3 1502. 0 1217.0 1989, 0
1430315, 0 54. 4 ] 1 1793.0 - -
354644, 0 95. 6 ] 3 1397. 0 1366.0 1897.0
T18782. 0 54.3 ] 1 1933.0 - -
1052534. 0 54.3 5 1 1320.0 - -
1443019.0 892 4 5 3 1915.0 1282.0 1224 0
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Type 5 Radar Waveform_2

Bor =+t ol = e l_—.l_:n.irp Homber oif
l:::‘f:§et Widrih Ca=2 '.(;]1:? gi::s e FRT—1 Goa=D FRYT—Z Goa=D FRT—3F =2
1ZEFES0. 0O S0, =z 19 = 11=2&. 0 1536, O —
ZES1ISS. O a5, = 19 = 1TS=. 0 1==S. 0 100=. 0O
413F41=. 0 52, 3 19 = 170, 0 1264, O —
SSegOo. O [=1= Y 1ia = 1453=. 0 1=Z7T&. 0 151=. 0
16055, O T1. 4 19 = 10149, 3d 1=37T7T. 0O —
251555, O Sz. 4 19 1 1125, 0 — —
S94AEESS. O 94, 1 = = 1T=49. 0 1=0=. 0 1457T. O
S4195S. O =1. 41 19 1 1==6. 0 — —
S5E45. 0 54, T 19 1 1595, 0 — —
Z23=Td1. 0 (<%= =1 1ia = 15=4. 0 1T=27. 0 —
STTT41. 0 TA. 3 19 = 1000. O 1972, 0 —
S=20Ss=1. 0 a0, 5 = = 147=. 0 199, O 1S07. O
TO1=93. 0O S99, 4 = = 145S. O 1=35=. 0 1545, 0O
Z1S17T9. 0 T3. 5 19 = 1191. 0 1SS=. 0 —
SS9SsO=. O S5, = 19 = 1944, O 1594, 0 —
SOZ149. 0 =9, 0 1ia = 1954. 0 10=4. 0 1s==2. 0
SE5E5. 0 S4.0 13 1 1897. 0 — —
197TETS. O B4, T 19 1 17T5s1. 0 — —
SAZ010. O TS. S 19 = 19935, O 10SE. O —
A4SS11S. O 27. 9 = = 1554, 0 1S7TE. O 1SS7T. 0O
Type 5 Radar Waveform_3
Buar=s+t FPol=e C]_:ui:rp Huomber of
Dffset Width Ca=) Waiditdh Fuols=es per FRT—1 (o= PRYT—2 (o= FRYT—3 (o=
(axs) (MH=) Buour=t
4344z 0 BE. O 15 1 1z01. 0 - -
ZZABES. O B5. & 15 1 1416, 0 — —
40448z, O 95. 6 15 ] 1574. 0 159z, 0 1476. 0O
SSET4s. O S0, 3 15 1 1094, 0 - -
21082, O 552 15 1 1570, 0 — —
ZOZSSE. O 51.1 15 1 1850, O - -
355251, 0 51.6 15 = 1564, 0 1656, O —
SE4ABED. O 7.0 15 = 1759, 0 1033, 0 -
TABSST. O =) 15 1 1787. O — —
17TOB1S. O 94. 5 15 ] 1006, O 1195, 0 1554. O
ZEOSDE. O 250 15 = 1940, 0 1335, 0 1077.0
S40855. O 9z, 3 15 ] 1655. O 14z4. 0 1635. 0
ToEEDE. O TT. 3 15 =] 1013 0 17300 -
157854, O B5. = 15 1 1607. O — —
IEFETIS. O TT. 2 15 = 155z 0 1454. 0 -
S1917TT. 0 55. 6 15 =] 1151. 0 17TTE. O 11150
Type 5 Radar Waveform_4
Bur=t Pulse Chirp Homber of
Dff=zet Wid Hidth Fuol=ze=z per (FRI-1 (u=z) |FRI-Z2 (us) (FRI-3 (u=)
idth [(us)
(us) (MH=z) Burst
1250165.0 51.2 =] 1 1272.0 - -
Z41085. 0 537 =] 1 1835.0 - -
SB31TZ.0 5.6 =] 2 1935.0 1851.0 -
BEEE5T. 0 50.5 =] 1 194Z2.0 - -
1209325.0 2.7 & 2 1322.0 1097.0 -
2013576, 0 BZ.5 & 1 1285.0 - -
223375.0 33.4 & 3 1294. 0 1333.0 1295.0
g4T364. 0 54.5 & 1 1500, 0 - -
1170750, 0 BE.5 & 1 1040. 0 - -
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Type 5 Radar Waveform_5

Bor =1t Pol=e C]_l.irp Homber of
TEOZ9. O S = 13 = 1azz2. 0 1T45. 0O 1048 0O
=2=2Ts5sd9. 0 a5, 4 19 = 1S54, 0 1=0=. 0 18e=s. 0
SSlle9. 0 TT. S 13 = 11410 1S5z4. 0 -
SZ4ETd. O B3, & 13 1 17T==.0 - -
ST3S=. 0 945, 4 19 = 1TOo=. 0 1197. 0 1=Z1=. 0
10455, 0 S0, 4 19 1 14650 - -
FIEZ2TZZEIT. 0 SO, 9 13 = iaes. 0 109z 0 -
S1495=. 0 T=. 9 19 = 10=0. 0O 17ss. 0 -
S5TST. O 55, 4 19 1 19=0. 0 - -
191055, 0O TG, 4 13 = 1745, O 14z, 0 -
=14=4=. 0 [ =T 19 1 15=4. 0 - -
495147T. 0 aT. T 19 = 15710 1=41_0O 10=1. 0
1990z, 0O S1.9 13 = 1TSS, 0 1555. 0 -
172549 0 S35.1 19 = 11=5. 0 1195, 0 -
S=4545. 0 TO. S 19 = 1595 0 15550 -
4TBEGSS. O TO. 9 13 = 1514 0 1945 0 -
11==. 0 TT. 1 13 = 15150 1z, 0 -
15545=_ 0 a9s5. 5 19 = 1=935. 0 1145 0O 110=_0
SOSg9aT. O TO. 3 13 = 1455 0 15654, 0 -
Type 5 Radar Waveform_6
Burst Pulse Chirp Humber of
Offset Width (as) Width Fulses per [FRI-1 f(ux) (FRT-2 (usz) |FRI-3 (us)
(ax]) ' =7 (M) Burst
Q895010 T3.9 & P 1382, 0 1861. 0 -
1291303, 0 a7.1 & 3 19860 1302.0 1449.0
285614. 0 B3.1 & 1 1556. 0 - -
EOTS24. 0 T4. 2 & 2 1795. 0 1457.0 -
929509 0 Q6. 3 & 3 1122.0 1437.0 1572, 0
1252599, 0 94T & 3 1240.0 1111.0 1020, 0
245276, 0 87T & 3 190z, 0 1054. 0 15940
SBE550.0 o0 2 & 1 1431.0 - -
589515, 0 g6.1 & 3 157T.0 1255.0 1720.0
Type 5 Radar Waveform_7
Burst Pulse Chirp Homber of
Dffset ¥idth (us) i1dth Fulses per |[PRI-1 (u=s) |[PRI-2 (u=z) |[FRI-3 (us)
(us) (MHz) Burst
12137T23.0 4.9 & P 1380, 0 1381.0 -
Z0B0GE. O B5. 2 & 1 1404. 0 - -
5290330 53.5 & 1 141000 - -
g5115Z2.0 82,3 & 2 1395.0 1496, 0 -
11723940 941 & 3 1B27.0 1800, 0 1324.0
165911.0 3.8 & 3 1782, 0 1223.0 1315.0
4889000 T1.0 & 2 10100 151000 -
g12152.0 24T & 1 1721. 0 - -
11352220 038 & 1 1589. 0 - -
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Type 5 Radar Waveform_8

Bar =t Pl Chirp Homber of
Diiset ';%th Ca=3 1;#;? ;ul;:s per (PRET—1 C(us) [PRT2 (u=) |[PET—3 Cas)
SaTaT. 0 ==, = 13 1 zooo. o — —
=1zE20. 0 0. 3 18 1 1586, 0 — —
=EZI0E0. 0 EERE! 12 = 1983, 0 17ZE. O 1901, 0
S1T7Ta30. 0 BS. 0 15 1 1921, 0 - -
41042, 0 B3, 4 12 1 10=1. 0 — —
193265, O TO. = 13 = 1Ez6. 0 1495, 0 —
S44594. 0 sa. a 18 ] 19E8. 0 1239, 0 1809, 0
499116, 0 Bz, & 12 1 19ze. 0 — —
ZZOBE. O 91,0 15 ] 1910, 0 1852, 0O 1415, 0
174492, 0 EERE 12 = 17E4. 0 1805, O —
mzT1a0 0 TO. T 15 = 1zaz. 0 14110 —
4507TS4. O sa. 3 18 1 1299, 0 — —
=EsT. 0 o, T 12 = 1ZE0. 0 17S0. 0 —
1S8095. O 55. 5 15 1 1S53, 0 - -
S0SS02. 0 BE. T 12 = 1Z4S. 0 1254, 0O —
AR1ATE O B3 1 15 1 1Z7T0. 0 — —
E13Es0. 0 s0. T 12 = 1049, 0 1ZE3. 0O —
1EEETS. O Ta. s 12 = 1845, 0O 1sEs. 0 —
=597T39. 0 1.1 18 = 1005, 0O 1432, 0 —
Type 5 Radar Waveform_9
Baor=s+it Paul=e Chirp Homber of
Dffset Hidth (u=) |Fidth Fulses per (FRT—1 (us) |[FRI—2Z f(ms) |[FRI—3F f(uas)
(o= * = (MH=) Buor=t
SEO4ET. O TZ.1 14 = 1z44. 0 1547T. 0 -
TSSGBTS. 0O S1.5 14 = 1z47T.0 1T1S. 0 -
14g9i19. 0 Ba. 0 14 z 13730 1709, 0 -
345547, 0 5T. B 14 1 1574. 0 - -
53TaTS. 0 sS0.1 14 1 1ao1l. 0 - -
TZ9OT1. 0 =L 14 = 1334, 0 1355, 0 1044, 0
1265335. 0 53.9 14 1 18653. 0 - -
3157960 Q1.3 14 5 1125. 0 15=1. 0 1Q07T. 0
S12465. 0 T2.9 14 = 1550. 0 154=. 0 -
TOGE116. O G235 14 = 1257T. 0 1603, 0 -
102446 0 53.5 14 1 1975, 0 - -
295329, 0 a5, 1 14 5 1aez. 0 16T 0 1030, 0
459717, 0 B2, 1 14 1 1656, 0 - -
BSE3595. 0 BS. S 14 1 10z5. 0 - -
TSAS6. 0 ET.0 14 z 1598, 0 1908, 0 -
Type 5 Radar Waveform_10

Dfros ilsc Eraih Feyear 2L FRET—1 (u=) [FRET—Z (u=) [FPRT—3F C(a=)

=it = n i+ = e - — bR — bk — - E
(o= Width Co=2 | gawz) Bar=t
SO03406. 0 Ta.a 19 = 1E04. 0 1747 0 —
SA4TZAAT. O EERE] 19 = 1919, 0 135a. O 14z1. 0
493404, O Te. 3 19 = 1143, 0 1555, O —
41070, 0O s5. 5 19 1 1551. 0 — —
1E5E92. 0 T, T 19 = 1z19. 0 13EZ. 0 —
SzaTEa. O az. 4 19 = 1250, 0 11=9. 0 1446, O
ATARZE 0O EEIE) 19 =) 1149 0 17a0. 0 101a. 0
Z3045. 0 =53, T 19 = 1710, 0 1591, 0 1asa. 0
1BSZ23. O =3, T 19 1 1948, 0O — —
S1ZTAT. 0 es. 3 19 = 1=71.0 1eT=. O —
ASEzzs. 0O Ta. 8 19 = 104z, 0O 10z3. 0 —
Szos. 0 TT. 8 19 = 1799, 0 1771, 0 —
149665 0O as. 3 19 =) 1a00. 0 17ET. 0 1159 0
SasE4AE. 0 EENG] 19 1 1481 0 — —
ABTS16E. O EERE] 19 = 17TE4. O 17az=. 0 19T, O
SSazzz. 0 ea. = 19 = 1z57T. 0 1a91. 0 —
1E3zE5E. O e 19 1 1E3T. 0 — —
ST TSTE. O sS4, 3 19 1 1289, 0 — —
ar0aza. 0 EERE] 13 3 1=E9. 0 1825 0 1ans. 0
SEETE6. 0 Bz T 19 = 1493 0 1132 0 —
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Type 5 Radar Waveform_11

Bor=st Pal Chirp Homber of
Off=et '.d:]‘i (a=) |Hidth Pulse=x per |[PRTI—1 Cas) [FPRI-—2 (as) [FRI-3 (axs])
(a=s) * = (MH=z=) Burst
1451970 TZ. 3 15 = 1004, 0 1555. 0 -
SIE3ETE. O Sd. 3 15 =] 115&. 0 19az. 0 14140
S0a595. 0 S5Z2.6 15 1 14035, 0 - -
BEE5535. 0 Q3.9 15 = 155=. 0 1101. 0 15620
10754 0 TO. 3 15 = 1550, 0 1555. 0 -
S0Oz451.0 59,4 15 1 19250 - -
4STFETS. 0 TH. B 15 = 1570, 0 1z0z. 0 -
BESTIS. O B5.9 15 1 1451. 0 - -
Q5584 0 S0. 4 15 = 1557T. 0 1z=1.0 -
Z2Ta5345. 0 ST, 4 15 =] 1509, 0 1667T. 0 10050
40999, 0 T1.3 15 = 1501, 0 1=z07.0 -
B45Z6E. 0O 55.5 15 1 1554. 0 - -
TSQ9S. 0O Qz. 5 15 = 1950, 0 191&. 0 13550
25TSSS. 0 B2 6 15 1 18655, 0 - -
45ETSS. 0 S1.5 15 = 1z09. 0 1469. 0 -
B19555. 0 51,2 15 = 1z242. 0 197T1.0 -
Type 5 Radar Waveform_12
Bor=st Paol=e Chirp Homber of
Dffzet Width ¥ Width Puls=es per |[FRET—1 (o=]) |[PET—2 (o=l |[PET—3F (o=l
(a=s] * = (MH=) Buor=st
SOSSE. O S5, 9 17T =] 11540 195=. 0 1TES. 0
Zz111io0. 0 T1. 5 17T = 1464 0 15035 0 -
S9=Z411. 0 55. 5 17T 1 1660 0 - -
SEZO8Z. 0 TS. 5 17T = 13510 17410 -
29545 . O (=1~ = 17T =] 143550 1TTa. 0 1625, 0
200045, O Q7. 5 17T =] 10150 14730 10z9. 0
ST1i641. 0 B5S. 35 17T 1 115=. 0 - -
S353963=. 0 59, 4 17T =] 19410 1567TS. 0O 1339, 0
STZE6. O TO. S 17T = 1540 0 186250 -
17T3al1=7T. 0 B7T. 0 17T = 154=. 0 14540 -
SS0435T. 0O 55 6 17T 1 14560 - -
SE20305. 0 S51. 6 17T = 14700 13050 -
BS907T4. 0 S5, 1 17T =] 1TeZ.0 17T7To. 0 1035=. 0
155%11. 0 B30 17T 1 1861350 - -
SIZ2TASE. O Qd. 2 1T = 15510 1447T. 0 1=z4=. 0
495622, 0 953 5 17T =] 12150 10700 1445, 0
BTO9SS. 0O Bz =2 17T 1 1560 0 - -
Type 5 Radar Waveform_13
Buor=t Paulse Chirp Homber of
Dff=et Width 3 WHidth Fulses per |[PRT-1 (us) |[PRT—2 (us) (PRT-3 (ax)
(a=s) * = (MHz) Bur=st
1Tass0. 0 g2.49 11 = 1345. 0 137T5.0 -
401301, 0 a4, 5 11 ] 1545, 0 1520.0 17TE7T.0
EZS2235. 0 59.5 11 3 1011.0 1454. 0 1515. 0
S549155. 0 g2.49 11 = 14250 1417.0 -
152011.0 52,4 11 = 1540, 0 1TR0. 0 -
IT4486. 0 =t= 1 =} 11 3 1471. 0 1TSE. 0 17T14. 0
599152, 0 B4 2 11 1 1852. 0 - -
SZ293Z.0 BZ.T 11 1 1455, 0 - -
124820, 0 B3. 5 11 = 15617.0 1405, 0 -
S45461.0 53.3 11 1 1175. 0 - -
5T2111.0 BE. 3 11 1 1075, 0 - -
TYZ499. 0 aT. 1 11 3 19z4. 0 1659. 0 1233. 0
g9T185. 0 Ti.0O 11 = 12586. 0 1252. 0 -
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Type 5 Radar Waveform_14

Burst Pulse Ehirp Humber of
Dff=et Ridth (as) ¥idth Pulses per |PRI-1 [(u=) |PRI-Z (us)] (FRI-3 (us)
(us) (MHz) Burst
S520895.0 85. 1 5 3 102z, 0 1235.0 1372.0
884143.0 827 5 2 1419.0 1649.0 -
1247709, 0 TT7.4 5 2 1079.0 1375.0 -
113406. 0 55.5 5 1 1300, 0 - -
476151.0 52. 4 5 2 15879.0 1577.0 -
539031.0 91.6 5 3 1061.0 1254.0 1422.0
1200954, 0 95. & 5 3 1a11.0 1665, O 13534.0
B5599. 0 T 1 5 2 1309, 0 1127.0 -
Type 5 Radar Waveform_15
BEEIL. [ETATR e [EG [FEIIC 25 [rera co [rmre o [rmro o
150836 0 a8 o 13 = 1347 0 1eTEs. 0 tazz_ o
e e s - T B -
RN o i oo e -
S e s - R e e
e o Jer e o - oo oo e
e Jeea o - o e =
e e s - = o e
e Jsaa o i e S —
Type 5 Radar Waveform_16
Bur=st Pulse Eyirp Homber of
Dffset ¥idth (as) Width Fulses per (PRT-1 (us) |[FRI-2 (us) |[PRI-3 (us)
(us) (MHz) Burst
13400240 91 B ] 3 la89.0 1331.0 1975.0
2082258.0 B0 ] 1 17960 - -
STOS05. 0 BT 2 ] 2 18ET.0 1987.0 -
9336210 945 ] 3 14920 1206.0 1230.0
1296422 0 93.0 ] 3 1036.0 1376, 0 1566. 0
1B3285.0 92 4 ] 3 1mna1.0 12450 11581.0
S25839.0 935 ] 3 1262.0 1955.0 1400.0
Ga9455. 0 gl.9 ] 2 1847.0 1196.0 -
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Type 5 Radar Waveform_17

Buorst Pul=e Chirp Homber of
Off=sat ¥idth (us) Width PFuolze=z per ([FET-1 f(u=) |FRI-2 f(u=z) (FRI-3 (u=)
(as) 1 . (MH=z] Burst
910415, 0 TG. O = 2 1325.0 1456, 0 -
SE36E0. 0 53.7T = 1 1014.0 - -
350093, 0 80.5 = 2 1614.0 1Z2B6. 0 -
B13945. 0 80T = 2 16T1.0 1256. 0 -
STB333. 0 g93. B = 3 1510.0 1742, 0 1216, 0
S3B0E. 0O 95.3 9 3 1363.0 13935. 0 1651. 0
31T317.0 91.1 = 3 1352.0 1083, 0 1391.0
S51194. 0 ST.0 = 3 116Z2.0 1140, 0 1096, 0
845950, 0 T2 = 2 1103.0 1003, 0 -
21z05.0 TO. 4 = 2 1220.0 1599, 0 -
2585005, 0 B9. B = 2 1205.0 1966. 0 -

Type 5 Radar Waveform_18
Buar=st Pal Chirp Homber of
Offset S (as) |Width Puolzes per |[PET—1 (ux) |FEIT—Z (ux) [PRI-3 (u=)
(=] * = (MH=z) Burxt
45437T1. 0 9.0 11 1 1522. 0 - -
BSE4TS. O 85.3 11 3 1T32.0 1064. 0 1406, 0
91157TE. O B34 11 1 19354. 0 - -
2153844, 0 B4. 5 11 1 191z.0 - -
436035, 0 g9. 6 11 3 1335.0 1915. 0 1229.0
B553TI. O g6. 1 11 3 13335.0 1951. 0 11z1.0
52961, 0 E9. = 11 2 1116.0 1960, 0 -
1536242, 0 9.5 11 2 1259.0 10635. 0 -
409307T. O T4. T 11 2 1147.0 1T7T31.0 -
BIZET4. O TS. 2 11 2 1316.0 1255.0 -
S5TO3S. 0 B4 5 11 1 1397.0 - -
155415. 0 55. 6 11 <] 167T4. 0 141350 10590
3524590 5T.2 11 1 1329.0 - -

Type 5 Radar Waveform_19
Bor=st Pul=e Eyirp Homber of
%Eiﬁet Width (o=l 1;;;?. g:izis per (FPRET—1 C(as]) |[PRET—2 (u=s] |[PRT—3 f(a=s]
SZ4149. 0 TT.32 14 = 15730 119=. 0 -
TiS545=. 0 55.3 14 1 17T11.0 - -
113865. 0 56.9 14 1 1057, 0 - -
3I0TST4.0 551 14 1 1215. 0 - -
S00z237T. 0 TS. T 14 b 1533 0 1355, 0 -
BI3TSS. 0 S0, 1 14 b= 15535, 0 1090, 4 -
S9TT4. 0 TO. 1 14 = 1135, 0 1a17T.0 -
253005, 0 TO. 3 14 = 1691. 0 1506, 0 -
4TEZ215. 0 T3.9 14 = 13120 195z 0 -
BEIT1IS. O T1. 4 14 = 1354. 0 159=. 0 -
BEOOS. O T4. 5 14 b 157T1. 0 101z 0 -
ZESTTZ. 0 Q4.5 14 5 13584, 0 15=9. 0 1354, 0
451450, 0 Q99,4 14 =S 1951, 0 1351. 0 1625, 0
B45S1TE. O 86. 6 14 =S 1154. 0 117z 0 15250
4z052. 0 a5, 6 14 =S 167TS. 0 1z27.0 157T9. 0
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Type 5 Radar Waveform_20

Bor=+t Pl = e Chirp Homber of
DFF=z=et Wwidrh b Wadth Polses per FRT—1 (o= PRYT—2 o= PRT—3 (oa=]
(o= * == AaH=) Baor=1t
1lasgz=. 0 S=2.3 17T = 1S6=.0 1630, 0 -
SSTTS0O. 0 55. 2 17T 1 15010 - -
S153541. 0 TZ.9 17T = 11080 144=_0 -
152510 a97T. T 17T ] 1559, 0 1157T. 0 145=. 0
1TeE1=2T. 0 T1. S 17T = 17O 0O 1T25.0 -
SI3TSES. 0 TS. S 17T = 1139=_ 0 1056, 0 -
49T4TS. 0 a95. 5 17T ] 15140 1390, 0 1007. 0
BSS011. 0 95, 1 17T 3 117v=2.0 1185. 0 1TSs4. 0
1563352, 0 TS, = 17T = 155S. 0 1497.0 -
F1S17T=. 0 51, = 17T 1 1=3=7.0 - -
4TSTSS. 0O Tr. T 17T = 1=z91. 0 1054 0 -
E4047TS. 0 55,4 1T 1 1TTT. 0O - -
15365TS. 0 T3. S 1T = 1=10. 0 1TES. O -
Z9TI6=. 0 TZ. S 1T = 1541. 0 1&7TS. 0O -
4SSz493. 0 TR, S 1T = 14=S. 0 1937T.0 -
BE=1500. 0 S5, T 17T 1 10=7. 0 - -
117TOS4. O 51. = 17T 1 116S. 0 - -
ETTGBEG. O B5. 1 17T = 1Z9a. 0 1S5S 0 -
Type 5 Radar Waveform_21
Boar st Pol=a Chirp Homber of
DEfFfset Width C b} Waidth Pulsex per FPREYT 1 o= FRYT 2 L ] RT3 Coax
o= * = AN Bur=t
ASSTSO. 0O T3. 35 17T = 17T3aT. 0 1100, 0 -
BO1Z20. 0 [=T= 17T 1 1=25=. 0 - -
QeT3IZ. 0 ao. = 17T = 18=1. 0 1119. 0 1641. 0
25TOST. O 55,35 17T =] 1TES. 0O 149390 15160
417534, 0 [=1= | 17T = 15=1.0 1T=Z5.0 1=90. 0
SoSoOT1S. 0O L1 G | 17T 1 1970, 0 - -
TESTE. O ano. = 17T = 1455 0 19730 15650
2355410 S0 35 17T 1 185Z. 0 - -
Z9S040. O 5. T 1T = 1TSS, 0 1TaS. 0 1093, 0
SSSEe2ZE. O 25, =2 17T = 1=3==. 0 1557T.0 1405, 0
ST39=. 0 B3.9 17T 1 171z 0 - -
Z1TS6S. 0 [=1= S 17T = 1=2==. 0 15855, 0 1994 .0
ZFTE131.0 TO. S 17T = 1=Z1=. 0 1Ti9. 0 -
S390535. 0 (=10 17T =] 1T5S5. 0 1157T.0 135T.0
ITHAZZE. 0 aa. 5 17T = 1058&. 0O 1155. 0 1=374. 0
19sz22s5. 0 TO. & 17T = 1851. 0 197T=. 0 -
355345, 0 ST.35 17T =] 12550 1555, 0 17TSE. 0O
SEOSGS. O B9, 4 17T = 1=35=. 0 1=3=7.0 -
Type 5 Radar Waveform_22
Baur=st Pol=e Chirp Homber of
Dff=et Width 3 Width Ful=e=s per |[FRET—1 (o=} |PRT-Z (u=s) [FPRT—3 (a=s)
(as) * = (MH=) Bur=1t
Z2TZB. 0 S22 1z 1 153535. 0 - -
229859, 0 BT. 1 1z 2 1817. 0 1872. 0 -
437350, 0 B3. 7T 1z 1 1145, 0 - -
E43TIE. O TS, 4 1z b= 17TTE. 0 17Ta1.0 -
S51TZ0.0 524 1= = 1184 .0 14=5. 0 -
SO4TES. 0 BO. 3 1z 1 17110 - -
41163560 TS. 8 1z = 1159. 0 1494 0 -
519599, 0 53. 5 1z 1 16TE. 0 - -
S2TTOS. O S0.9 1z 1 10250 - -
17a801. 0 16 1z = 1985 0 1060, 0 -
S3547TOT. O aa. 4 1= <] 1996 0 19=27T.0 15850
S9Z383.0 a5.1 1z = 13830 1507. 0 12250
TIgoo1lo. O 99,1 1z <] 1524, 0 145=. 0 1349. 0
153530, 0 B4, B 1z 1 1683. 0 - -
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Type 5 Radar Waveform_23

Buor=s+t Pal=e l:]_:lirp Huomber of
Offset Wedih C(u=) |Hadth Pul=e= per [PET—1 (u=) |[PRI—2 (u=) |[PRT—3 C(ua=)
(a=x) (MH=) Buor=st
S1SEET. 0 B3 S 15 1 1977.0 - -
AQETIE. 0 TE. 1 15 = 1295, 0 1205, 0 -
BTE141.0 TE. 1 15 = 1104. 0 12740 -
111576. 0 =3.9 15 = 1S16. 0 1SS0, 0 105=. 0
FQIETS. O S5. 5 15 1 1073, 0 - -
ATIAES. 0 Q4.0 15 = 1055, 0 1645, 0 1530, 0
BSS144. 0 BO. = 15 = 1250, 0 18583, 0 -
Sas=0. 0 Bl 5 15 1 1430. 0 - -
271195, 0 57T.5 1= 1 1359, 0 - -
451925, 0 T1.5 15 = 11750 1S6S. 0 -
ESES3E5. 0 S0. 1 15 = 1075, 0 1465, 0 -
BTZO0. 0 50,3 1= 1 1059, 0 - -
ZATELT. 0 g4 2 15 = 19470 1846, 0 1222 0
AFESI0. 0 g9.5 15 = 1925, 0 1575, 0 1459, 0
B10114. 0 S0.T 1= = 1594, 0 1736, O -
144705, 0 a7.5 15 = 1513, 0 1791. 0 1283 0
Type 5 Radar Waveform_24
Boar st Pal=e l:]_:li:rp Huomber of
ODOff=a+t Width Cos) Waidth Folses per FPRT—1 Coa=1 PRI —2 Com=12 PRT—3 Coa=]
(oa=s) AH= D Bar =+t
Zoll1ss. O Ssa.0 17T 1 1204, O - —
I6EZ61Z. 0 59,1 17T 1 1=Z57T. 0 - —
SZ1596. 0O S5, 6 17T = 117T&. 0 1505, O 1595, O
Z00z=4. 0 55,3 17T 1 1556, 0 - -
11399, 0 545 17 1 1300, 0 — —
ZFd4l=1Zz2. 0 b= N 17T = 1es7T. 0 12=1. 0 1409, O
SOzZTZ0. 0 (=5 T 8 17T 1 1=50. 0 - —
149, 0O 94,3 17T = 1az0. 0 1545, 0 152=. 0
1511355, 0 TO. 5 17T = 1545, 0 1za0. 0 -
SZESdE. 0O SOo. 0 17T = 1151. 0 11660 -
AZ4ZTS. 0 sa. s 17 1 1=85. 0 — —
B4=451 . 0O SZ2.1 17T = 1=9=. 0 195=. 0 —
114155, 0 5T. 3= 17T 1 17T1e. 0 - —
IO==S20. 0O B35 17T = 1515, 0 12150 —
45411 07T. O B0O. 0O 17T 1 1T7TOS. O - -
BZS115S. 0 S0, 6 17T 1 13954, O - -
1z1=1Zz. 0 SE. 1 17 = 1sa7.0 1071.0 18E66. O
ZEZ023. 0 9. = 17T = 1511 .0 12510 11310
Type 5 Radar Waveform_25
Burst Pulse Chirp Huomber of
Offset Wid Width Fulses per [FRI-1 f(ux) (FRT-2 (usz) |FRI-3 (us)
idth [(us)
(as) (MHz) Burst
BE9RET. 0 5.1 ] z 1045. 0 1160.0 -
12110250 94.5 ] 3 1081.0 106T.0 1268.0
F0E914.0 Bd.1 ] 1 171T7.0 - -
SZBSE9. 0 B5. 5 2] 1 1B7T7.0 - -
S49313. 0 B2, 2 2] 1 1746, 0 - -
1170388, 0 93,14 2] 3 1669, 0 1113.0 18663, 0
164190, 0 501 2] 1 1249.0 - -
4368100, 0 BT. T 2] 3 1539. 0 1035. 0 15305, 0
210053, 0 o9 B 2] 1 1713.0 - -
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Type 5 Radar Waveform_26

Burst Pul Chirp Homber of
Offset ¥idih Cas) |Fidth Fulses per (PRI-1 (uxs) |[FEI-2 (us) ([PRI-3 f(us)
(as) 1 . (MHz ) Burst
924355, 0 9z, 3 a 3 1167T.0 16090 1744. 0
101459. 0 a5, 4 a 3 1695. 0 1050, 0 1690, 0
JBSIET.O TZ. 1 a 2 1275, 0 1956. 0 -
BZ9211.0 TG, 2 = 2 1369. 0 1781.0 -
S926689. 0 89,3 = 3 1423. 0 1065, 0 1099, 0
BIOEZ. O T3. 1 = 2 1541.0 1642 0 -
3334R4. 0 B35 =l 1 1304. 0 = -
CoT435. 0 BZ. B a 1 1832. 0 = -
SB0332. 0 g81.2 a 2 1503, 0 1899, 0 -
IBEZT. O BZ2. 5 a 1 195T. 0 = -
300031, 0 Q3. T a 3 1365, 0 1150.0 1951. 0
Type 5 Radar Waveform_27
Borst Pul=e Chirp Humber of
Dffzet Width 3 Width Ful=zex per |[PRT—1 (u=) |FRT-—Z2 (u=s) (FRT—3 (a=)
(o= * = (MH=z) Burst
4453535, 0 B0, 1 13 1 1472, 0 - -
BSOOTS. O Ba. 5 13 = 13320 1327T.0 -
SZ14. 0 T1. T 13 = 1487T. 0 1018 0 -
210435320 512 13 = 1655, 0 1055. 0 -
415312, 0 B3.5 13 1 1z92. 0 - -
BZ4561. 0 TS, 4 13 = 1859. 0 15Z8. 0 -
S30555. 0 g54.5 13 3 1575. 0 1z61.0 1445 0O
1544=z6. 0 85T. 2 13 ] 1999. 0 1177T.0 1794, 0
S9ZEST. O 5T. 2 13 1 15=1. 0 - -
S95365. 0 g59.1 13 3 1055, 0 1156. 0 1595. 0
SOT333. 0 51.4 13 1 19=29.0 - -
159=51. 0 TI. S 13 = 1589. 0 1T==. 0 -
S6E4TO. 0O T4 = 13 = 11z0.0 19350, 0 -
STZ472. 0 g54.9 13 ] 1ToO4. 0O 13505, 0 17T39.0
Type 5 Radar Waveform_28
Buar=t T Lo Chirp Humber of
Offzat *idih Ca=) |WEdth Pul=e= per |PRI-1 Cas) |PRT-2 Ca=) |PRI-3 C(a=)
saTzE1. 0 ) =0 1 15700 — —
azz19. 0 =8, = =0 = 1110. 0 1914, 0 1974, 0
=EES11. 0 7= 3 =0 = 1173, 0 1785, 0O —
SE1s62. 0 955 =0 3 111=_0 19760 15635, 0
SZESTZ. O aTt. 0 =0 = 1254 0 1945, O 13=Ee. 0
TSAS1. 0 az. 3 =0 = 1275, 0 17TZ=. 0 1650, 0
Z2Z0s9s. 0 55 = =0 1 1590, 0O — —
ZES1S0. 0 ee. = =0 = 1S0S. 0 14368 0O —
S0S133. 0 1.5 =0 = 1S81. 0 1S1=. 0 1544 0
SE0035. 0 Bz, 1 =0 1 1548 0O — —
zoz140. 0 ae. & =0 = 1482 0 17TTS. O 1277. 0
SAESST. O as. = =0 = 1SS6. 0 1TEE. O 1251. 0
4931z, 0 =37 =0 1 1915. 0 — —
40017 0 o= =0 = 1190 0 1984, 0 —
155195, O s=. 9 =0 1 17S4. 0 — —
ZzEgst. 0 az. =5 =0 = 1544 0 1485, 0 13=1.0
aTsz=1. 0 55 a9 =0 1 1988 0 — —
zz1T9. 0 Ts. 9 =0 = 1558, 0 1525, 0 —
1EESSS. O =5, 1 =0 = 1745, 0 1749, 0O 17SS. 0
S11zaT. 0 az 4 =0 = 11s0. 0 1735 0 109s. 0
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Type 5 Radar Waveform_29

Bur=st Ful=e E]_lirp Homber of
Dffset Width Cus) Width Fulsexs per (FRI—1 (us) [PRI-Z2 (uxs) [PRI—3 (uxs)
(u=) (MH=z) Burs=st
TE1479. 0 g9. 2 10 3 1692. 0 1026. 0 1521.0
TZ90. 0 556 10 1 1051.0 - -
249182, 0 T=. T 10 2 1155. 0 1435. 0 -
491023, 0 gz.9 10 2 1339.0 1317.0 -
TI3526. 0 E2.0 10 1 1859. 0 - -
aTIET3. 0 83. 8 10 ! 1204.0 1027.0 1402. 0
219724, 0 55,9 10 1 1045. 0 - -
451973, 0 E3. 0 10 1 1103. 0 - -
TOZZ03. 0 g20.5 10 2 1443, 0 11z4.0 -
944519. 0 ™. B 10 2 1925. 0 12730 -
1539351, 0 g0. 5 10 2 1673.0 2000, 0 -
431531. 0 B, 8 10 2 1343.0 1155.0 -
Type 5 Radar Waveform_30
Burst Fulse [:]_:lirp Humber of
Dff=zet Width (as) |Fidth Pulses per (FRT-1 f(ux) |[PRT-—2 (us) [PRT-3 (u=x)
(a=) (MH=) Bur=t
ETZ523. 0 aT. 9 10 ! 11z9.0 1214.0 1529.0
913350, 0 a1.3 10 ! 10z9. 0 1509. 0 1512. 0
159645, 0 T4.9 10 2 1531.0 1612.0 -
400371, 0 86. 9 10 ! 1636. 0 1142. 0 1610.0
E43135. 0 an. 3 10 ! 1009, 0 1086, 0 1225.0
885115, 0 B3.1 10 2 1135. 0 15837.0 -
129719. 0 g4. 3 10 ! 1549. 0 1945. 0 1212.0
3T1T24.0 T, 2 10 2 1107. 0 1949.0 -
El1Z420. 0 85.5 10 ! 1401. 0 1905. 0 1525. 0
853451. 0 Q3. 4 10 ! 1531.0 1515.0 1535. 0
99535, 0 85.0 10 ! 1549. 0 1501.0 1955. 0
342491.0 Q.5 10 1 1452. 0 - -
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Radar Type 6 - Radar Statistical Performance

Trail #

1=Detection

0=No Detection

Trail #

1=Detection

0=No Detection
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—_
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N

1
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[@)]

1
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Detection Percentage (%)

93.3%

Type 6 Radar Waveform_1

r:ce tanzy |O 1 = = <

[n ] S=TT ESYSTS b S49S (== S SEST
= S=E55 j=f=1=11 SR== SEA0 S555
A1 S=TS SS08 S=50 ST14 Sa-a
15 S=Z10 SESS SE4as Sa5s =SS0
20 SSS1 S5353= SS1S SE=S0 === 15]
2= S==0 =s==d SEES SET= Ell=t=]
= =S=Z=1 =3=0 [=1=A = =} S=ETS =S990
== SEeT= =531 ==19 =S40 S=ETE
RN ==t = S433= S=T4 ==0= S=2s
L 3= SSSE S3=20 sS4 =SSa SEISE
S0 ST11 SoEE SIS =SAaS S5ao
=0 S5=< S55a= S5l Sa9S SEO-
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T S5 S40s SEFTE SEE5 S515
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£ == STO= =S5TE S4a8 SES= S0z
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Type 6 Radar Waveform_2

Tioe tmnzy |O 2 = = <

(m ] S=5T 145 =14=1 Sa== = B
= =S=as SEO= (=3 == ==10 =S54T
A0 SBET S554= 53547 S44S SEa0
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Type 6 Radar Waveform_3

Iice tmizy |O = 2 = <

[n ] S51= ==t == S56T 5559 S=T4
= S4=T SS5S=55S S=9aT S53TE S=T9
A0 = ==1=] S==1 S==S SEAa0 S==1
1= SE=0 =s554 [=pe ] == | S==9 =374
=210 S459 5541 Sa90 SS=gg SE=h=151
=25 S5=T5 5551 SESS SBTS S440
=1 | =sS5= =t S S=9x ==11 SETE
== SE0= S1TE Sagas SE555 =1 =11
=Rk S=00 == S === So== S=a9T
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Type 6 Radar Waveform_4

T:os mnzy |O o = = =
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Type 6 Radar Waveform_5

rice tmnzy |® 2 E2 = <
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Type 6 Radar Waveform_6
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Type 6 Radar

Waveform_26
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Type 6 Radar Waveform_27
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Type 6 Radar Waveform_28
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Type 6 Radar

Waveform_29
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Product

ACCESS POINT

Test Site

SR2

Test Engineer

Eric Lin

Test Date

2022/02/25

Test ltem

Radar Statistical Performance Check (802.11ax-HE80+80 - 5530+5610MHz)

Radar Type 1 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5492 1 16 5548 1
2 5521 1 17 5645 1
3 5541 1 18 5586 1
4 5514 1 19 5554 1
5 5520 1 20 5513 1
6 5639 1 21 5634 1
7 5596 1 22 5626 1
8 5580 1 23 5612 1
9 5608 1 24 5641 1
10 5623 1 25 5534 1
1 5530 0 26 5563 1
12 5542 1 27 5597 1
13 5546 1 28 5600 1
14 5641 1 29 5616 1
15 5570 1 30 5648 1

Detection Percentage (%)

96.7%
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Radar Type 2 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5570 1 16 5544 0
2 5524 0 17 5548 1
3 5543 0 18 5566 1
4 5508 0 19 5534 0
5 5587 1 20 5631 1
6 5607 1 21 5554 1
7 5516 1 22 5597 1
8 5569 0 23 5528 0
9 5645 1 24 5542 0
10 5588 1 25 5645 1
1 5604 1 26 5513 0
12 5523 0 27 5564 1
13 5572 1 28 5552 1
14 5561 1 29 5542 0
15 5492 1 30 5648 0
Detection Percentage (%) 60.0%
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Radar Type 3 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5648 1 16 5492 1
2 5577 1 17 5506 1
3 5614 1 18 5637 1
4 5647 1 19 5523 0
5 5596 1 20 5550 1
6 5545 1 21 5516 1
7 5635 1 22 5528 1
8 5638 1 23 5641 1
9 5616 1 24 5632 0
10 5566 1 25 5615 1
1 5577 1 26 5503 0
12 5494 1 27 5588 0
13 5615 1 28 5584 1
14 5569 1 29 5538 0
15 5570 1 30 5570 1
Detection Percentage (%) 83.3%
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Radar Type 4 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5570 1 16 5548 0
2 5494 1 17 5636 0
3 5526 0 18 5566 1
4 5546 1 19 5645 1
5 5498 1 20 5581 1
6 5557 1 21 5499 1
7 5520 1 22 5614 1
8 5504 1 23 5621 0
9 5493 1 24 5619 1
10 5524 1 25 5625 1
1 5600 1 26 5588 0
12 5492 1 27 5633 1
13 5607 1 28 5549 1
14 5548 1 29 5642 1
15 5563 1 30 5648 1
Detection Percentage (%) 83.3%

Note: In addition an average minimum percentage of successful detection across all four Short pulse radar test

waveforms is as follows: TaLt Fu2 Z R34 P4 _ (96.7%+60.0%+83.3%+83.3%)/4 = 80.8% (>80%)
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Type 1 Radar Statistical Performance

5 Radar Loilem Aamber of |Heveform
Trial Id Teope tld;h PRT (o=l Pol == %:thh
- =

Downl o=d u] Twp= 1 1.0 To=s. 0 BT SEHAGE. O
Deownload 1 Type= 1 1.0 558, 0 as SZ010. 0
Downlo=ad = Txp= 1 1.0 TTS. O =5 Sz90d. O
Downleoad 3 Txp= 1 1.0 STS. 0 a1 S355S. 0
Download e Tzpe 1 1.0 ass. 0o ST SZ4a66. O
Deownleoad s Txp= 1 1.0 555. 0 =5 SZ196. 0
Download =) Type= 1 1.0 S595. 0 9 SSEZZ. 0
Download T Txp= 1 1.0 TE=E. 0 T= SZ1E6. 0
Deownload = Type= 1 1.0 STS. 0 az SZ1TE. O
Downlo=ad =] Twp= 1 1.0 B35, 0 53 SzgSa. 0
Downleoad 10 Typ= 1 1.0 Bss. 0 =51 sS==as. 0
Download 11 Tzpe 1 1.0 s535. 0 a9 SEEE2. 0O
Downleoad 1z Txp= 1 1.0 BTS. 0 TS szsSd. O
Download 15 Type= 1 1.0 Q1s. 0 S5 SS=44. 0
Deownleoad 14 Txp= 1 1.0 S535. 0 5] S=7a4. 0
Deownload 15 Type= 1 1.0 =TeS. 0 19 SZETT. 0
Downlo=ad 1e Twp= 1 1.0 TS9. 0 TO S=130. 0
Deownload 17 Type= 1 1.0 oG25. 0 19 SIETS. O
Download 15 Tzpe 1 1.0 aT=. 0 55 SE4a60. O
Downleoad 19 Txp= 1 1.0 1523.0 == SZEET. O
Download =0 Tzpe 1 1.0 aTo. O 55 S350, 0
Deownleoad =1 Txp= 1 1.0 TT=.0 [=5=] SEzES. O
Download == Type= 1 1.0 S0Sz. 0 15 S4356. O
Download == Txp= 1 1.0 =909, 0 12 sSs=T1.0
Deownload = Type= 1 1.0 =514, 0 =1 S453d. 0
Downlo=ad == Twp= 1 1.0 1135. 0 4T S3EAS. 0O
Downleoad =1=] Txp= 1 1.0 =182, 0 o5 S40S0. O
Download =T Tzpe 1 1.0 191=. 0 =5 SE536. 0
Downleoad == Txp= 1 1.0 TS5, 0 19 SZaTZ. 0
Download =9 Type= 1 1.0 ZESS. O =0 SS1680. 0

Type 2 Radar Statistical Performance

5 Radar e Humber of | Baveform
Trial T4 aete Midih PRT Cas) e Length
ws=
Download o Tsp= = =5 zz1.0 =5 SSz2s. 0
Download 1 Tsp= = 4.7 168. 0 =0 45T, O
Downlo=d = Tst= = 3.6 z30. 0 =7 Bz10. O
Download = Tspe = =. 0 19z 0 =5 4992 0
Download a Tsp= = 3.5 177. 0 =7 ATTE. O
Download = Tsp= = 2.3 zos. 0 =5 Szo0. O
Downlo=d & Tst= = 1.6 171. 0 =3 4959, O
Download T Tsp= = 3.0 ZO07. 0 =5 S35z 0
Download = Tsp= = 4.4 z10. 0 =5 Ss50. 0
Download 2 Tvp= = 4.0 186. 0 =5 Szos. O
Downlo=d 10 Type = 1.1 179. 0 =3 4117. 0O
Download 11 Type = 1.8 167. 0 =a a00s. O
Download 1= Tspe = 4.9 ze3. 0 =0 EAST. O
Download 1= Typ= = a.z z03. 0 =5 S=Ts. 0
Download 14 Tspe = BN 182, 0 =7 4914. O
Download 1s Type = 4.4 190. 0 =5 S3z0. O
Download 15 Tspe = 1.0 193. 0 =3 aaFo. O
Downlo=d 1T Type = 3.7 163. 0 =7 4401, O
Download 1= Tspe = 1@ 157T. 0 =a sTES. O
Download 19 Type = =5 zo0. 0 =5 Sooo. O
Download =0 Tspe = 5.0 197. 0 =0 ST1=. 0
Downlo=d =1 Type = 4.9 z15. 0 =3 BESS. O
Download == Type = 1.5 199. 0 =3 ASTT. O
Download == Type = 1.6 153. 0 =0 AAZT. O
Download =4 Typ= = 2.2 165. 0 =5 41=5. O
Downlo=d =s Type = 2.3 zz6. 0 =5 sS850, 0
Download =& Type = =. 0 164. 0 =a SEEE. O
Download =7 Type = 5.0 zo1. 0 =0 Sszo. O
Download =5 Typ= = 2.0 z14.0 =4 S1365. 0
Download =a Tspe = 4.3 z25. 0 =5 &300. O
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Type 3 Radar Statistical Performance

. Radar Fol=e T ofF || SoTefEoss
Trial Id Tope Eld;h FREYL C(ax) Pl e %::fth
=
Downleoad [u] Txp= = T.B az=. 0 17 T1T4. 0
Download 1 Type 5 Q. T STS. 0 15 BT14. 0
Deownleoad = Txp= = 5.8 =98, 0O 17 SOz, 0
Download = Type 5 .0 =55, 0 17 4545, 0
Deownleoad El Txp= = 5.5 301.0 17 S117.0
Download = Type 5 T.3 415. 0 16 BE40. O
Deownleoad =) Txp= = Q.8 401. 0 1= TE1S. 0
Download T Type 5 .0 SE6. 0 17 ST1=z.0
Deownleoad = Txp= = Q.4 =57. 0 1= S186. 0
Download a Type 5 Q.0 SBT.0 15 BEOE. O
Deownleoad 10 Txp= = B, 1 a5, 0 16 TE2S. 0
Download 11 Type 5 6.5 STO. 0 16 S9z=0. 0
Downleoad 1= Txp= = Q.9 =s=. 0 1= S154. 0
Download 15 Type 5 &, = 489, 0 17 TATE. 0
Downleoad 14 Txp= = 5.8 =Z31.0 17T Fa=T. 0
Downleoad 15 Type= 3 Q.4 437, 0 14 TS, O
Downleoad 16 Txp= = B. 0 337.0 165 519z, 0
Downleoad 17T Type= 3 a7 454, 0 14 TS1Z. 0
Downlo=d 1= Tyxp= = B. 9 az4. 0 165 BTS4. 0
Downleoad 19 Type= 3 T.5 [={=t=Ju] 17 4471.0
Downlo=d =0 Tyxp= = 10.0 381.0 1= 495, O
Downleoad =1 Type= 3 Q.9 447. 0 14 S046. 0
Downlo=d == Tyxp= = B.S z99. 0 165 4TS4. 0
Downleoad =5 Type= 3 Q.6 419. 0 14 TS4z. 0
Downlo=d = Tyxp= = T.= z=0. 0 165 F5z0. 0
Downleoad =5 Type= 3 T.3 S94. 0 17 BEOG. O
Downlo=d f=1=3 Tyxp= = T.0 4aT=. 0 165 TSSZ. 0
Downleoad =7 Type= 3 10. 0 252, 0 14 4556, 0
Downlo=d == Tyxp= = T.0 Z18. 0 165 FA5E. O
Downleoad =9 Type= 3 Q.3 5G4, 0 14 591z, 0

Type 4 Radar Statistical Performance

. Radar Fol=- Humber of |S=veform
Trial Id Tope %1d;h FREYL C(a=) Pol == %zzﬁth
-
Deownleoad u] Txp= - 14. & az=. 0 14 Sg0s. 0
Download 1 Type= 4 19. = STS. 0 16 SaES. O
Download = Txp= 4 1.9 Z98. O 15 4140, 0
Deownload = Type= 4 15. 5 285, 0 14 S9a0. 0
Downlo=ad a4 Typ= 4 18. 5 s01.0 15 4515. 0
Downleoad = Typ= 4 13,5 415. 0 13 S=95. 0
Downl o=d =) Tzpe= 44 19,1 401. 0 16 B416. 0O
Downleoad T Txp= 4 15. 5 336, 0 14 4704, 0
Download = Type= 4 15. 6 =Z&7T. 0 16 459z, 0
Deownleoad =] Txp= - 17. 68 I8T. 0 15 S=05. 0
Deownload 10 Type= 4 11. 3 458, 0 1= S496. 0
Downlo=ad 11 Typ= 4 1=, 7 3TO. 0 1= 4440. 0
Deownload 1z Type= 4 19, T [={=1= ] 16 4505, 0
Downl o=d 15 Tzpe 4 1.9 a59. 0O 14 BESE6. O
Downleoad 14 Txp= 4 18. 3 =31, 0 15 S1E5. 0O
Downlo=d 1s Txpe - 15. 68 EEch e 18 Bo9z. 0O
Deownleoad 16 Txp= - 11.0 357.0 1= 484+, 0O
Download 17 Type= 4 17,1 454, 0 15 BS10. 0
Downlo=d 1= Typ= 4 1=, 1 az4. 0 1= s=1z.0
Deownload 19 Type= 4 14. 5 [={=t=Ju] 13 S419. 0
Downlo=ad =0 Typ= 4 =Z0. 0 381.0 18 STTE. O
Downleoad =1 Txp= 4 19. 3 447. 0 18 TiSZ. 0O
Downl o=d == Tzpe= 44 1=. 1 =99. 0 1= s555. 0
Downleoad f==c] Txp= 4 19.0 419. 0 18 BT04. 0O
Download = Type= 4 15,7 zz0. 0 135 ZEE0. 0
Deownload == Txp= - 14. 0 394. 0 13 S1zz. 0
Deownload s Type= 4 13, 2 4T, 0 13 51356, 0
Downlo=ad =7 Typ= 4 19,9 zs=. 0 18 4032, 0
Deownload =G Type= 4 13, 2 =16, 0 13 =E0GE. 0
Downlo=d =a Tzpe= 44 15, 4 5354, 0 16 Bl44. 0O
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5570 1 16 5499.2 1
2 5570 1 17 5494 1
3 5570 0 18 5498 1
4 5570 1 19 5495.2 1
5 5570 1 20 5496.4 0
6 5570 1 21 5640 1
7 5570 1 22 5640 0
8 5570 1 23 5645.2 1
9 5570 1 24 5640.4 1
10 5570 1 25 5644.4 1
11 5494 1 26 5644 1
12 5495.2 1 27 5644.8 1
13 5500 1 28 5640 1
14 5497.2 1 29 5644.8 1
15 5498 1 30 5640.8 1
Detection Percentage (%) 90.0%

Type 5 Radar Waveform_1

Bur=t FPul=e [:l_lirp Humber of

Dff=et ¥idth C(a=) Width Fulzex=x per ([FRT-1 f(u=s) (FRT-2 (us) [FRTI—3 (us)
(a=) (MH=z) Burst

594573. 0 Ta. = 11 2 1T46. 0 1531. 0 -
S5168395. 0 95. 3 11 3 1914.0 1639.0 145350
1212960 g52. 5 11 2 14630 1351.0 -
3443553 0 T4. T 11 2 12T&. 0O 1519.0 -
SETZTS. 0 g0.5 11 2 1507.0 1665. 0 -
TI1EEZ. O E5. 9 11 1 190z 0 - -
93TZ1.0 94. 7T 11 3 1055. 0 1566. 0 1047. 0
31TOT4. 0 TS. 2 11 2 1035. 0 1517.0 -
53597T2.0 g91.49 11 3 1935. 0 14360 14730
TE1Z52. 0 86, T 11 3 1545. 0 1941.0 1901.0
EE39T. O 51,7 11 1 163T.0 - -
259502, 0 59.8 11 1 1832. 0 - -
511597T.0 aT.49 11 3 1EG4. 0 1289.0 1324.0
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Type 5 Radar Waveform_2

e Loilem e Eemees 22 FPRT—1 f(u=) |[PRT—2 (a=]) |[PRT—3 C(a=13
=it = a * LR - —_ = — = —_ =
(=1 Wideh Ca=3 | 'gau-d Bar=t
S0OZ2TE. O TT. 1 10 = 17TES. O 1808, 0O —
ZES14. 0 EE= 19 = 1445. 0 1854, 0 —
1TSSSS. O az. 5 19 = 1559, 0 1928, 0 14800
IH1OS1.0 S0, = 10 1 1001, 0 — —
aSzE01. 0 EER: 19 = 1905, 0 1452, 0 1=Z57. 0
TTBIS. 0O Bl & 19 1 1145 0 - —
10155, O == 10 = 1801. 0 1SST. 0 —
S1151z2. 0 EERE 19 = 1734, 0 15=1.0 1411. 0
ABAZOE . 0O as. A 19 = 1135 0 1815 0 1=46_ 0
B19542. 0 sS85 19 1 1186. 0 — —
140045, O a1 19 = 1ESE. O 1740, 0 1EE8E. O
FadEEZ . 0O BS. 0 19 1 1=85. 0 — —
44B286. O BE. S 19 = 1555, 0 1454. 0 —
BEO0103. O Bz, 4 19 1 1S9z 0 — —
1==zTaE. O a1 19 = 1Z66. N 1954 0 1605 0
ETSEOE. O Bz, = 19 1 1501, 0 — —
AZTOOE. O ao. = 14 = 1385, O 1051. 0 13684 O
STST=ZS. 0O as. = 19 = 1501 N0 1==1. 0 164z 0
104085, O == 19 1 1559, 0 — —
Type 5 Radar Waveform_3
Buoar=+t Pal Chirp Homber of
Off=set = df; Ca=) |Wideh Pul=e=x per ([PRT—1 (as) |[PRT-2 (u=s) |[PERT—3F (ua=s]
(a=s) * i (MH=) Buor=t
S0Z99s. 0 [=4= e 15 =] 109, 0 1S54, 0 150z, 0
455TSZ. 0O BZ. 4 15 1 145=. 0 - -
BETOZ9. O BT.S 15 = 1005 0 15740 -
10105=. 0 TE. 3 15 = 1zs0.0 1997T. 0 -
2523993, 0 B4. 5 15 1 110z 0 - -
455955, 0 9.0 15 = 10z, 0 11550 -
B4E=47T. 0O B4. 4 15 1 111=. 0O - -
TSE4S. O a0, = 15 =] 1955. 0 105350 1566, 0
259455 . 0 S54. 5 15 3 15090 17250 11=21. 0
440579, O TS 15 = 19750 19560 -
Bzz013. 0 ES. 4 15 = 1351, 0 1455. 0 —
S5E495. 0 BS. = 15 = 10350 15490 -
Z3TBO9. 0O T™S. 5 15 = 14560 156250 -
4197TEeT. 0 525 15 1 1=zZ01. 0 - -
BOOS21 . 0 TZ. T 15 = 11e=z. 0 11700 -
34103, 0 S4. 8 15 ] 117T3. 0 18590 1323. 0
Type 5 Radar Waveform_4
Buor=t Pol=e Chirp Homber of
Dffset Hidth 3 Waidth Faulsexs per |[PRI—-1 (us) (PELI—2 (us) |[FRI—3 (as)
(a=) * B (MH=x) Bur=st
=Z45917T. 0 g4 T 1= ] 1045 0O 1490 0 1457T.0
4541470 535 1= 1 1533, 0 - -
BEE1S=1.0 BS. S 1= 1 1Ti1. 0 - -
13559. 0 BO.1 1= 1 1B99. 0 - -
Z221177.0 B3.49 1=z 1 11532. 0 - -
427441 .0 569, 3 12 =2 13585, 0 19=1. 0 -
ES3406. 0O aT. 4 1= ] 1581. 0 195=. 0 154=. 0
S42176. 0 T1. 7T 1= = 1T3I6. O 11920 -
194596 0 850 1= 3 1405. 0O 1691 .0 1135. 0
401802, 0 = 1= = 1= 3 1Ti4. 0 1T21.0 11z0.0
510zZ59. 0 [=3= 1=z 1 1910, 0 - -
S1T963. 0 B3.T 12 1 1624, 0 - -
1TOO1s. 0 55 4 1= 1 1=z=27.0 - -
STBISE. 0 as. T 1= 3 1225. 0 12250 1524 .0
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Type 5 Radar Waveform_5

Bor=st Pul=e Chirp Homber of
Off=et Width O 3 Width Ful=ex= per ([FET—1 f(u=x) |[FET—Z2 (ua=) |[FELI—3 (a=)
(o= * i (MH=) Bor=*%
S45045. O B30 14 1 1330 - -
T3E259. 0 51.1 14 1 15=27T.0 - -
134=327.0 855,41 14 =S 1619. 0 1055, 0 1320, 0
SFETSZE. O Q91. 0 14 =S 1550, 0 1056, 0 1026, 0
SZ1509. 0 TO. B 14 = 1090, 0 1275, 0 -
Ti307T=. 0 85.5 14 =S 12730 1505, 0 16935 0
110550, 0 ={=00"] 11 1 1855. 0 - -
304545 0 59.49 14 1 1547T. 0 - -
4g9T236. 0 Tr. T 14 = 1z215. 0 1365, 0 -
B31425. 0 S51.4 14 b 10z5. 0 100=. 0 -
SB94T. 0 Ba. 5 14 = 1191. 0 120=. 0 -
Z5017TT. 0 TL. T 14 = 1137T.0 1585, 0 -
4TEZS56. 0 S54.5 14 5 1z80. 0 1555. 0 1175. 0
BEE4TS. O TB. T 14 = 1545. 0 1509, 0 -
B3105. 0 S0.1 14 = 1585, 0 1034, 0 -
Type 5 Radar Waveform_6
Buar=st Pual Chirp Haomber of
Dff=et o (as) |Hidth Pulses per |[PREI-1 C(us) ([PRT-2 (o=) [PRI-3 C(u=)
(n=) (MH=z) Burst
2203460 a8, 3 10 3 10210 1961.0 1125. 0
56z453. 0 68. 2 10 2 1942 0 1141.0 -
SO0SETI. 0O B2 4 10 1 13020 - -
49047, 0 93. 2 10 ] 1316. 0 1144 0 1283. 0
290548 0 TT. 8 10 ] 1632, 0 16040 -
553591.0 B4, 35 10 1 137T2.0 - -
TTS901. 0 55. 7 10 1 1230. 0 - -
19317.0 TS. 3 10 2 157TT.0 1Tz2z2.0 -
ZEO0TERS. O 55,2 10 5 1591.0 1622. 0 1179.0
S0z0535. 0 a5, 9 10 5 1651.0 1557.0 1155.0
T44496. 0 £9. 9 10 2 1543. 0 1753. 0 -
Q5TIBZ. 0 BS. 0 10 1 156T. 0 - -
Type 5 Radar Waveform_7
S LErial=e EIAE rarecr 2L |err-1 cu=> [PRE 2 Ca=) |PRT 3 Ca=d
=e i = a i* =es [=F o — = — = — =
(s Width Ca=) (AH=} Bor=+t *
14545S. 0 b= Lp = 1iga = 1104. 0 15=5. 0 196=. 0
zaTEES. O =535 13 = 1233, 0 1970, 0 1147.0
AS09TE. O TS5 19 = 14z=. 0 1275, 0 —
BEO44==. 0 L= JC | 1iga 1 17=24. 0 - —
1=7T357T.0 S0. 6 19 1 1T=5. 0O - —
=TSSST. 0 =6, T 19 = 1797. 0 1205, 0 1507, 0
A4Z0S=1. 0 =91 1ia = 1724, 0 1=57T. 0 1947. 0
SS58e64. 0 59. 7T 19 1 16T, 0 - —
10S300. 0 BT. 3 13 = 1340, 0 166T. 0 —
ZEl1004. O Tg. g 1ia = 1095, 0 1=97. 0 —
41197=_ 0 S4. 39 19 = 1074, 0O 1944 0O 1555, 0O
SESS13E. 0 sz, 0 13 = 1774 0 1602, 0 —
Sg9=Z==. 0 =S50 3 1ia = 1=9=. 0 1==9. 0 1749, 0
Z41914. 0O TS. O 19 = 19149, 0 1=54. 0 —
Zo4334. 0 Ta. 5 13 = 1S89. 0 1475, 0 —
S4aE1689. 0 TS, 5 19 = 1510, 0 =000, 0 —
TOSS1. 0O S 1 19 = 1075, 0O 1957T. 0 167TS. O
zzz4aT. 0 a0, & 13 = 1751. 0 1762, 0 145=. 0
ZT4SZQ. 0 az. = 19 = 1159, 0 1449, 0 1741.0
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Type 5 Radar Waveform_8

Baor=t Pol=e Chirp Hoamber of
Dffset Hidth C(a=) Width Fuolses per |PRT-1 (u=s) |[PRET-2 (us) (FRT-3 f(u=s)
(a=) * = MH=z) Buor=st
T16594. 0O S4. 5 1= = 1845 0 1073, 0 1450, 0
TOBRO9. O TO. T 1= = 1937.0 11z24.0 -
27TT3T3. 0 91. 6 13 3 1207.0 1195.0 1521.0
435540, 0 S0.5 13 1 1921.0 - -
B31E61. 0 TO. 5 1= = 15679, 0 1543. 0 -
45009, A 9T. 3 1= = 1152. 0 1513. 0 1TOT. 0O
ZEZ21T1.0O TO. & 1= = 1531.0 1Za0. 0 -
45957TS. 0 5. 7T 1= = 1071.0 1817.0 -
BEEESO. O 51.3 13 = 1542. 0 1077T.0 -
19515. 0 S4. 3 13 1 1362. 0 - -
22364, 0 5.9 1= = 1519. 0 100z, 0 -
4347TT4. 0 50. =2 1= 1 1285. 0 - -
B404z22. 0 g4 1 1= = 1402, 0 1134. 0 1Z00. 0
549764, 0 S50. 6 13 1 14351. 0 - -
Type 5 Radar Waveform_9
Boar =t Pal=a Chirp Homber oif
Offset Width Co=) Width Fulses per (FET—1 (a=s]) [FET—Z (as) |[FET—3F (as)
[ ] (MH) Bor=st
156154, 0 TO. 4 15 = 17Ta=z. 0 1s9s. 0 -
S1sOaTo. 0 B35 15 1 1405 0 - -
4TS119. 0 TG, 4 15 = 13=0. 0 157TE. O -
540ZTE. O =1.49 15 1 1911, 0 - -
1Z84=Z0. 0 T2, 1 15 = 1sss. 0 1554, 0 -
=gT7T490. 0O [=T= =] 15 = 1541, 0 14=9. 0 -
4STag95. 0 551 15 ] 10550 15640 10z=_0
B1S0z25. 0 95, 4 15 3 1107, 0 1=77T.0 1asT. 0
1166120 B5. 9 15 = 1&S7T0o. 0 1596, 0 -
=TS0sT. 0 (== 15 1 19aa. 0 - -
4397950 553 15 1 1=14._ 0 - -
S95TTS. 0 S35 4 15 ] 11550 1045 0 16550
I5S61. 0 SO, S 15 = 1=7392. 0 1665, 0 -
ESS3I66. 0 E=t S S ] 15 1 1514. 0 - -
419910, 0 s5=2.7 15 1 1=z==.0 - -
STSEIZ. 0 596 15 ] 15110 100 0 1406 0
TTOT1. 0O S=2.9 15 = 1=z10. 0 15=9. 0 -
EIT1ISS. 0 1. = 15 I 1TTS. 0O 16&4. 0 1S1S. 0
Type 5 Radar Waveform_10
Bor=t Pual=ea Chirp Homber of
Dffset Width 3 Width Folses per |[PRT—1 (o=s) |[FET—2 (u=s]) |FET—3 (a=s)
(a=s) * = (MH=) Buor=st
4z1214. 0 a7 B 16 ] 191=. 0 1540, 0 1445 0
S94435%. 0 545 16 1 1307, 0 - -
BO40=. O 551 16 ] 1505, 0 1T==. 0 18940
230355, 0 o944 16 ] 1359, 0 1959, 0 15160
A0=Z445 . 0 542 16 1 1415, 0 - -
ST159%. 0 S3.0 16 = 1499. 0 15641 . 0 -
SasTE. 0 55,2 16 1 1567T1.0 - -
210455, 0 B2 0 16 1 1594, 0 - -
SIS5O5TS. 0 S0 1 16 = 114=. 0 1TSS, 0 -
S52Z1=5. 0 509 16 1 1575, 0 - -
15627, 0 S5T.T 16 1 1935, 0 - -
1595120 554 16 1 1355, 0 - -
355555, 0 91,5 16 ] 1059, 0 1945, 0 19=7T.0
SZ9T3IE. 0 TS, B 16 = 1994, 0 137T=. 0 -
59S591 .0 a0, 5 16 ] 1s7T9. 0 16561, 0 12590
165070 0 S1.4 16 = 19935, 0 101=. 0 -
3355210 BT. S 16 = 14035, 0 1019, 0 -
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Type 5 Radar Waveform_11

Burst Pulse Chirp Humber of
Dff=et Ridth (as) ¥idth Fulses per |[FRI-1 (us) (PEI-2 (u=s) |FRI-3 (u=)
(us) (MHz) Burst
1054852 0 Bl.Z 5 1 1780.0 - -
1445554 0 Q5. 4 5 3 1382.0 1454 .0 1804.0
313300, 0 T3.49 o 2 1586. 0 1111.0 -
BTT104. 0 B2.0 o 1 1235.0 - -
1039465, 0 T1L.T o P 1631.0 1241.0 -
1404260, 0 5T 2 o 1 1064, 0 - -
ZBGEEAT. 0 a9, 4 o 3 199Z. 0 1286. 0 1271.0
B32240. 10 53T = 1 1447.0 - -

Type 5 Radar Waveform_12
Buarst Pual Chirp Homber of
Dffset ¥idth (as) [Hidth Fulses per |PRI-1 (as) [PRI-2 (us) |[PRI-3 (us)
(=) * = (MH=z) Bur=st
TIS1593. 0 TE. 8 b= 2 1773.0 14250 -
10252010 az. 2 a 3 1089, 0 1128.0 1221.0
178741, 0 aT. 2 a 3 12430 13800 1759.0
463070, 0 BE. S g 2 1744.0 17T27.0 -
TEOTIZ. 0 BS. T g 1 1066.0 - -
104394535, 0 TZ.d =3 2 1974.0 147T4.0 -
142904, 0 91.8 =3 3 197T6. 0 1952, 0 1395.0
4533556, 0 T1.4 =3 2 1539.0 1212.0 -
TZ20993. 0 =1 S b= i 1123.0 1TE6. 0 1290. 0
10153250 2. B b= 1 1573.0 - -

Type 5 Radar Waveform_13
g(%z;;:t EETEE e E(E}%E? EEEE? ;et_r FET—1 C(us) |[FEI—2 (u=s) |[PRT—3 C(u=)
S54S5T. O SS9, S =0 = 141 . 0O 10585, 0O 14570
19917, 0 BES. S =0 1 1==4. 0 — —
S45159. 0 TE. O =0 = 1a00. O 1351 .0 —
4S9SS=. 0 SS9 B =0 1 104=. O — —
S5T=1.0 b= hc = =0 = 1154. 0O 1154. 0O 105=. 0
1s007sS. 0 95, T =0 = 1=01. 0 1545, 0O 1TE=. 0O
SZe0T9. 0 BO. 1 =0 1 1615, 0 — —
ABES=S=. 0 SS5. S =0 = 19=5. 0O 1555, 0 1S17T. 0
17T9=1. 0 T4. 1 =0 = 1=Z05. 0O 1=a=. 0 —
15=115. 0 ST. B =0 = 1a=a. 0O 19a0=. 0O 1=z9=_ 0
ZIO0=s0=27T. 0 BEl. 5 =0 1 1953, 0 — —
A4S=Z=45. 0 TL. = =0 = 1475, 0O 1=70o. 0 —
T4, O TS. S =0 = 1S=5. 0 1015, 0O —
144505, 0O 4= B =0 = 1=Z=9. 0 19SS, 0 1g7T3a. O
Z8sS590. 0 949, = =0 = 1S6E5. O 1===. 0 1S&e0. 0
A4SS=ST. 0 ST. 0 =0 = 1495 0O 1=10. 0 17TST. 0O
STTST1. 0 91 . & =0 = 1S7TS. 0O 194=. 0O 1404 0O
1=Z6595. 0 a21. = =0 = 1015 0O 1950, 0O 159=. 0
Z2TESSE. 0 S99, 0 =0 1 1=Z=S65. 0 — —
417090 O T, 1 =0 = 100o. O 1=Z15. 0 —
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Type 5 Radar Waveform_14

Borst Pal=e Cyirp Homber of
DEf=at Width C(a=) Width Fulsexs per |[FRTI—1 (us) |[FRI—Z (uas) |[FRI—3F (u=s)
(a=) (MH=z) Bur=t
T49=201. 0 TS. 9 135 = 1TS7T. 0 15355. 0 -
145722, 0 aT. 4 13 e 1117.0 1050, 0 1099, 0
SESS93.0 a5, T 1= ] 135T.0 1=z95.0 1949, 0
5314260 0. G 13 3 1075. 0 1365, 0 1972, 0
TES106. 0 TS 4 13 =2 1647T. 0 1971.0 -
121559. 0 a0, & 13 3 1039. 0 1456. 0 1009, 0
315231, 0 BS.1 135 = 15z0. 0 1563, 0 -
SaTSs01.0 5. = 135 3 18390, 0 150=. 0 147T1. 0
TOISZ0. 0 [~ K S 1= 1 1114. 0 - -
95014, 0 S50 13 3 1315. 0 17330 1110. 0
Z9z139. 0 [=1= ] 13 1 1127.0 - -
453789, 0 S4.0 13 3 1660. 0 159z 0 1z64. 0
BTIS46. 0 S6.T 13 1 1z40. 0 - -
T4S=0. 0 TE. 9 135 = 1359.0 15935, 0 -
ZES115. 0 =12 1= 1 1597T.0 - -
Type 5 Radar Waveform_15
Buorct Pul=e Cyirp Humber of
Off=et Wodal C(m=) |Hidth Pul=e= per [FRI—1 (u=) |[PRT—2 (u=) |[PRT-3 (u=)
(a=s) (MH=) Bur=st
4F3Z997T. 0 BS. 5 15 1 15150 - -
511359, 0 Q1.3 15 = 1ae=. 0 1ToO=. 0 1534, 0
47T4TT. O 51.6 15 1 1=z45. 0 - -
Z290s0. 0 54.5 15 1 1z91. 0 - -
4094=7T. 0 Tr. =2 15 = 1635, 0 157TS. 0 -
S919s1 .0 51.93 15 1 1a07T. 0 - -
Z50%4. 0 S=.0 15 = 1T1iT. 0O 11aT.0 -
ZOG1356. 0 G5, =2 15 = 155=. 0 1T=6.0 -
SI5S0Z9. 0 51.5 15 1 1TT=. 0 - -
SETTIG. O Q=35 15 =] 111=. 0 1567S5. 0 1=z99.0
27390 5T.5 15 1 ia7T4. 0 - -
154=45. 0 B35, 4 15 1 1505, O - -
SE4589. 0 94, 7T 15 S i1017T. 0 15611. 0 1409, 0
S4EEZ1. 0 BT.T 15 = 1051, 0 141=. 0 -
TZTT14. 0 TS. T 15 = 1o0=7T.0 156490 -
1515520 S1.4 15 = 1a9s. 0 147T7T.0 -
Type 5 Radar Waveform_16
Buor=t P Chirp Humber of
Dffset Width Ca=) Width Polses per FRYT 1 tos FRIT 2 L ] RT3 LT |
(o= (AH=} Bor=st
ZOS3z2S. 0 S0 5 1= 1 1251. 0 - -
ASEZ23. 0 B2 4 1= 1 1945, 0 - -
BES126. 0 55 5 15 1 1=17. 0 - -
1237450 TG, S 15 = 1354, 0 1615. 0 -
254075, 0 g9z 2 15 ] 1735, 0 16354, 0 10510
445632, 0 [S1= I =] 1s = 11=a. 0 15=25. 0 -
BOSSSES. O S5 5 1s b= 1094, 0 1=19. 0 1T1i=. 0
10Z3TEE. 0 S 5 S | 1s b= 1054, 0 1=z42. 0 1544, 0
Zes312. 0 526 1= 1 1=s90. 0 - -
AZS59sST. 0O TS, & 1= = 1==1. 0 14z==. 0 -
S8S316. 0 (=% S =] 15 1 12740 - -
S4035. 0 T4 35 15 = 1720, 0 165T. 0 -
244404 0 S5 1 15 ] 1=91. 0 17TTrT. 0 15510
405240, 0O Tl1. & 1s = 1097, 0 1516. 0 -
SEE554. O TT. S 1s = 1561=. 0 1T13. 0 -
B4S5T. O 5. & 1s 1 1551. 0 - -
ZEsssa. 0 =135 1= 1 1900, 0 - -
ZESEZ2T. 0 1.3 1= = 1=z57T.0 14==. 0 1z=4. 0
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Type 5 Radar Waveform_17

Burst Pulse Chirp Huomber of
Offset Width (as) ¥idth Fulzes per (FRI-1 (us) |FRI-Z (ux) [FRI-3 (u=)
(us) ! 255 (MHz) Burst
1233855.0 g3.3 2 P 1505.0 1850. 0 -
100125.0 95, 2 2 3 1551.0 1426. 0 1396.0
4BZ2BT3. 0 0.0 2 3 1T05.0 15440 1T32.0
825344, 0 a6, 4 2 3 1873.0 1926.0 1024.0
1159457.0 g1.49 2 z 162T.0 1333.0 -
25488, 0 .2 2 2 1973.0 1218.0 -
417377, 0 9z2.9 2 3 1595.0 1574. 0 1929.0
TE25T3.0 B4, 2 2 1 1129.0 - -
Type 5 Radar Waveform_18
g:‘;::t Edl=s 51:.11:1’; 1'53222 ;efr PREI—1 f(u=s) |[PRT—2 (us) |[PRT—3 C(a=s)
(=) Width (a=) | gey.) Bur=t
STOlEE. O [=Fc =] 15 ] 1485, 0O 15540 1dgia. O
S365.0 5. 5 15 =] 1554, 0 1157T. 0 1527T.0
1S5S4%. 0 BT. 5 15 = 1399, 0 1509, 0 -
SETS1T. O TT. 4 15 = 19==. 0 147TE_ O -
S49z44. O T3. 4 15 = 1455, 0 1032, 0 -
TIZO1==2. 0 TT. 5 15 = 1=70O. 0 15568 0O —
15641400 555 15 S 117T1. 0 123T.0 100a. 0O
45320, 0 =1 S = 15 1 1014 . 0O — —
SE2TSES. O 65 4 15 1 116=. 0 - -
TOS425. 0 T1. B 15 = 1073, 0O 12020 —
14=145_ 0 51.1 15 1 1TS6E. O - -
SE23TEE. O S0 1 15 1 1425 0 — —
SOS5=z95. 0 591 15 1 1457T. 0 - -
BS4305. 0 951 15 ] iTS3. 4 12330 119, 4
1139734 0 =1 = 15 1 1TS=. 0 - -
SOOsSE. O B5B7T. 4 15 = 1552, 0 1599. 0 -
Type 5 Radar Waveform_19
Buorst Pol=e Chirp Homber of
Offzet Width (u=) Width Fulses per [FRI-1 (u=) (FEIT-Z (uxs) |FREI-3 (u=)
(as) (MHz) Burst
TOZE1Z2. 0 52,1 g 1 1562. 0 - -
gE4016. 0 93. 6 =] 3 1870, 0 1530.0 1733.0
1415681, 0 8T.1 =] 3 1303, 0 1352.0 1252.0
4053956 0 55. 6 =] 1 18620 - -
BRES33. 0 aT. 1 =] 3 1557T. 0 1200, 0 1129.0
Q3339T7.0 a0, 2 =] 2 1397.0 1416. 0 -
109295, 0 B4, T =] 1 1837.0 - -
3TZ356. 0 935.0 =] 3 1655, 0 1923.0 1355.0
B3ITTI. 0 Bl1.5 =] 1 1435. 0 - -
qozies. 0 53.3 =] 1 1270.0 - -
TES4E. O G4, 4 =] 3 1980, 0 1392.0 14960
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Type 5 Radar Waveform_20

Buar=st Pul=e Chirp Homber of
Dffset Width C(u=) Width Pul=se=s per (PRT—1 (u=s) [PRT-2 (u=s) [PRT3F (u=s)
(ax) (MH=z) Bur=t
287T7TTS. 0 83. 5 11 3 1560. 0 1142 0O 1004. 0
510184. 0 91. 5 11 3 1165. 0 18630 17o1.0
T35154. 0 B4, = 11 1 19200 - -
IT3TO.0 50.5 11 2 1Ta&. 0O 11090 -
ZBO335. O TS, 4 11 2 1a7T.0 1427.0 -
452820. 0 4.0 11 3 1149.0 18030 1640. 0
TOTO33. 0 TS. 0O 11 = 1419.0 1Z27T7.0 -
agTs. 0 TS. 9 11 = 11568. 0 1907. 0 -
23253T.0 a7T. 2 11 3 1295. 0 1155. 0 1054. 0
458312, 0 EE. 4 11 1 1504. 0 - -
BET3181. 0 TS. 3 11 2 12585. 0 1925. 0 -
904330, 0 55.1 11 1 10350 - -
ZO5144. 0 B7.4 11 3 155850 1E36._ 0O 1535.0
Type 5 Radar Waveform_21
Bar =t TPl mo Chirp Hoamber o
%£§§et EEEESE  GeeT 1;;:? ﬁ:i:is per [FRT—1 (u=) |[FET—F (u=) |[FPERT—3F C(a=ld
FTTI0OZ. O EEl =0 = 1mES. O 1@Sa. 0 1554, 0O
dZzEss. O To. s =0 = 1S=S. 0 1=ES. O —
SESTES. 0O sE = =n 1 1m99. 0 — —
115755, 0O == =0 1 1E=E. 0O — —
ZEOTTZ. O S a =0 1 1984, 0O — —
A0EZ01. O s1.7 =0 1 1=47. 0O — —
Sq40466. O Sz 1 =0 = 1459, 0 1958, 0O —
avaaT. 0 a7 = =n = 1753 0 1=58. 0 1=16. 0
FaZzaE. O Bl =0 = 1=19. 0 1051, 0 1===. 0
SETS4A0. O T = =0 = 1545, 0O 1zs0. 0 —
SSozZEd. O EEN= =0 = 1843, 0 1552, 0 1529, 0
Taasa. 0 Bl =n = 1==a. 0 10700 —
FEZ40TE. O an. = =0 = 1EST. O 17910 1o9s. 0
SESSE0. O EE= =0 = 1S==. 0 1z04. 0 1=1=. 0
S14266. O BT, 1 =0 = 1552, 0 1130, 0 —
BEEeA . 0 BI T =n 1 10568 0 — —
FOBZOS. O EEls =0 = 1T4S. O 1882, 0O 1O0ST. 0
SS1a64. O Ta. @ =0 = 1165, 0 1z=8. 0 —
497TE4S. O BS. = =0 1 1Ss00. 0 — —
aaz0s. 0 o0 =n = 17T=a. 0 1063 0 —
Type 5 Radar Waveform_22
Bar=t Pl Chirp Hamber of
Qﬁgiet S 1;::? ;:1235 per |[FRT—1 (u=) |PRT—F C(o=> ([PRT-—ZF Ca=d
1SS0eT. O EERE =0 = 1975, 0 1985, 0 1945, O
IHASSS. O s=. = =0 1 1957, 0 — —
4Tasa1. 0 B5. 1 =0 1 1544, O — —
ZE410. 0 1.1 =0 1 1736, O — —
1TOBRSE. O @1 1 =n = 17v1a. N0 1626 N 1355 0
S1S5az6. 0 = =n = 1935 0 1055 0 —
AB1S=S1. 0 BE. 1 =0 1 19E0. 0 — —
S513. 0 S1.1 =0 = 1495, O 1900, 0 —
1SS2sE. O To. 1 =0 = 1TE@. O 1445, O —
Zasiiz. 0 sa. = =0 = 1=49. 0 17300 —
ad4azas 0O =1 0 =n 1 1174 0 — —
SaTaz6. 0 B o =n = 1655 0 107= N0 —
1ES251. 0 EERE =0 = 1511, 0 1118, 0 1850, 0
ETa0=s. O EERE =0 = 1905, O 17T=1. 0 1951, 0
AzdSSE. O To. 1 =0 = 185z, O 1S5T. O —
STOszz. O BET. & =0 = 11500 1011. 0 —
117735, 0O TS, 4 =0 = 1085, O 1455, O —
PERIPSE. 0 S5 o =n 1 1135 0 — —
40TSZ1. 0 Ta. S =0 = 1S=z=. 0 1355, 0 —
SSso0T0. 0 EERE =0 1 1559, 0 — —
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Type 5 Radar Waveform_23

Burst Pulse Chirp Homber of
Off=et Width (as) Width Fulses per [FRI-1 f(uxs) (FRT-2 (usz) |[FRI-3 (us)
(ns) (MHz) Burst
2223T8.0 T1.3 T z2 1739. 0 1349.0 -
244269, 0 aT7. 2 T 3 10a1.0 1835.0 1983.0
SET145.0 94,7 T 3 1209.0 1105.0 1525.0
1190087, 0 B3.9 T z 15845.0 14420 -
182T32.0 0.0 T z2 1444 0 10356, 0 -
o04323.0 a7. 3 T 3 1855.0 1871.0 1852.0
S26699.0 88,3 T 3 1542.0 1621.0 1857.0
1149723, 0 99. 5 T 3 11869.0 1595. 0 1254. 0
143093, 0 B0. 49 T 1 1371.0 - -
Type 5 Radar Waveform_24
Buorst Pol=e C]_lirp Homber of
ZZ04=0. O (=== 13 1 17To9. O - -
SIT3SsB=. 0 L0 i = 19 1 10=7. 0 - -
S5=4111 .0 915 19 = 1575 0O 1aso. O 1=94. 0O
43Ege. O [=4= . = 13 1 111=. 0 - -
ZO00BE=S. O =S5 =2 19 = 15=1. 0 1=0o. O 1=Z95. 0
S5Z504. 0 94 4 19 = 15450 1594 0 1TES. O
SoOSooz. O SE. 4 13 = 1454 0O 15280 1=7T4. 0
=00osga. 0O [ =T C 19 1 1151. 0 - -
1S=7Ts7T. 0 55.0 19 1 1544 0O - -
SI3ISSSS. 0 B4, 9 13 1 1T1S. 0O - -
ASEOTA. O 90, T 19 = 15==. 0 10=7. 0 1340, 0
1117s. O S5 6 19 = 1497. 0O 1154 0O 153590
154114, 0 So.9 13 1 1194 0 - -
Flells. O BT. 1 13 = 1ze7T. 0 1es32. 0
4551==._ 0 59 6B 19 = 167T=_0 1594 0O
BZOZ4=. 0O T1. 5 13 = 1915. 0 1545, 0O -
145=15. 0 5T. 3= 13 1 104%. 0O - -
ZOEG1S. O 0. 0O 19 = 154=. 0 1197T. 0 14=7T. 0
449ql==. 0O Q0. & 13 = 10z9. 0 12320 1635, 0
Type 5 Radar Waveform_25
Burst Fulse Chirp Homber of
Offset Width (us) Width Fulsexz per |[FEI-1 (us) |[FRI-Z2 (u=s) |[FRI-3 (uxs)
(=) * s (MH=z) Bur=st
1044150, 0 B4, 1 ] 1 1049.0 - -
21Taes. 0 99. & 9 3 1353.0 1489.0 1435, 0
451417T.0 89. 8 ] 3 12060 1254.0 1995. 0
T46155. 0 T4, T 9 2 1434.0 1231.0 -
1007815, 0 a5, 4 ] 3 17TOS. 0 1410.0 1996. 0
188024, 0 E5. 9 =] 1 12368.0 - -
445524, 0 5. 3 ] 3 1953.0 1185.0 16300
TizO074. 0 g95.9 =] 3 1643, 0 1421.0 1995. 0
9TETS4. 0 5T.5 9 1 13Z6.0 - -
152955, 0 a6, 2 ] 3 16TT.0 1304. 0 1896. 0
41TZ20.0 Ti. 1 9 = 12T2.0 1350.0 -
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Type 5 Radar Waveform_26

Buorst Ful Chirp Hamber of
Off=et '.df; (as) |Hidth Ful=zex per [PRI-1 f(us) |[FRI-2 (u=) ([PET-3 C(us)
(a=] * — (MHz) Bur=t
BZ2421. 0 93. 8 10 3 1959. 0 1686. 0 1889, 0
SE4559. 0 G64. 5 10 3 1828.0 1450.0 1151.0
110832, 0 B6. 4 10 1 1711.0 - -
F52647. 0 0. 2 10 z 1092. 0 1317.0 -
594932, 0 7.9 10 1 1841.0 - -
S3T395. 0 BS. 5 10 1 1387.0 - -
S09S86. 0 Q. 5 10 1 1312.0 - -
FZE405. 0 BT. 4 10 z 1549, 0 19090 -
SESS5ER. O 5. = 10 1 1040. 0 - -
S0TS9T. O E5. = 10 1 1347.0 - -
50995, 0 83T 10 3 1835. 0 1205. 0 1255. 0
293172, 0 53. 2 10 1 1965. 0 - -
Type 5 Radar Waveform_27

Borst Ful Chirp Homber of

zat - 1dt Ten aer — ns — ns — ms
0£f g df; (as) |Hidth Pul P FRI-1 (us) |[PRI-Z (u=) |[PRI-3 f(u=])
(n=]) 1 M (MHz) Buor=t
CEIIEZ. 0 £. 9 = 18568. 0 1336. 0 -
345975, 0 93. 9 = 3 1108. 0 1700, 0 186T.0
231950 g8. 9 = 3 1494. 0 15685 0 1105. 0
ZETE13. 0 T4.3 8 2 1462. 0 1005. 0 -
550555, 0 TO. 3 S z 1325.0 1812.0 -
14709, 0 g0. 1 S z 1244. 0 15347.0 -
10TSE5T7. 0 75.0 s z 1513.0 1459.0 -
ZEASER. 0 7.5 s 3 1341.0 1830.0 1308. 0
518535, 0 T T 8 e 1628.0 1139.0 -
TE3IIE0. 0 cT. 2 = 1 1466. 0 - -
1045088, 0 a7. 8 = 3 1606, 0 1401. 0 10768. 0

Type 5 Radar Waveform_28

= Euilss Erran HeeosE =2 FPRT—1 f(a=x) |[PRAT—2 (ua=x) |[PRT—3F (u=)
Eus?e Widethh o=k (;Hz) Bur:ES L= - = - o= - =
121495, 0O S5. 5 =0 = 16T&. O 13=5. 0 1sS0z. 0
ZETISE. O El1. 4 =20 1 14=0. 0 — —
411115 0O TE . 4 =20 = 1S57T7T. 0 1905 O —
SSsae0ls. a TS. 3 =0 = 1848 O 1S90, O —
10=S493. O b=1 = =0 = 11==. 0 114, O 17T, O
=Z49z==4. 0O 5= 5 =20 1 1556 0 — —
S99==2354 . 0 S5, 4 =0 = | 17Ts.0a 15790 1735, 0
S3a9ST. O E=T= = =0 = 1935, 0 135=. 0O 1S=4. 0
Se1T1. 0 TS, S =0 = 117T=. 0 1954, O —
=Z31=00. 0 [=T= = =0 = 1101 . O 1534=. O —
ST429. O =s=.93a =20 = 108z 0 12220 151=. 0
S2017T4. O T1. 1 =20 = 1747, 0O 1704, O —
BES4TS. O Se. 1 =0 1 198z 0 — —
=Z13534355. 0 [=3=1 =0 = 1190, 0 101=. O —
=FST9s0. O =s0. = =20 = 1=S=s0. 0 10=9. 0 —
S04114 0O 5Qa. = =20 1 13590 — —
So0ae=0. O S4. 0 =0 1 17TS0O. O — —
195905, O E1.9 =0 1 11958. 0 — —
=FE3QzZ=3. 0 (=]n ) =20 = 1145. 0 15=1. 0 1455, 0O
454955 0 1.7 =20 = 1605 0 13270 —
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Type 5 Radar Waveform_29

Baorst Pol=e Chirp Haomber of
Dffzet Width (as) Width Fulses per |[FRET-1 (u=) |[FEI-2 (us) (FEIT-3 (us)
(o=) (MHz) Bur=st
E9E52. 0 853 g 1153. 0 1126.0 1020.0
3234120 S0, 4 g 2 1415.0 1612.0 -
S5E252. 0 a5, 3 g 3 1280.0 16585. 0 1924.0
8516500 TO. 9 a8 2 1015 .0 1314.0 -
27072.0 g0.49 g 2 137TE. 0 1440.0 -
2913450 56.5 g 1 1412.0 - -
ES4B3T. 0O 817 a8 2 1T15.0 14520 -
S157T11.0 5. 5 g 2 1119.0 1TBE. 0 -
1053915. 0 BS. 5 g 1 1555. 0 - -
2E8285. 0 82 5 a8 2 173930 1TET. 0O -
521554, 0 95. 5 g 3 1400. 0 17T45. 0 1345.0
Type 5 Radar Waveform_30
Buar=t el Chi-p Haomber of
?ﬁ:iet Ei R e 1;;;? Pul=ex per |PRI-1 (a=) |[PRT—2 C(a=3 |PRT—ZF Cua=2
ATS01T. O as. 5 15 = =000, O 175, 0 1556, 0
EIST4AS. O 6. & 15 = 1sz0. 0 1193. 0 1533, 0
1ETESS. O =6, 5 1= = 1m00. 0 1044. 0 1z=z. 0
ZaST49. O =0, 5 15 = 1917. 0 1150. 0 -
450590, O s5. 8 15 1 1TT3. 0 - -
E1000S. O 5. 5 1= = 1@z, 0 17oz. 0 180S0
11TETE. O S8, T 15 = 1493, 0 1515. 0 1755, 0
=7T9446. O B3. 5 15 1 15826, 0 - -
440801. O B3.8 14 1 1510, 0 - -
BEO1Z4Z 0 T1 8 158 = 1E37T. 0 1256 0 -
SESET. 0 SE. T 15 1 1506, O - -
zSaesa. O s4.9 15 1 1Ssa. 0 - -
4i191za. 0 =5, 1 1= = 1ZEZ. 0O 1827. 0 1553, 0
STas1s. O =5. 0 15 = 1131. 0 1780, 0 151z. 0
TEzE1. 0 T=. T 15 = 1595, 0 1514. 0 -
z@azoa. O =z 5 1= = 1041. 0 1825, 0 -
401073, O 55, 1 15 1 1651. 0 - -
SEOZTE. O =a. 5 15 = 1030, 0 1470. 0 1816. 0
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Radar Type 6 - Radar Statistical Performance

Trail #
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0=No Detection
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Detection Percentage (%)

100%

Type 6 Radar Waveform_1
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Type 6 Radar Waveform_2
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Type 6 Radar Waveform_3
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Type 6 Radar Waveform_4
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Type 6 Radar

Waveform_5

rice tmnzy |O 2 = = <

(] ST=0 === ==T1 S419 S4=3
= ===t S&E=0 S=E6S SSa5 S=956
A0 SEET =S54 sSZE= =S39= S===
1= Sa4a= 55135 sS4z SS56< Sa40=
=21 ST== 5559 SE=4 =1=h=1=] S404
=5 S=ga= S&T4 =pc {m =] S4=T S53=T
= S=a1 Sa51 = =g ==t =] S4=93
== SE1= S==0 =1 L= STa= S===
RN S=0= I=1=1=11 =R S =] [=pci= b SToa
L 3= S50 =519 S454 SB5S1 5544
=i S453 S485 STaS S555= S556=
=5 Sa4aT STOS S=E5T SSS1 =ST=E=
(=1 ] SEBEES SSE= =1 =1m L= (=1 =1m L= S===
[ =1 =4 [= == Sa4== =] S [=4=4 =1 =1 S=a0
T 5579 S4a451 S354 sS40 SSE0
= 5557 S47T= S44= SBSa S5=54
t=1m ] = S =544 S545 ST== SaES=
8= == = SSET =1= N =] S=9= Sa495
L= 1 n | =331 S=EE S0 S4z=7T SEeas
L= L= SO0 S355 SSs9a SB35 S=Zoa

Type 6 Radar Waveform_6
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Type 6 Radar Waveform_8
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Type 6 Radar Waveform_10
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Type 6 Radar

Waveform_11
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6. CONCLUSION
The data collected relate only the item(s) tested and show that the device is in compliance with FCC

Rules.

The End
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Appendix A - Test Setup Photograph

Refer to “2105TW0602-Test setup photo” file.
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Appendix B-EUT Photograph
Refer to “2105TW0602-EUT photo” file.
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